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This publication has been designed primarily for the use of Lotus Dealers. It will be ﬁpdated by amendments and Service
Bulletins as necessary and these will be sent to Lotus Dealers only.

Lotus policy is one of continuous product improvement and the right is reserved to alter the specification at any time
without prior notice. The precise specification of the vehicle is contained within the Elan Service notes and not the Service
Parts List.

Whilst every care has been taken to ensure the correctness of information, it is impossible to guarantee complete freedom of
omissions and errors, but nothing herein shall affect your statutory rights.

Part Numbers
All part numbers commence with the vehicle type number, indicating the type of Lotus model on which the part was first used:

26, 36, 45, 500....Elan 82....Esprit Turbo
50....Elan + 2 83....Elite S2

46, 54, 65, 74....Europa 84....Eclat 82
75....Elite S1 85....Esprit 83
76....Eclat 81 89....Excel
79....Esprit S81/2/2.2 100....Elan 1990

Standard Hardware Part Numbers
Standard finish bolts, screws, studs, nuts and washers carry part numbers, comprising of the prefix A075W, BO75W etc.
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ELAN




f. - E Service Parts List 18/ 07/ 90 .
B Speci fication ELAN, TURBO, OPEN  LOOP, LHD a \
Title 1001 BODY SHELL
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
003 Bl COB0663K A Post Cover LH RHD 1.0
004 Bl COB0662K A Post Cover RH RHD 1.0
007 Al OOBO771F Trim Strip-Facia 2.0 PART OF | OOB0805/6 & |00B0223/4
008 A075W6070Z2 Pop Rivet 8.0 PART OF | OO0B0805/6 & | O0B0223/4
009 A075W001Z2 Washer (10) 1/8" x 3/8" A 8.0 PART OF | OOB0805/6 6 | O0B0223/4
049 BO82WA018F Washer M5X18 4.0 FRONT BUWPER TO FRT QIR PANEL.
055 Al CONB365F Nut Mo 4.0 DEM ST TO FT TOP SHELL.
075 A0O75W021Z Set Screw 4.0 DEM ST TO FT TOP SHELL.
076 A075W011Z2 Washer 10 5mm x 9.7 x 0.9 4.0 DEM ST TO FT TOP SHELL.
098 d 00B0202K A Panel -Quter RH 1.0
099 d O0B0203K A Panel -Quter LH 1.0
112 FI OOBOL2CK Front End Moul di ng- Euro 1.0
119 Al 00B0238K Rear |/4 Panel Lower RH 1.0
120 Al COBO239K Rear |/4 Panel Lower LH 1.0
169 Bl COBO113J Rear Transom 1.0
185 Al 00B0488K Bracket - A Panel Lower RH 1.0
186 Al 00B0489K Bracket- A Panel Lower LH 1.0
213 Bl 00B0692J Front End Under panel Assy 1.0
214 Bl OOB0378K Front End Undertray 1.0
220 Al C0B0978S Bodyshel I Conpl et e- EUR LHD 1.0
221 Al COB0854F Screw M6 x 20 Tufl ok B3 7.0 F.EM TO CHASSI S
222 A OCOM128F Washer /4" x 1 1/4" x 1/8" 5.0 FEM TO CHASSI S FRT/ REAR/ CENTRE FRT
223 A0O75W016Z Washer A 2.0 F.EM TO CHASSIS CENTRE
228 A082W6310F Bi g Head Fastener Ms X 25Mm 2.0

1001 BADY SHELL
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Service Parts List 18/07/90
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 1001 BODY SHELL
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
235 AO82W6310F Bi g Head Fastener M6 X 25Mm 2.0
239 Al O0B6008V Betawi pe 3900 (1 Ltr Bottle) 1.0
241 Al OOW6422F Pipe Qip 1.0
242 Al OOLOO77F Grommet - Fuel Filler Pipe 1.0
243 Al C0B0974S Partial Body-Euro LHD 1.0
245 AOCOOZ0035F Foam Seal (Process Aid) 2.0 M
247 Al C0B0958S Rear Topshell Assy LHD 1.0
255 Al O0B6008V Betawi pe 3900 (1 Ltr Bottle) 4.8
256 Al O0B6085V Betaprine 5402 (250m Bottle) 4.8
264 A082U6067F Foam Seal A 1.0

LN aYal)] TRANITINYY MYTITIT T



ELAN 1003




D Service Parts List

18/ 07/ 90

O

Speci fication ELAN, TURBO GPEN  LOCP, LHD
Title 1003 BODY TO CHASSIS PARTS
ILLUS NO PART NUMBER DESCRI PTI ON OQUANTI TY REMARKS
001 Al O0B0162F Spreader Plate-Self Piercing R 24.0
002 Al OOB0163F Washer-Sel f Piercing Rivet 24.0
003 Al CON6335F Rivet - Self Piercing 24.0
013 Al OOB0667F Seal - RR Suspension Turret LH 1.0
014 Al OOB0668F Seal - RR Suspension Turret RH 1.0
015 Al 00B0227F Handbr ake Seal 1.0

1003

BODY TO CHASSI S PARTS
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ELAN




-) ) Service Parts List ‘ 18/07/90 ‘
Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1005 BODY-STRUCTURAL METAL
ILLUS NO. PART NUMBER DESCRIPTION ATTANTTmY REMARKS

001 E100BOO91F Screen Pillar LH 1.0

002 E100BO092F Screen Pillar RH 1.0

003 AO75W40132 Washer (10) 6mm x 12.1lmm A 2.0 XBRACE TO 'A' POST

004 A100RO530F Bolt-M10x55 Long Kleerlok B3 4.0 CROSS BRACE TO 'A' POST

006 D100BO161F Header Rail-Windscreen 1.0

007 A100A0654F Shim-A Pillar 8.0

055 D100A0O385F Crossbrace-B Post 1.0

1005 BODY~STRUCTURAL METAL



ELAN  SINGLE POD 1007




. Service Parts List ' 18/ 07/ 90 Q

Speci fication ELAN, TURBO, OPEN  LOOP, LHD

Title 1007 HEADLAMP PQODS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al O0B116CS Headl anp Pod Assy RH 1.0 SI NGLE POD. FROM VI N 6300+6222+6227
003 Al 0OB1161S Headl anp Pod Assy LH 1.0 SINGLE PCD
010 Al OOB0994F Shear Plate Assy RH 1.0 SINGLE PCD
040 Al COBO993F Shear Plate Assy LH 1.0 SINGLE PCD
066 Al OOB0851F Screw M6 x 16 Tufl ok B3 4.0 SINGLE PCD
100 Cl 00B0243K Headl anp Fl ap Assy LH 1.0 CPERA GLASS.UP TO VIN 6229
101 Cl 00B0242K Headl anmp Fl ap Assy RH 1.0 CPERA GLASS
102 Al OOB0883F Pod Location Pin LH 1.0 CPERA GLASS
103 Al OOB0884F Pod Location Pin RH 1.0 OPERA (GLASS
104 ACONIAF Screw Md x 12 4.0 CPERA (GLASS
105 A082WI099F Washer 4mm x 9nmm x . 8mm 8.0 CPERA (GLASS
106 Bl COBO759F Headl anp Hi nge Assy 2.0 OPERA @G.ASS
107 A075WL032Z Screw 4.0 OPERA (GLASS
108 AO75WMI017Z Washer (10) 6nm x 25mm 4.0 OPERA (GLASS
109 Al OOB0894F St op Screw- Headl anp Fl ap 4.0 OPERA (GLASS
110 Al CONB110F Nut M6 x 0.8 Thin 4.0 CPERA (GLASS
111 AO75W017F Al'len Screw M6 x 16mm 4.0 OPERA G.ASS

1007

HEADLAMP  PODS



Service Parts List

18/07/90

Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1008 FLOORPAN
ILLUS NO. PART NUMBER DESCRIPTION AITANTT MY REMARKS
014 A100B6133F Blanking Grommet . FLOOR PAN TOOLING HOLES
017 AO89U6135F Blind Grommet-PVC .
018 A100B6150F Blind Grommet .0
019 A100M6084F Grommet 3.0

1008

FLOORPAN



ELAN 1009
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Service Parts List 19/07/90

ELAN, TURBO, CPEN  LCOP, LHD

Specificationi ' 0

Title 1009 FRONT BONNET & HARDWARE
I LLUS NO PART NUVBER DESCRI PTI ON QUANTI TY REMARKS
023 Al COU0032F Assy - Safety Hook 1.0
024 Al OOU0033F Assy - Striker Pin 1.0
026 Al OOU0035F Guide Plate 1.0
031 Bl COB0460F Cabl e- Bonnet Rel ease LHD BPK 1.0
033 O OOB0441F Striker Plate 1.0 FI TTED TO 100B0120
036 Al O0B6047F Rod dip 1.0
037 A082W1089F Setscrew M4 x 20 Hex Hd 2.0
038 A075W5085Z Screw 3.0
039 A075WI011Z Washer 10 5mMmx 9.7 x 0.9 3.0
043 Al OOB0425F Bracket - Rel ease Lever LH 1.0
047 Al OOB0462F Lever Hood Rel ease LHD 1.0
049 Al COB0464F Housi ng Hood Rel ease LHD 1.0
056 Al COUO096F Hi nge Assy-Bonnet RH 1.0
057 Al COU0097F Hi nge Assy-Bonnet LH 1.0
071 A075WL027Z Set Screw 1.0
072 A075WL038Z Set Screw 1.0
073 A075WL043Z Screw A 1.0
074 A075WA015Z Washer M6 x 15nm x 1.5mm 1.0
075 A075W020Z Washer (10) 8mm x 16.6mm A 1.0
076 X046B6113Z Buf f er A 2.0
098 A082U6197F G ommet - Rear Handl e A 1.0 BONNET RELEASE CABLE
103 A075W5066Z Ri vet 4.0 HOCD CABLE MIG BRKT TO 'A PCST
108 Al O0B6123F I nsul ating Sl eeve 2 USED ON BONNET STAY
109 A082M5492V Heat Shrink Sleeve .0 USED ON BONNET STAY 50 mm

1009 FRONT BONNET & HARDWARE



‘ é Service Parts List 19/07/90
Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1009 FRONT BONNET & HARDWARE
ILLUS NO. | PART NUMRER NRESCRTPTTON | NITANT TPV DEMBADYQ
110 A100BO897F Spacer - Stay Bracket 1.0
113 A100B0961J Bonnet Assy 1.0

1009

FRONT BONNET & HARDWARE




ELAN 1011




@ Service Parts List ‘ 18/ 07/ 90
Speci fication ELAN, TURBO, CPEN  LOCP, LHD
Title 1011 BOOT LID TAILGATE & HARDWARE
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Al OOUO036F Assy - Trunk Latch 1.0
002 Al OOU0037F Striker - Trunk Latch 1.0 BOOT LID
020 A075W1035Z2 Spring Washer (10) 6nm A 2.0 TRUNK LATCH TO TRUNK LID
021 Al OOU0095F R/ B Lock Set A OOU6033F 1.0 PART OF | 00U6033
023 Al OOB0042F Clip - Key Cylinder Retainer 1.0 LOCK TO TRUNK LID
025 A075W1036Z Screw 1.0 TRUNK LATCH STRI KER TO TRANSOM
026 A075W1028Z2 Hex Screw A 4.0 TRUNK HNGE TO TRUNK LID
028 A075W1028Z2 Hex Screw A 8.0 TRUNK H NGE TO REAR BULKHEAD
030 A076Wb090F Screw m6X16Mn 2.0 TRUNK LATCH TO TRUNK LID
031 AO79WI019F Washer 1.0 TRUNK LATCH STRI KER TO TRANSOM
032 A075W1015Z2 Washer Mb x 15mm x 1.5mm 4.0 TRUNK H NGE TO TRUNK LID
034 A075W1013Z2 Washer (10) 6mm x 12.1mm A 10.0 TRUNK H NGE TO REAR BULKHEAD
036 Bl OOU0136F Tapping Plate-Trunk H nge 2.0
043 Bl OOU0046F Trunk Hi nge Assy RH 1.0
044 Bl OCOUOA7F Trunk Hi nge Assy LH 1.0
046 A089J6017F Clip - Throttle Cable 2.0
058 Bl OOUC202F Bracket - Boot Lanp 1.0
070 Cl OC0U0244F Bracket-Boot Lanp Switch 1.0
120 Al OOWN6382F Cli p-Torsion Bar 1.0
121 Al OOUG3A F Torsion Bar Clip LH 1.0
122 Al OOUCB02F Torsion Bar Clip RH 1.0
123 A075WA017Z Washer (10) 6nm x 25nm A 2.0
124 A075WA035Z Spring Washer (10) 6mm A 2.0
131 A075W6069Z2 Ri vet 1.0 BOOT LOCK

1011 BOOT LI D/ TAI LGATE & HARDWARE



. o . Service Parts List 1 18/ 07/ 90
Speci fication ELAN, TURBO OPEN  LOCP, LHD :
Title 1011 BOOT LID TAILGATE & HARDWARE
ILLUS NO PART NUMBER DESCRI PTI ON | QUANTI TY | REMARKS
132 Al OOU0331F Brace- Lanp Bracket 1.0
134 A075W60887Z Screw 2.0
135 A075WI035Z Spring Washer (10) 6mm A 2.0
136 A075W1013Z Washer (10) 6mm x 12.1mm A 2.0
137 A075WI017Z Washer (10) 6mm x 25mm A 1.0
138 A075WI035Z Spring Washer (10) 6nmm A 1.0
139 A075WB020Z Nut M6 Pl ain A 1.0
140 Al COBMI50S Boot Lid Assy 1.0
149 A079U6033F Gr ommet 1.0

1011 BOOT LI D/ TAI LGATE & HARDWARE




ELAN 1012




i ) Service Parts List ‘ 18/07/ 90

Speci fication ELAN, TURBO, GPEN  LOOP, LHD

Title 1012 STOMCGE LID & HARDWARE
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
006 A075WB009Z Nyl oc  Nut A 4.0
027 A075WL028Z Hex Screw A 4.0 STOMGE H NGE TO STOMGE LID
029 A075W10282 Hex Screw A 8.0 STOMGE LID TO REAR BULKHEAD
033 A075W1015Z2 Washer M6 x 15nm x 1.5nmm 4.0 STOMGE H NGE TO STOMGE LID
035 A075W1013Z2 Washer (10) 6mm x 12.1lmm A 8.0 STOMGE LID TO REAR BULKHEAD
037 Bl OOU0137F Nut Pl at e- Hi nge/ Bul khead LH 1.0
038 Bl OOU0138F Nut Pl at e- H nge/ Bul khead RH 1.0
050 Bl OOUO00O8F Arm St owage Hi nge RH 1.0
051 Bl OOUO009F Arm St owage Hi nge LH 1.0
055 Al O0UA 45F Paw - St owage Lid Interlock 2.0
076 A075W1025Z2 Washer 1.0 STOMGE LID RELEASE.
083 Al OCOB0811F Sealing Ring 2.0 FI TTED TO | COUMB12/3
085 Al O0U6022F Rol | er-Trunk Lid Hi nge 2.0
121 Al OOU0036F Assy - Trunk Latch 2.0
122 Al OOU0037F Striker - Trunk Latch 2.0 STOMGE LID
123 Al OOB0909F Latch Bracket LH 1.0
124 Al OOB0910F Latch Bracket RH 1.0
129 Al OOB0913F Actuating Lever Assy 2.0
132 Al OCON6438F Snap Connector - Cable 3.0 CABLE TO MIG BRKT
133 Al OOB0916F Actuating Rod 2.0
134 Al COBOI17K Cap-Latch Pillar 2.0
1338 A075U6033Z Bush and clip assenbl ey 2.0 ROD TO ACTUATI NG LEVER
139 A075W1021Z Set Screw 4.0 MIG BRKT TO 'B  POST X BRACE
140 A075W1011Z Washer 10 5mm x 9.7 x 0.9 4.0 MIG BRKT TO 'B POST X BRACE

1012 STOMGE LI D & HARDWARE



Q . Service Parts List ‘ 18/ 07/ 90 ‘s

Speci fication ELAN, TURBO, OPEN LOCP, LHD
Title 1012 STOMAGE LI D & HARDWARE
I LLUS NO PART NUVBER DESCRI PTI ON QUANTI TY REMARKS

141 A075W1027Z2 Set Screw 4.0 MIG BRKT TO 'B  POST DI A.
142 A075W1015Z2 Washer M6 x 15nm x 1.5mm 4.0 MIG BRKT TO 'B  POST DI A
144 A075W1035Z2 Spring Washer (10) 6nmm A 4.0 LATCH TO MIG BRKT
146 AO79WI019F Washer 2.0 STRIKER TO STOMCE LID
147 AO89W5138F Screw No6 x /2" Flg S/ Steel 8.0 CAPPI NG TO MIG BRKT
149 A075W1011Z7 Washer 10 5nm x 9.7 x 0.9 2.0 STOMGE LID LATCH I NST.
162 Al OOB0941F .Striker-Stowage Lid 2.0
163 Al OCOML102F Setscrew M6 x 18 4.0
164 Al COM127F Washer M6 x 12 4.0

1012 STOMGE LI D & HARDWARE
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Speci fication

Service Parts List
ELAN, TURBO, OPEN LQOCP, LHD

Vi \
18/ 07/ 90 -

Title 1015 FRONT DOOR SHELLS/ BEAMS etc
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOB6006F Check Strap Assy. 2.0
013 Al OOB6001F Crclip 4.0
097 Al OOB6138F Setscrew Mb x 12 Tufl ok 4.0 CHECK STRAP FI X
137 A075W2043Z2 Bol t 4.0 DOOR H NGE TO 'A" POST.
138 A075W2038D Bolt MB x 35mm A 8.0 DOOR HINGE BRKT TO A-PCGST
139 A075W1020Z2 Washer (10) 8nm x 16.6mm A 12.0 DOOR HINGE BRKT TO A-PCST BOLTS
140 AO75W1039Z2 Bol t A 8.0 PI LLAR FLAP FEMALE TO DR H NGE BRKT
141 A075W1020Z Washer (10) 8nmm x 16.6mm A 8.0 PI LLAR FLAP FEMALE TO DR H NGE BRKT
142 Al OOBO515F Shi m Hi nge Bracket/Fl ap 8.0 HI NGE BRKT & PI LLAR FLAP FEMALE
147 Cl 0OB0048F Pillar Flap-Female 4.0 BOLTS ONTO HI NGE BRKT (CASTI NG
149 Bl OOBO08OF Pin - Hinge 4.0 TO JON PILLAR FLAP TO DOOR FLAP
150 Al OOB6058F Bush- Door Hi nge 8.0
205 Al O0B0752J Door Assy RH 1.0
206 Al O0B0753J Door Assy LH 1.0
217 A075Wi045Z2 Washer 5nm Int 8/ Proof 4.0 CHECK STRAP FI X
218 Al OOB6111F G ommet - Door | nner 8.0 DOOR | NNER TOCLING HOLES
219 AO075W6016Z Spire Nut 4.0 DOOR TRI'M TO DCOOR | NNER
230 A075Wi001Z2 Washer (10) 1/8" x 3/8" A 4.0 I NT DOOR HANDLE BRKT/DOOR | NR PANEL
269 AO079U6033F Gr ommet 4.0

1015 FRONT DOCR SHELLS/ BEAMS etc
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i o . 6 Service Parts List ? 18/ 07/ 90
Speci fication ELAN, TURBO, GPEN  LOOP, LHD ;
Title 1017 FRONT DOOR LATCHES/LOCKS etc
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
Al OOU6033F Lock Set (2 Doors/Boot) 1.0
002 Bl OCOBOA1F Rei nf or cement - Lock Cyl 2.0
004 Al OOWN6375F U Nut 0
005 A075W6040Z Screw 0
006 A075W1000Z Washer (10) 3/16" x [/2" A o]
011 Al OOB6000F Circlip - Diameter 8mm 4.0 PART OF | 0OUOL81/2
015 A075W1020Z2 Washer (10) 8mm x 16.6mMm A 4.0 PART OF | 0OUOL81/2
017 A07536027Z Clip 6.0 | NTERFOR HANDLE ROD
018 Cl COBO067F Rod- Latch To Ext Handl e LH 1.0
019 Cl OCOBO0O68F Rod- Latch To Ext Handl e RH 1.0
024 Al OOBO377F Assy - Gab Handle Reinf. 1.0
071 Al OOB0089F Button - Locking B3 2.0
072 Al OCOBO09OF Escut cheon Button 2.0
075 Al OOB6021F Int. Handle Brkt Fix 2.0
076 Al OON6167F Screw NO 6 x 1" Bl ack 2.0 I NTERFOR HANDLE FI X
079 Al OOB0093F Latch Assy LH 1.0
080 Al OOBOO94F Latch Assy RH 1.0
081 Al COBOO95H Striker 2.0
082 Al COB0096H Spacer - Door Latch Striker 2.0
086 A075W6091F Pop Rivet A 0
093 El OOBOO73F Rod- Latch To Cylinder LH 1.0
0 9 4 El OOB0074F Rod- Latch To Cylinder RH 1.0
095 Al CONb136F Screw - M4 x 6 Pozidrive 0
097 El COBOA7F Bracket-Interior Handle 2.0

1017 FRONT DOOR LATCHES/ LOCKS etc
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Speci fication

Service Parts List
ELAN, TURBO CPEN LOOP, LHD

18/07/90

@

Title 1017 FRONT DOOR LATCHES/ LOCKS etc
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
099 Al OON6364F M4 Spire Clip 1.0
100 Al OOBOMA42F Clip - Key Cylinder Retainer 2.0
103 Al 00B0538K Interior Handle Rh 1.0 ASSY.
104 Al OOBO539K Interior Handle Lh 1.0 ASSY.
112 AO75W 0397 Bol t A .0
113 A075Wi020Z2 Washer (10) 8mm x 16.6mm A .0
114 AO75W C39Z Bol t A .0
115 AO79WI019F Washer .0
117 Al OOB6037F Cli p- Ext Handl e Door Link 2.0 PART OF | 0OUQO181/2
118 Al OOBO51 OF Spacer Assy-Door Striker 2.0
123 Al OOB0587F Bezel - Key Cylinder 3.0
126 Al OOU6009F Handl e- Ext Rel ease LH B2 1.0
127 Al O0U60! OF Handl e- Ext Rel ease RH B2 1.0
130 Al COU0189F Housi ng- Ext Rel ease 2.0
131 Cl OOU0187F Arm - Exterior Release 2.0
133 Al OCUCB04F Shaft - Ext Door Rel ease 2.0
134 Al OQUCB03F Li nk- Ext Door Rel ease 2.0
135 Al OOB6134F Screw Md x 20 6.0 HOUSI NG TO DOOR
136 Al OCOM120F Washer M4 x 9 6.0 HOUSI NG TO DOOR
137 AO075Wb079F Screw 2.0 SHAFT TO HOUSI NG
138 AO075WI086F Washer M4 2.0 SHAFT TO HOUSI NG
139 Al OCON6159F Screw No6 x 5/16" S/ T 2.0 HANDLE TO ARM
154 Al O0OU6015F Conpressi on Spring 2.0
155 AO075WI062F Washer 5/32" x 3/8" 21G 2.0

1017 FRONT DOCR LATCHES/ LOCKS etc



| Service Parts List 18/ 07/ 90
Speci fication ELAN, TURBO GPEN  LOCP, LHD
Title 1017 FRONT DOOR LATCHES/ LOCKS etc
ILLUS NO PART NUVBER DESCRI PTI ON QUANTI TY REMARKS
156 Al OOB6037F Cli p- Ext Handl e Door Link 2.0
159 A089B6191V Tape Adhesive 'Extruded 92.0 LENGTH OF 46mm
160 Bl OOB0671F Bracket - Rod Return Spring 2.0
161 A075W6066Z Ri vet 4.0
162 Al OOBO541F G ommet - Body | nterl ock 2.0 LOCATOR BAR SEAL
163 Bl COBOX479F Locat or Bar-B Post LH 1.0
168 Bl COBO716F Rod-Sill Button/Switch RH 1.0
169 Bl OOBO717F Rod-Si ||l Button/Switch LH 1.0
170 A075Ws0417Z2 Screw Nol0 x 3/4 2.0 ESCUTCHEON- | NT LOCK BUTTON>DOOR | NN
171 B082WI018F Washer MBX18 2.0 ESCUTCHEON- | NT LOCK BUTTON>DOOR | NN
185 Al OCOW6432F Cli p- Door Lock Rods 2.0 DOOR LOCK RODS
186 Al OOB0862F Bush- Door Rod 2.0
187 A075W079F Screw 2.0 SHAFT TO HOUSI NG
190 Al O0U0323K Latch Assy LH 1.0
191 Al O0U0322K Latch Assy RH 1.0
192 Al OON6433F Cli p- Door Lock Rod 2.0
193 Al COU0336F Bracket - Door latch RH (CDL) 1.0
194 Al OOUCB35F Bracket - Door Latch LH (CDL) 1.0
195 A075Ws049Z7 Bol t 2.0 ATT. BRACKET/ LATCH
196 AO079WBO57F Nut A 2.0 ATT. BRACKET/ LATCH
197 A079WI073F Washer 4Ba A 2.0 ATT. BRACKET/ LATCH
198 Al OCON6146F 8 BA Pan Pozi x 12.7mm 4.0 ATT. SW TCH/ BRACKET
199 Al OONB105F Nut - 8 BA 4.0 ATT. SW TCH BRACKET
200 Al OOM117F Washer -8 BA 8.0 ATT. SW TCH BRACKET

1017 FRONT DOOR LATCHES/ LOCKS etc




Service Parts List D 18/ 07/ 90

Speci fication’ ELAN, TURBO, OPEN  LOCP, LHD
Title 1017 FRONT DOOR LATCHES/ LOCKS etc
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
201 A075Ws032Z Screw 2.0 ATT. BRACKET/ LATCH
202 AO075WI086F Washer M 2.0 SHAFT TO HOUSI NG
203 Al OOU0381F Stop Latch Locking Lever 2.0
204 AO075Wb079F Screw 2.0
205 AO075WI086F Washer M4 2.0
207 A075W001Z2 Washer (10) /8" x 3/8 A 4.0 ROD RTN SPRI NG BRKT/ DOOR | NR PANEL
208 AO75W6227F P Cip-Wite A 4.0 C.D.L. HARNESS/ I NNER PANEL
209 A075W6090Z2 Ri vet A 4.0 CLIP-WH TE CDL HARNESS/ DOOR | NR PNL
210 A075W1001Z2 Washer (10) /8" x 3/8" A 8.0 CLIP-WH TE CDL HARNESS/ DOOR | NR PNL
213 A089B6191V Tape Adhesive ' Extruded' 420.0
216 A075W1020Z2 Washer (10) 8mm x 16.6nm A 4.0
217 A075W036Z Spring Washer 8mm 4.0
219 A075W020Z2 Washer (10) 8mm x 16.6nm A 4.0
220 A075WI036Z Spring Washer 8mm 4.0

1017 FRONT DOOR LATCHES/ LOCKS etc




ELAN 1023-22




Speci fication

ELAN, TURBO, CPEN

Service Parts List

LOCP, LHD

18/07/90

Title 1023 SILLS/ VALENCES/ BUVPERS  etc

ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al OCON6362F Nut - M6 Cage 6.0 ATTACH TO FRT QTR PNL.
014 AQ75W G397 Bol t A 4.0 BUMPER TO QUARTER PANEL
023 A075WB8020Z Nut M6 Plain A 8.0 BRKT TO ARMATURE
024 BO82WI018F Washer M5X18 16.0 BRKT TO ARMATURE
026 Al OOB0405F Shi m Front Bunper 4.0 Qry TO SUT BU LD
027 A075WB8021Z Nut A 4.0 ARMATURE TO LONGERON
028 Bl COBG502F Front Spoiler 1.0

0209 Al OCON6375F U Nut 11.0 SPA LER TO BUWPER
030 A075W6041Z Screw Nol0 x 3/4 11.0 SPA LER TO BUWPER
031 A075WI065Z Washer A 11.0 SPA LER TO BUWPER
036 A075WB8010Z Nyl oc  Nut A 4.0 REAR BUWPER FI XI NG
038 A082Ws115F Screw Mbx25 Pan Pozi 5.0 BUMPER TO FLOOR
041 A075W6074F Rawl Nut Mb 5.0
049 A075WL022Z Washer A 28.0 EXTRA 8 REQD. 2 PER BQOLT.
052 Bl OOB0326F Cover-Front Bunper (Euro) 1.0
056 Al 0C0OB0618G Spacer - No. Pl ate RH 1.0 NO PLATE MOUNTI NG
057 Al OC0B0617G Spacer-No. Pl ate LH 1.0 Ne PLATE MOUNTI NG
058 A082W5318F Ri vhut A6M 80 2.0 Ne PLATE MOUNTI NG
059 A075W5089Z Screw 2.0 Ne PLATE MOUNTI NG
060 A075W035Z Spring Washer (10) 6nm A 2.0 N2 PLATE MOUNTI NG
061 Al OOBO7 OOK Rei nf or cenment - Spoi | er Si de 2.0
062 Al O0BO7A K Rei nf or cenment - Spoi | er Front 1.0
063 A054B6110V Door Stripe .1 SEAL- ARMATURE TO FRT QTR UPPER L.H
064 A054B6110V Door Stripe .1 SEAL- ARMATURE TO FRT QTR UPPER R H

1023 SI LLS/ VALENCES/ BUWPERS  etc



® L

Speci fication

Service Parts List D

ELAN, TURBO OPEN  LOCP, LHD

18/07/90 .)

Title 1023 SI LLS/ VALENCES/ BUMPERS et ¢
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
065 A054B6I | oV Door Stripe 2 SEAL- ARVATURE TO FRT QIR LOWMER L. H.
066 A054B6110V Door Stripe 2 SEAL- ARVATURE TO FRT QIR LOMER R H.
067 Al 00B0342K Front Crash Structure 1.0
070 AO75W609272 Pop Rivet 3.0 STRUCTURE TO FRAME
076 Al COB0651K Bracket - Seal Munt LH 1.0
078 AO75WL027Z Set Screw 2.0
079 A075WI013Z Washer (10) 6mm x 12.1mm A 2.0
080 A075W8020Z Nut M6 Plain A 2.0
084 A054B6110V Door Stripe 4 SEAL- FRONT QUARTER TO ARNMATURE
086 Al COBO473J Front Bunper Assy-Euro 1.0
087 X026B0371Z Gr ommet A 2.0 USED ON | 00OB0326
089 Al OOB0731F Shim Rear Bunper Mount 4.0
092 Al OOB6089F Pai nt-Anti Chip A UNDERSI DE OF SILL LH & RH
093 Bl OOB0475J Rear Bunper Assy-Euro 1.0
101 A054B6110V Door Stripe .3 USED ON | 00B0657/ 0928
102 Al COBO921F Seal - HYAC Duct 1.0 USED ON | 00B0657/ 0928
103 Al COBMI25K Air Duct-Front Quarter 1.0 USED ON | O0OB0657/ 0928
104 A054B6110V Door Stripe 1 USED ON | O0B0657/ 0928
106 AO075WI062F Washer 5/32" x 3/8" 21G 3.0 Al R DUCT FI X
107 A075W5066Z Ri vet 4.0 | 0OB6051 TO FRONT QUARTER
108 A054B6!1 | OV Door Stripe 1
109 A075WL029Z Screw A 2.0
111 B082WI018F Washer M5X18 4.0
112 Al OON6362F Nut - M6 Cage 4.0

1023 S| LLS/ VALENCES/ BUMPERS

etc



’ Service Parts List é 18/ 07/ 90
Speci fication ELAN, TURBO OPEN  LOCP, LHD /

Title 1023 SILLS/ VALENCES/ BUWERS etc
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
113 A075W10292 Screw A 8.0
114 B082WI018F Washer MBX18 8.0
170 Bl COB0634F Bracket - Front Bunper RH B3 2.0
173 A075W1028Z2 Hex Screw A 4.0 BUVPER BRACKET TO ARNMATURE
178 A075WL028Z Hex Screw A 4.0
196 A0O75WM015Z2 Washer M6 x 15nm x 1.5mm 2.0 SPO LER FRT EDGE>PEDESTAL>BOOT LID
197 A075WB009Z2 Nyl oc Nut A 2.0 SPO LER FRT EDGE>PEDESTAL>BOOT LID
202 A075W015Z Washer M6 x 15nm x 1.5mm 2.0
203 A075WB009Z Nyl oc  Nut A 2.0
204 Al OOU0396F Foam Washer 4.0
218 A089B6191V Tape Adhesive 'Extruded 550.0

1023 S| LLS/ VALENCES/ BUVMPERS et c
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18/07/90 .)

' Service Parts List é
ELAN, TURBO CPEN  LOCP, LHD

Specification
Title 1025 UNDI STRI BUTABLE BCDY PARTS

I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Bl COHOB2F Seal - Steering Col um 1.0

017 Bl COBGG91F Li ner-Front Wheelarch LH 1.0

018 Bl COBG92F Li ner-Front Wheel arch RH 1.0

020 Bl OOBO255K Panel - Col um Infill LHD 1.0

021 Bl COB6030F Seal - Col um Infill 1.0

022 AO075WB049F M4 Nyl oc Nut 4.0

026 A075WB031Z Jack Nut 4.0

027 AO75W1031F Hex Screw A 4.0

028 BO82WA018F Washer M5X18 16.0

029 A075WB020Z Nut M6 Pl ain A 4.0

035 AO075W6140F Rawl Nut M 4.0

036 Bl CCB0261J B Post Infill Moulding 1.0 ASSY.

038 Al OOB0665F Connector Hose-Infill Tray 1.0

044 Al OOUO223F Stud Pl ate-Columm Infill 1.0

046 Bl O0OB0684K Wheel arch Liner-Rear RH 1.0

047 Al 00B0685K Wheel arch Liner-Rear LH 1.0

049 AO075W6140F Rawl Nut M 2.0 REAR WHEEL ARCH LI NER

050 A075WL0827Z Setscrew M6 x 16mm Thin Head 2.0

051 AO75W0172 Washer (10) 6mm x 25mm A 2.0 REAR WHEEL ARCH LI NER

052 AO75W063Z Washer 3/16" x 1/2" x 17g 4.0 REAR WHEEL ARCH LI NER

053 A075W6016Z2 Spire Nut 4.0 REAR WHEEL ARCH LI NER
0 5 4 A075W60372 Screw 8 x 3/4 Pan S/ T 4.0 REAR WHEEL ARCH LI NER

059 A075W6040Z2 Screw 8.0 ( BLACK)

060 AO75W063Z Washer 3/16" x /2" x 17g 8.0 ( BLACK)

1025 UNDI STRI BUTABLE BODY PARTS



. Service Parts List
Specification ELAN, TURBO,OPEN LOOP,LHD

18/07/90 ")

Title 1025 UNDISTRIBUTABLE BODY PARTS
ILLUS NO. PART NUMBER DESCRIPTION NTTANT TV REMARKS
062 AQ075W4017%2 Washer (10) 6mm x 25mm A 6.0
063 A100W6375F U Nut 8.0
064 AQ75W6140F Rawl Nut M6 6.0
065 A100W5166F Screw No 8 x 3/4" Black 8.0 REAR LAMP CLUSTER COVER
066 A100U6034F Clip - Steering Column Seal 1.0
067 AO75W40022 Washer 5/16" x 5/8" 4.0 STUD PLATE FIX
068 A100BO876K Splash Guard-Rear Wheelarch 2.0 ITALY ONLY
1025 UNDISTRIBUTABLE BODY PARTS
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Service Parts List O 18/07/90

Speci fication ELAN, TURBO, OPEN LOCP, LHD
Title 1101 GLAZI NG WVEATHERSTRIPS et c
ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

006 Al COB0013F W ndscr een- Ti nt ed BPK 1.0 BRONZE
010 Bl COVOO79F \Weat herseal - Trunk Lid B3 1.0
011 Al OCOV0078F Weat her seal - Scutt| e/ Bonnet BPK 1.0 SCUTTLE DEM ST RAIL TO BONNET
012 Al OOV0077F Weat her seal - Panel / Bul khead BPK 1.0 BULKHEAD TO LOAER 'A"  PANEL
014 BIOOBA I I F Door G ass LH Bronze AB3K 1.0 BRONZE
015 Bl COBCL12F Door G ass RH Bronze AB3K 1.0 BRONZE
039 G 00B0325J G ass Stabiliser Assy LH 1.0
040 G 00B0324J G ass Stabiliser Assy RH 1.0
050 A075W5094Z Pop Rivet 10.0
051 Bl COB0630F d anmp- I nner Wi st Seal 2.0
052 A075W50147 Screw A 20.0 ATTCHMI QUTER BELT SEAL
053 Al OCONb164F Screw No 6 x 3/8" Csk Pozi 12.0
056 Al COVOL15F Door Seal-Prinmary LH B3 1.0
057 Al COV0116F Door Seal -Primary RH B3 1.0
058 Al OOV0117F Weat her Seal -A Pillar LH B3 1.0
059 Al OOV0118F Weat her Seal -A Pillar RH B3 1.0
060 Al OOV0119F \Weat her Seal - Hood Stowage B3 1.0
069 Al 0OB0661F Clip Wndscreen Finisher B3 2.0
070 Al OCONb149F Screw No 4 x /2 Pan 4.0
071 Al COB0O727F Fi ni sher-W ndscreen Top B3 1.0
072 Al O0B0728F Fi ni sher-Wndscreen Sides B3 2.0 (556 nm
074 Al O0OBOB45F Seal - Door I nner Wist LH 1.0
075 Al O0B0846F Seal - Door I nner Waist RH 1.0
076 El COBO765F Carrier-lnner Waist Seal LH 1.0

1101 GLAZI NG WVEATHERSTRIPS et c




N . e Service Parts List ‘ 18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LOOP, LHD
Title 1101 G.AZI NG WEATHERSTRIPS  etc
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
077 El OOBO766F Carrier-lnner Waist Seal RH 1.0
078 El OOBO772F Seal - Door Quter Waist RH 1.0
079 El OOBO773F Seal - Door Quter Waist LH 1.0
080 Al OON6393F Captive U Nut No6 2.0 NNER WAI ST SEAL CARRIER ATTACHVENT
081 AO075Wb012F Screw A 2.0 NNER WAI ST SEAL CARRIER ATTACHVENT
082 A075W6026Z2 Screw 2.0 DOOR TRI M BOARD TO WAI ST
083 A075W6025Z2 Cup Washer 2.0 DOOR TRI M BOARD TO WAI ST
085 A089V6166V Sealing Strip-Black 1.8
086 A082U6199V P.P.Primer (1Ccc) 2.0 PRI ME ANGLE BEFORE FI XING 089776166
087 Al O0UC327J Seal Carrier Assy LH 1.0
088 Al 00U0328J Seal Carrier Assy RH 1.0
095 AO075Wb012F Screw A 8.0 SEAL CARRI ER TO SCREEN PI LLAR
096 A075W011Z2 Washer 10 5nmx 9.7 x 0.9 20.0 ATTCHMI OUTER BELT SEAL
097 AO79W6159F Fast ener 6.0
098 A075W001Z2 Washer (10) 1/8" x 3/8" A 6.0 RETAI NER- | NR WAI ST SEAL/DR | NR PNL
104 A075W6028Z2 Screw No6 'x 3/4 A 5.0

1101 GLAZI NG WEATHERSTRI PS et c
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. o _ 6 Service Parts List 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN  LOOP, LHD
Title 1102 DOOR W NDOW LI FTS/ CHANNELS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Bl COBO078F G ass Regul ator Assy RH B3K 1.0
002 Bl OUBO079F d ass Regul ator Assy LH B3K 1.0
006 DI OCOBC322F Locking Plate-Front RH 1.0
007 DI OOB0323F Locki ng Plate-Front LH 1.0
008 Al OOB0817F Gui de Cone 4.0
009 AO89W5106F Screw Mb x 20mm Csk Pozi 4.0
011 Al OOW6137F Screw M4 x 8 Pan Pozi 6.0
012 A089W5109Z Pozi Screw 4nm x 16mm 6.0 SIDE GLASS TO GU DE WHEEL/ SLIDE
013 d OCB0115F Pi n-d ass Guide 6.0 SIDE GLASS TO GU DE WHEEL/ SLIDE
020 DI OCOBG319F Locki ng Pl ate Assy- Rear 2.0
022 AOC75WB009Z2 Nyl oc  Nut 8.0 CONE RETAI NER TO DOCR | NNER
023 BO82WA018F Washer M5X18 8.0 CONE RETAI NER TO DOCR | NNER
024 Al OOB6137F Setscrew M6 x 16 Tufl ok 12.0 GLASS CHANNELS TO | NNER PANEL
025 BO82WA018F Washer M5X18 14.0 GASS CHANNELS TO PANEL
026 Al OOB6137F Setscrew M6 x 16 Tufl ok 4.0 LWR REGULATOR BRKT TO | NNER PANEL
027 A075W046Z Washer 4.0 LWR REGULATOR BRKT TO | NNER PANEL
028 BO82WA018F Washer M5X18 2.0 GLASS REGULATOR TO LWR MIG BRKT
029 Al OOB0839F Door G ass Guide-Front LH 1.0
036 DI COB0049F Regul at or Bracket 1.0
037 DI COBOO50F Regul at or Bracket 1.0
038 Bl COB084CF Door d ass Cuide-Rear RH 1.0
043 C OOBO038F G ass CGui de Bracket Rear 1.0 RH
045 C OOBOO39F G ass Cui de Bracket Rear 1.0 LH
048 Al OOB0436F Cone Ret ai ner-Door @4 ass 4.0

1102 DOOR W NDOW LI FTS/ CHANNELS



peciticaion  aatUS RS e @ woreo @
Title 1102 DOOR W NDOW LI FTS/ CHANNELS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

049 Bl COB084I F Door G ass Gui de-Rear LH 1.0

051 cl COB0673J Gui de Pin Assy 4.0

052 Bl OOB0536F Boss- Wheel Mounting 7.5mm 2.0

053 Bl COB0537F Boss- Wheel Munting 4.0

055 Al OOB0669F Slide-d ass Rail Guide 6.0 PART OF | OOB0673 & | OOBO719

134 Cl 00BO719J Guide Pin Assy (Short & Slide) 2.0

135 Al OOB0016F Rei nf or cement - Lower Regul at or 2.0

136 AO75WB009Z2 Nyl oc  Nut A 2.0 REAR CHANNEL FI X - TOP

137 A075W1046Z2 Washer A 12.0 GLASS CHANNEL TO | NNER PANEL

138 Bl OOBO775K Dri pshi el d- Doer Regul ator LH 1.0

139 Bl COB0774K Dri pshi el d- Door Regul ator RH 1.0

140 Al OOB0749F Ret ai ner Washer-Door d ass 4.0

141 A089U6135F Blind G onmmet-PVC 8.0

142 Al OOB0838F Door G ass Guide-Front RH 1.0

148 Al COB0836F Bracket-d ass Guide RH 1.0

149 Al COB0837F Bracket-d ass CGui de LH 1.0

165 AO089U6135F Blind G omet-PVC 2.0

166 Al OOB0828F G ass Support Pad- CQuter 4.0

168 Al OOB083I F G ass Support Pad 4.0

170 Al CON6133F Screw M4 X 16 Pozi 4.0 ATTACHMVENT GLASS BUFFER

171 ACB2WI099F Washer 4mm x 9mm x . 8mm 4.0 ATTACHVENT G.ASS BUFFER

172 A075W6015Z2 Screw 8.0

173 A075W6090Z Ri vet A 6.0 ATTACHMVENT DRI PSH ELD

174 A075W001Z2 Washer (10) 1/8" x 3/8" A 12.0 DRI PSH ELD/ DOOR | NNER PANEL

1102 DOOR W NDOW LI FTS/ CHANNELS




@

Specificat ion‘i

Service Parts List
ELAN, TURBO,OPEN LOOP,LHD

1102 DOOR WINDOW LIFTS/CHANNELS

‘i 18/07/90

Slide-Glass Rail Guide 4.0

Title
ILLUS NO. | PART NUMBER | DESCRIPTION | QUANTITY | REMARKS
178 | A100BO669F | P/0 GUIDE PIN 100B0673

1102 DOOR WINDOW LIFTS/CHANNELS






. Specification :) ELANSE'Ir'l\J/IIQé:S Ogngt ® LLCiﬂ%, LHD 6 18107190 .)
Title 1202 SOFT TOP
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 d O0B0420F Soft Top Assy K 1.0

002 Al COB0713F Fi xi ng Pl ate assy 2.0

004 A CONB147F screw M6 x 20 Csk 6.0 BLACK PQZI DRI VE
012 A075W2039D Bol t 1.0

013 Al COU0196F Adapt or - Seat Recline Knob 1.0 PART OF | OOVO269
014 Al OOUOO37F Striker Trunk Latch 1.0 PART OF | OOVO269
015 AO75W60742 Screw 8 X 3/4" 1.0 PART OF | COVO269
016 B082WI018F Washer M5X18 1.0 PART OF | OOVOR69
017 A075W5016Z Spire Nut 1.0 PART OF | OOVC269
018 Al OOV0269F Strap Assy - Hood 1.0

140 Al COB6165S Seal Assy-Hood Header 1.0

141 Al OOB6166S Seal Assy-Internmnediate 2.0

142 Al O0B6167S Seal Assy-Falling Pillar 2.0

143 Al 00B6168S Seal Assy-Rear Deck 1.0

144 Al O0B6170S Trim Fi ni sher-Main Roof Bow 1.0

145 Al O0B6171S Catch Assy- Hood 2.0

1202 SOFT TOP






’ ® i Service Parts List 6 18/07/90 ')

Specification ELAN, TURBO, OPEN LOOP,LHD
Title 1203 GRILLES & LOUVRES {not bonnet)

ILLUS NO. | PART NUMBER | DESCRIPTION | QUANTTTV | DEMADWQ
001 B100OBO523F Grille-0il Cooler Duct LH 1.0 FIXED WITH
002 B100B0O524F Grille—0il Cooler Duct RH 1.0 HOT MELT
003 B100OBO522F Grille-Radiator Duct 1.0 ADHESIVE

1203 GRILLES & LOUVRES (not bonnet)
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i) - ) Service Parts List ? 18/ 07/ 90 i)
Speci fication .. ELAN, TURBO, CPEN  LOOP, LHD
Title 1205 TRIM STRIPS/ DECALS/ I NSI GNI A
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al COU0178F Nose Badge B3 1.0
002 A082U6196F G ommet - Roof Tongue A 2.0 USED ON NOSE BADGE
003 A075WMI0117Z Washer 10 5mMmx 9.7 x 0.9 2.0
004 A082WB084F Mb Locki ng Nut 2.0
005 Bl COU0201F Badge - Lotus B3K 1.0
006 Bl OOU0085F Badge - El an B3K 1.0
007 Bl OOUD086F Badge - SE B3K 1.0
009 Bl COU0253F Badge- Lot us Desi gn BPK 1.0
010 Al COU0261F Mounti ng Pl ate-Faci a Badge 1.0 BADGE TO FAC A
011 AO075WB049F M4 Nyl oc Nut 2.0 MIG PLATE FI X
012 A075WI000Z2 Washer (10) 3/16" x /2" A 2.0 MIG PLATE FI X
015 Bl COU0246F Decal - A Post Cover RH 1.0
016 Bl COUCR45F Decal - A Post Cover LH 1.0

1205 TRI M STRI PS/ DECALS/ | NSI GNI A
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Speci fication

i Service Parts List
ELAN, TURBO CPEN  LOOP, LHD

18/ 07/ 90

Title 1207 LI CENCE PLATE MOUNTI NGS
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al OQUCB07F Screen-Licence Plate B3 1.0
003 Al OOU0321F Seal - Screen To Plinth B3 1.0
004 Al OOU0306F Plinth-Licence Plate Cover 1.0
008 Al COU0308F Seal -Plinth To Body 1.0
009 AO75W063Z Washer 3/16" x |/2" x 17g 4.0
010 A075W6014Z2 Spire Nut 4.0
015 Al OON6167F Screw NO 6 x 1" Bl ack 8.0
1207 LI CENCE PLATE MOUNTI NGS
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ELAN




- ® Service Parts List 6 18/ 07/ 90 ;
Specification . ELAN, TURBO CPEN  LOCP, LHD

Title 1209 EXTERIOR DRIVING M RRORS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

Al 0QU0205S Mrror dass - Convex B3K 2.0
001 Cl O0U0142F Door Mrror-RH RHD Convex BP 1.0
002 a OOU0143F Door Mrror-LH RHD Convex BP 1.0
003 C100U0316F Door Mrror-RH LHD Convex BP 1.0
004 d OCOW317F Door Mrror-LH LHD Convex BP 1.0
184 d OOBO815F Seal - Rear View Mrror LH B3 1.0
185 d OOB0816F Seal -Rear View Mrror RH B3 1.0
186 Al CONB157F Screw Mt x 15 6.0 DOOR M RROR FI XI NG
187 Al COM121F Washer M4 x 20 6.0 DOOR M RROR FI XI NG
190 A075U6043Z Gr ommet A 2.0 M RROR HARNESS

1209 EXTER OR DRIVING M RRORS
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@ Speci fication Y ELAﬁ?[I'\(JiR?BeO, (P)%EEINS L(L)Iogt LHD 6 18107790
Title 1301 FRT SEAT- RUNNERS
ILLUS NO PART  NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al COU0149F Spacer-Seat  Runner 6.0 25 mm
002 Al OOUA 50F Spacer-Seat  Runner 2.0 OUTBOARD REAR 29 mm
003 Al OOBO076F Washer - Seat Slide 8.0
004 Al OQUCD22F Plate - Seat Runner Mg 4.0
005 Al OCOU0074F Wre Assy-Seat Slide 2.0
006 AO075WI062F Washer 5/32" x 3/8" 21G 4.0 OR METRIC EQU VALENT
007 Al OOU0053F Seat Slide-Ilnboard LH B3 1.0
008 Al O0U0054F Seat Slide-Inboard RH B3 1.0
009 Al OOUOCB5F Seat Slide-CQuthoard LH B3 1.0
010 Al COU0056F Seat Slide-CQuthoard RH B3 1.0
024 A075W2056Z Bol t 4.0 SEAT RUNNER QUTER
025 AO79V2055F Bolt MO x 60mm 4.0 SEAT RUNNER | NNER

1301 FRT  SEAT- RUNNERS




1303

ELAN




e Service Parts List 18/ 07/ 90 i)
Speci fi cati on ELAN, TURBO, OPEN LOOP, LHD 3 ~

Title 1303 FRT SEAT- FRAMES & RECLI NE MECH
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
029 A075W020Z2 Washer (10) 8mm x 16.6nm A 16.0
030 Al O0UOL32J Seat Assy 2.0
034 Al OOU0199K Cover - Recl i ne Mech-Qutboard LH 1.0
035 Al O0U020CK Cover - Recl i ne Mech-Qut board RH 1.0
040 Al O0U6012F Knob- Seat  Recline 2.0 COLOUR - DARK ANTHRACI TE
041 Al OOU6013F Cap- Seat Recl i ne Knob 2.0 COLOUR - DARK ANTHRACI TE
042 Al COU0196F Adapt or - Seat Recl i ne Knob 2.0 SEAT RECLINE MECHANI SM
043 A075W015Z2 Washer M6 x 15nm x 1.5mm 1.0
044 A075W028Z2 Hex Screw A 1.0
049 Al OOUO300F Adapt or - Seat Recl i ne Knob 2.0 PART OF SEAT ASSEMBLY

1303 FRT SEAT- FRAMES & RECLI NE MECH
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e Speci fication ELAﬁ?[I'\L/JIR%% Iglitl\? LL(IIJSDt EHD. ‘ 12/07/90 ‘)
Title 1311 FRT SEAT-SOFT TRIM
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
005 Al COV0132F Squab Cover-Yel | ow Band Lt hr 2.0
006 Al COVOL33F Cushi on Cover-Yel |l ow Band Lthr 2.0
007 Al COV0134F Squab Cover-Red Band Lthr 2.0
008 Al OOV0135F Cushi on Cover-Red Band Lt hr 2.0
009 Al COV0136F Squab Cover-Hal f Leat her 2.0
010 Al COVOL37F Cushi on Cover-Hal f Leather 2.0
011 Al COV6030F Clip - Cushion Cover Retainer 2.0
1311 FRT SEAT-SOFT TRIM




1313

ELAN




Service Parts List

Specificat ioni ELAN, TURBO,OPEN LOOP,LHD

18/07/90

"E)

Title 1313 FRT SEAT-BACKBOARDS
ILLUS NO. | PART NUMBER | DESCRIPTION | QUANTITY | REMARKS
001 A100UO0332F Cap—Seat Protector RH 1.0
002 A100UO333F Cap-Seat Protection LH ’ l.0
003 A1OOW5167F Screw NO 6 x 1" Black 4.0
1313 FRT SEAT-BACKBOARDS



ELAN 7




. O i Service Parts List O 18/07/90 .}

Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1327 FR SEAT-BELTS
ILLUS NO. | PART NUMBER | DESCRIPTION |  QUANTITY | REMARKS
006 | C100UQ048F l Seat Belt Assy 2.°

1327 FR SEAT-BELTS



ELAN 160124

129 RHD
130 LHD

E 064)LHD
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Speci fication

Service Parts List D
ELAN, TURBO, OPEN LOOP, LHD e

18/07/90

Title 1401 PEDAL BOX & BRAKE LAMP SW TCH
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 AO89MB019F Swi t ch- Brake Lights BP 1.0
002 A089MB020F Bush 1.0
040 Al COMB327F Split Cotter Pin Dia. 2.5 x 36 3.0 USED ON | 00A0241/2/3
041 X046B6113Z Buf f er A 3.0
042 A075W2039D Bol t 1.0 USED ON | 00A0241/2/3
043 A075WL040Z Screw A 1.0 USED ON | 00A0241/2/3
044 A075WB026Z Lock Nut A 2.0 USED ON | 00A0241/2/3
045 A075WB8021Z Nut A 1.0 USED ON | 00A0241/2/3
047 A075WL039Z Bol t A 1.0 USED ON | 0QA0241/2/3
049 A075W5033Z Clevis Pin 1.0 USED ON | 00A0241/2/3
050 A085W5208F Rdip 1.0 USED ON | 00A0241/2/3
052 A075W8024Z Lock Nut 1.0 USED ON | 00A0241/2/3
053 A079J6001F Pedal Rubber BP 2.0 USED ON | 00A0241/2/3
054 A075WL038Z2 Set Screw 5.0 | 0QA0241/2/3 TO BULKHEAD
056 A0O75WM02172 Washer 5.0 | 0QA0241/2/3 TO BULKHEAD
059 Al 0016021V G P. Butyl Strip 6nmm Di a. .8 PEDAL BOX EDG NG STRIP
083 D OOLO07CF Throttle Cable LHD BP 1.0
109 AX75L6020V Edge Protect i USED ON | 0QA0451/2 & 100R0642
110 Al OON6432F Cli p- Door Lock Rods 1.0 THROTTLE CABLE
111 Al CONB443F Clip - Throttle Cable 1.0 THROTTLE CABLE
124 D O0A0242F Pedal Box Assy LHD 1.0
132 Bl COA0629F Stay Pedal 1.0

1401 PEDAL BOX & BRAKE LAMP SW TCH



RHD. SHOWN

6 RHD
9 LHD

1405

ELAN

@

(]
r s
m
NN

FASCIA BRACKET

see 1412A

see 1407A"




Service Parts List
ELAN, TURBO, OPEN LOOP, LHD

Speci fication

18/ 07/ 90 ?)

Title 1405 FACI A- STRUCTURE & HARDWARE

ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
005 Al O0B0228F Br acket Consol e 2.0
009 Al OOV0062F Dashboard LHD .0
010 Al 00V0188J Col umn  Shroud- Upper  ( EUR) 1.0
015 Al COVOO7 2K Col um Shroud- Lower (EUR) 1.0
019 Al OOUQ279F St ud- Col unm Shr oud- Short 1.0
020 Al OOU0280F St ud- Col um  Shr oud- Long 2.0
021 Al CON6143F Screw M 2 Pan Head 2.0
025 Al OOU0281F Bracket - Col um Shroud 1.0
028 A075W013Z2 Washer (10) 6mm x 12.1nm A 3.0 STUD TO SHRQUD
029 AO75W063Z2 Washer 3/16" x 1/2" x 17g 7.0 SHROUD TO MIG
030 Al OOWN6143F Screw M 2 Pan Head 5.0 SHROUD LOVER TO UPPER
031 A075W60742 Screw 8 X 3/4" 2.0 SHROUD TO SHROUD
032 A082Ws123F Screw M6 X 20 Pan Pozi 2.0 FACIA TO DASH
033 AO79W6171F Spire Nut 2.0 SHROUD UPPER TO LOWER
044 Al OOWN6133F Screw M4 X 16 Pozi 1.0
045 AO075WI086F Washer M4 1.0
046 A082U6137F Bush - CDL Actuat or 1.0
047 A082U6138F Bunp Stop Rubber-CDL 1.0
048 A082U7070F Spacer Watershield 1.0
049 AO75WI000Z Washer (10) 3/16" x /2" A 1.0
050 AO075W6079F Screw 1.0

0 5 2 AO079WI019F Washer 4.0

1405 FACI A- STRUCTURE &HARDWARE
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S D Service Parts List ‘ 18/ 07/ 90
Specification . ELAN, TURBO, OPEN  LOCP, LHD
Title 1407 |INST MASKS & SWTCH PANELS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
003 Al OOV6015F Ashtray LHD 1.0
005 Al COVO066F Faci a Mask LHD 1.0
006 AO075W6081F Screw 9.0
007 Al COVOA4F Bl anki ng Pl ug 2.0
009 Al COvQd CF I nstrument Fi ni sher 1.0
010 Al C0OU0276J Bl ank- Radi o Aperture 1.0
014 Al CONB160F Screw M4 x 16 Csk Bl ack 1.0 I NSTRUMENT FI NI SHER TO FACI A
; 015 A CONB161F Screw M4 x 25 Csk Bl ack 1.0 I NSTRUMENT FI NI SHER TO FACI A

1407 I NST MASKS & SW TCH PANELS




ELAN | 1408

001




) ‘ Service Parts List 6 18/07/90
Specification ELAN, TURBO, OPEN LOOP, LHD
Title 1408 CONSOLE ASSEMBLIES
ILLUS NO. | PART NUMBER | DESCRIPTION | QUANTITY | REMARK
001 | A100VO036F Centre Consocle Assy R 1.° |

1408 CONSOLE ASSEMBLIES




ECAN

1412




Specificatio b ELANseTrL\JIIIQBCg (]I;%r\lt ° leiﬁg, LHD 18107790 0
Title 1412 GLOVE LOCKER AND PARCEL TRAY
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

002 Bl COV6004F d ovebox Latch B3 1.0

003 Al OOV6005F Ret ai ner - G ovebox Latch 1.0

004 Al OOVOOP5F Check Pl at e-d ovebox 1.0

006 Al COV6006F Clevis Pin 2.0

007 Al COV6007F Washer Speci al 2.0

008 Al OOV6008F Push On Fi x 2.0

009 Al COV0212F Striker-d ovebox Lid 1.0 PART OF | OQOvVOOO7

011 Al COV6011F Screw M6 x 16 Pan Head 1.0 CLAMP PLATE

012 A075W0117 Washer 10 5mm x 9.7 x 0.9 1.0 CLAMP PLATE

014 Al COV0065F d ovebox LHD 1.0

015 Al COV6011F Screw M6 x 16 Pan Head 1.0 CHECK PLATE

016 A075W001Z2 Washer (10) 1/8" x 3/8" A 1.0 CHECK PLATE

017 B082WI018F Washer M5X18 2.0 FACI A TO DASH

1412 G.OVE LOCKER AND PARCEL TRAY




ELAN

1501




Service Parts List 6 18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 1501 HEADER/ CANTRAI L/ ROLLBAR
ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Cl OOV0153F Cover Assy-Hood Catch Plate 2.0
002 Al OOV0236J Header Rail Assy 1.0
006 Al CONb166F Screw No 8 x 3/4" Black 2.0 HEADER TRIM TO HEADER RAIL
007 A075WI062F Washer 5/32" x 3/8" 21G 2.0 HEADER TRIM TO HEADER RAIL
008 Al 0OV0245J Hood Header Trim Assy 1.0

1501 HEADER/ CANTRAI L/ ROLLBAR




ELAN 1505




. Service Parts List ‘ 18/07/90
Specification ELAN, TURBO, OPEN LOCP, LHD

Title 1505 | NTERI OR M RRCRS, SUNVI SCRS

I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
004 Al OOvOd 5F Interior Mrror-11lum BP 1.0
005 Al COV0016F Mounti ng Button 1.0
008 Cl OOV0075F Sunvi sor - Passenger LHD 1.0
010 Cl OCOV0085F Sunvi sor-Driver 1.0

1505 I NTERIOR M RRCRS, SUNVI SCRS




ELAN 1507
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Speci fication™

Service Parts List

18/ 07/ 90

ELAN, TURBO, OPEN  LOCP, LHD
Title 1507 "A" PI LLAR | NTER OR
I LLUS NO PART NUVMBER DESCRI PTI ON QUANTI TY REMARKS

007 Bl OOUO222K Retaining Strip 2.0

008 Al OOV6012F Pl asti c Fastener 10.0

013 Cl 00uU0213J Sill Kick Plate Assy LH LHD 1.0

014 Cl 00uU0214J Sill Kick Plate Assy RH LHD 1.0 s/ o 100U0212

016 Bl OOV6013F Fast ener  Socket 10.0

019 A075Ws012F Screw A 4.0 "Al PILLAR TRM TO 'A PILLAR

1507 A PILLAR | NTER OR



1508

ELAN
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Speci fication D ELANse'Ir'l\J/IIQé:S (]';EF\It > Llfiﬁg, LHD 18/07/90
Title 1508 "A' PILLAR INTERIOR S/TRIM
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
Al COBO77I1 F Trim Strip-Facia 2.0
001 El OOV0056K A Pillar Trim Cover RH 1.0
002 El OOV0057K A Pillar Trim Cover LH 1.0
003 A075W5012F Screw A 4.0

1508 "A PILLAR INTERICR S/TRIM




ELAN
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1509

See 1511/ 24

See 1511/25

See 1511/26




D I O
Speci ficati oh ELANS,e'Ir'l\J/IIQé:S (]IgélérNt > LIEII]%I, LHD 18107790
Title 1509 "B"-" ¢ PILLAR |INTERI CR
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

005 Cl COUR59J] B Post Cap Assy LH B3 1.0
006 Cl oouC260J B Post Cap Assy RH B3 1.0
: | 010 Bl OOU0240F Spring-B Post Cap B3 2.0
013 Al OOB0810F Bracket - B Post Cap Hinge LH 1.0
014 Al OOB0O809F Bracket-B Post Cap Hi nge RH 1.0
015 Al OOU6025F Tie Wap 90mm B3 4.0
016 Al OOU6026F Tie Wap 200mm B3 4.0

1509 "B''-"C' PILLAR I NTERI OR




15N

ELAN




Speci fication

Title

Service Parts List
ELAN, TURBO CPEN  LOCP, LHD

1511 RR PARCEL SHELF+B' HEAD

18/ 07/ 90

ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

005 Al O0U0163K Centre Consol e Extension 1.0

007 Bl 00OU0164J Trim Assy- Rear Bul khead 1.0

008 Al OOB0620F Cover-Seat Back Stop RH 1.0

009 Al OOB0621F Cover-Seat Back Stop LH 1.0

015 Al OCOMD131F Captive Nut-7mm Square 12.0

016 Al OOB6057F Fastex Scrivet-Conmp Liner B3 7.0

017 Al OOV6012F Pl asti c Fastener 4.0

018 Bl OOV6013F Fastener  Socket 4.0

019 Al COM119F Washer M4 x 12 2.0

021 AO75W6091F Pop Rivet A 8.0 BRACKET TO SPEAKER PANEL
022 A036B6221V Rubber Strip A . TO TOEBQARD
023 Al OOBO494K Fixing Strap-Trim Cap 1.0

024 Al COBM47K Cappi ng Rail Bul khead 1.0

025 Al O0U0384K Seat Belt Cover Assy RH 1.0

026 Al O0U0385K Seat Belt Cover Assy LH 1.0

1511 RR PARCEL SHELF+B' HEAD




ELAN

1513

19 LH
18 RH
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M1 RH




o

Speci fication”

2

Service Parts List
ELAN, TURBO, CPEN

LOCP, LHD

18/07/90

Title 1513 FRONT DOOR | NTERI OR
I LLUS NO PART NUVBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOvOQod F Door Casing LH 1.0
002 Al OCOV0002F Door Casing RH 1.0
009 Al OOV6029F Fastener - Door Trim Panel 14.0 S/ O | COvO37/ 8
010 Bl OOV005I F Pocket - Door Panel LH 1.0 GRAPHI TE LEATHER
011 Bl OOV0052F Pocket - Door Panel RH 1.0 GRAPHI TE LEATHER
012 Bl OOV0138F I nsert Panel -Yel | ow Band RH 1.0
013 Bl OOV0139F I nsert Panel - Yel | ow Band LH 1.0
014 Bl OOVO140F I nsert Panel - Red Band RH 1.0
015 Bl OOV014l F I nsert Panel -Red Band LH 1.0
018 Cl OCOVO058F Panel - Door Cheater RH 1.0
019 Cl OCOVOO059F Panel - Door Cheater LH 1.0
023 Al OOB0889F Seal -1 nt Cheater Trim LH 1.0
024 Al OOB089CF Seal -Int Cheater Trim RH 1.0
025 COr5U6071V Doubl e Sided Tape (12.7Mm .0
029 A075WI062F Washer 5/32" x 3/8" 21G 10.0 DOOR POCKET TO DOOR
030 AO75WB019F Nut 10.0 DOOR POCKET TO DOOR
031 A075W5081F Screw 10.0 DOOR POCKET TO DOCOR
031 Al CONB155F Screw M4 x 25 Pan Pozi 10.0
045 A082W6279F Spire Nut No 4 2.0 CHEATER TRIM TO M RROR PATCH REI NF
090 Al O0B1085K Fi ni sher-Door Wi st Rear LH 1.0
091 Al O0B1086K Fi ni sher-Door Wi st Rear RH 1.0
092 Al COWB171 F Screw No6 x 1 Csk S/ Steel 2.0
102 Al OOV6012F Pl asti c Fastener 2.0 DOOR | NSERT FI XI NG
219 A075W6016Z2 Spire Nut .0

1513 FRONT DOOR | NTERI OR




Service Parts List

18/07/90

Specification—= ELAN, TURBO, OPEN LOOP,LHD
Title 1513 FRONT DOOR INTERIOR
ILLUS NO. PART NUMBER DESCRIPTION | QUANTITY | REMARKS
273 Al100W5155F Screw M4 x 25 Pan Pozi 4.0
274 A100W5171F Screw No6 x 1 Csk S/Steel ) 2.0
276 AO82W4109F washer 3/16 x 7/16 x 2mm A 4.0
1513 FRONT DOOR INTERIOR




ELAN 1514




@

Speci fication ELANseTrL\J/FIzB?(% (]E%rNt ° leiﬁg, LHD 18/07/90
Title 1514 FRONT DOOR | NTERI OR S/ TRI M
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOV0171 F Car pet - Door Panel LH Red 1.0
002 Al OOV0170F Car pet - Door Panel RH Red 1.0
003 Al OOV0173F Car pet - Door Panel LH Gol d 1.0
004 Al OOV0172F Car pet - Door Panel RH CGold 1.0
1514 FRONT DOCR | NTERI OR S/ITRIM




ELAN 1519




Service Parts List 18/ 07/ 90
Speci fication <« ELAN, TURBO, OPEN  LOCP, LHD
Title 1519 TUNNEL TOP
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOVOO12F Centre Conisole 1.0
009 A075W5088Z Screw 4.0 FI X, CONSOLE TO TUNNEL
010 A075W1046Z Washer A 4.0 FI X, CONSOLE TO TUNNEL
011 Bl COVO039F Gai ter Assy-Handbrake 1.0 GRAPHI TE LEATHER
016 A075W6210Z Clip 1.0
017 DI OOV0084F Mat - Centre Consol e 1.0
023 DI OOV0040F Gearl ever Gaiter Assy 1.0

1519 TUNNEL TOP
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Speci fication

Service Parts List

ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 1521 REAR QUARTER | NTERI CR )

I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Dl 0OB0532J Liner Assy-Hood Conpart nent 1.0
003 Al OOBO531F Access Cover-Battery 1.0 PART OF | 00B0532
004 AO79W6159F Fast ener 4.0 BATTERY COVER
005 Al COB6059F Edge Panel Fastener 6.0
012 Al OOB6057F Fastex Scrivet-Conp Liner B3 4.0 PART OF Al O0B0645/ 644
017 X054560052 G ommet 1.0
018 AO082U6196F Grommet - Roof Tongue A 4.0 BATTERY COVER
020 AO75W6071Z2 Pop Rivet 2.0 BATTERY COVER
021 A075W001Z2 Washer (10) 1/8" x 3/8" A 4.0 BATTERY COVER
022 Al COBA3I vV Foam Strip - 10 x 6 Self Adhes 1.3 BATTERY COVER

1521 REAR QUARTER | NTERI OR




1523

ELAN
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’ .

Service Parts List

Specificat ion6

ELAN, TURBO,OPEN LOOP,LHD

18/07/90

‘i?

Title 1523 LUGGAGE COMPARTMENT
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY .REMARKS
017 A100U0285H Bracket-Lamp Cover Inboard LH 1.0
019 A100UO0287F Bracket-Lamp Cover Outboard LH - 1.0
021 A100UO290F Bracket-Lamp Cover Assy RH 1.0
022 AQ75W6180F Turnbuckle Stud 4.0 LAMP COVER TO BRACKET

1523

LUGGAGE COMPARTMENT




ELAN 1530




Service Parts List Q 18/ 07/ 90 ‘

Speci fication ELAN, TURBO, OPEN LOCP, LHD

s o

Title 1530 CARPETS & MATS(Not Trim Assy)
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Bl OOVO091F Carpet-Interior LH Red 1.0

002 Bl COV0092F Carpet-Interior RH Red 1.0

005 Al OOV0154F Carpet-Interior LH Gey 1.0

006 Al COV0155F Carpet-Interior RH Grey 1.0

007 Bl COV0105F Car pet - Rear Di aphragm LH Red 1.0

008 Bl OOV0106F Car pet - Rear Di aphragm RH Red 1.0

009 Al OOVC309F Car pet-B Post RH Red 1 TO COVER | COUOL58
010 Al OOV0310F Carpet-B Post LH Red 1.0 TO COVER 10000157
011 Bl OOVOO04F Car pet - Luggage Fl oor 1.0

013 Al OOVO096F Car pet - Luggage Bul khead 1.0

014 Al OOV0097F Car pet - Rear Lanp Cover 1.0

015 Cl OOV0109F Car pet - Rear Bul khead Red 1.0

016 Bl COva | OF Car pet - Rear Di aphragm Lh Grey 1.0

017 BloovA Il F Carpet-Rear Diaph. RH Gey B3 .0

020 d COV0114F Car pet - Rear Bul khead Grey 1.0

021 Al OOV0184F Car pet - Luggage Wheel arch RH 1.0 ANTHRACI TE
022 Al OOV0185F Car pet - Luggage Wheel arch LH 1.0 ANTHRACI TE
024 Al COV0156F Carpet-Interior RH Gold 1.0

025 Al COvA 57F Carpet-Interior LH Gold 1.0

033 Al OOV0158F Car pet - Rear Di aphragm RH Gol d 1.0

034 Al OOvA 59F Car pet - Rear Di aphragm LH Col d 1.0

037 Bl COV0162F Car pet - Rear Bul khead Col d 1.0

039 Al COV0181F Car pet -Centre Consol e Red 1.0

040 Al COV0182F Carpet-Centre Console Gold 1.0

1530 CARPETS & MATS( Not

Trim Assy)



Speci fication
Title

Service Parts List 6

ELAN, TURBO, OPEN LOCP, LHD

1530 CARPETS & MATS(Not Tri m Assy)

18/ 07/ 90

)

ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
041 Al OOV0183F Car pet - Centre Console G ey 1.0
04.3 Al COV0246F Support Boar d- Wheel 1.0 FIT TO | OCOvOR4
045 Al COVOR251F Support Board- Tool Recess 1.0 FIT TO | OOVOM4
047 Al COVQR31F Carpet - Stowage Conp Fl oor 1.0
048 Al OOVO234F Carpet - Stowage Conp B/ Head 1.0

1530 CARPETS & MATS( Not

Trim Assy)



ELAN 1601




Speci fication

\) Service Parts List
ELAN, TURBO, OPEN

LOCP, LHD

18/07/90

Title 1601 SOUND DAMPI NG PASSENGER COWP
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOV0017F R/ B Bl OOV0017F 1.0 LHD
002 Bl OOV0018F | nsul at or - Bul khead 1.0 RHD
003 Al OOV0019F I nsul at or Tunnel 1.0
005 Bl COV0021F I nsul ati on-Fl oor Pan LH 1.0
006 Al OOV0022F I nsul at or Sill RH 1.0
007 Al OOV0023F I nsul at or Sill L.H 1.0
009 Al OOV6012F Pl asti c Fastener 3.0
010 Bl COV6013F Fast ener Socket 3.0
011 Al OOV0126F I nsul ation-Floor Filler Pad 2.0 265 X 117
012 Al OOV0127F I nsul ation-Floor Filler Pad 2.0 265 X 83

1601 SOUND DAMPI NG PASSENGER  COWP



1602

ELAN




.\) i Service Parts List D 18/07/90 i)
Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1602 SOUND DAMPING—OTHER AREAS
TTTME WA | NMADM ATTMDDD NOaAD TDMTAN | NATIANT TPV I REPMARYQ
001 A100VO253F Bonnet Insulation - Rear 1.0
002 A100VO0252F Bonnet Insulation - Front 1.0
003 A100V0318K Foam Square 100mm x 100mm 4.0

1602

SOUND DAMPING—-OTHER AREAS



1701

ELAN

O

®




® Speci fication ‘i ELANS,eTrl\JIIIQE?Ce), Ogngt ° LLCIl%, LHD 6 1807790
Title 1701 ELEC- HARNESSES & LEADS
ILLUS NO PART NUMBER DESCRI PTI ON 1 QUANTITY .. REMARKS
013 Bl OCOMDO37H Injector Harness (DS) B3 1.0
023 Bl coMd | F Har ness- I nstrument Pack 1.0
036 Bl COU007CF Har ness Channel 2.0
043 Bl OCOMD112F Main Harness RHD (AUL/JAP) 1.0
045 Cl COVMDO04F Rear Harness-Euro 1.0
047 El COMD062F Front Harness LH 1.0
048 El OCOMOO63F Front Harness RH 1.0
049 Bl COMDOO8F Harness - Door R H. 1.0
050 Bl COMDOO9F Harness - Door L.H. 1.0
051 d OOVD026F Harness - Cooling Fan 1.0
055 A075WL028Z2 Hex Screw A 2.0 CONDUI T TO STEERI NG BRKT
056 A0O75WM015Z2 Washer M6 x 15mm x 1.5mm 2.0 CONDU'T TO STEERI NG BRKT.
057 AO75W6074F Rawl Nut Mo 2.0 CONDUI T TO DASH PANEL
058 A075W5084F Screw Mb X 20mm 2.0 CONDUI' T TO DASH PANEL
059 A075W0042 Washer (10) 3/16" x 1" A 2.0 CONDUI' T TO DASH PANEL
060 AO75W6074F Rawl Nut Mb 1.0 CONDUI T TO SCUTTLE DEM ST
061 A075W5084F Screw Mb X 20mm 1.0 CONDUI' T TO SCUTTLE DEM ST
062 A082W6325F Swivel Cip 1.0 CONDUI' T TO SCUTTLE DEM ST
063 A082W6286F Tie Wap 1.0 CONDUI T TO SCUTTLE DEM ST
066 Al OCEO058F Support-1njector Harness 1.0
067 A910E6743F Pdip 1.0
068 A075WL028Z Hex Screw 1.0
069 AO75WB009Z Nyl oc  Nut 1.0
075 Al COMD175F Foam S| eeve 50 x 18 1.0

1701 ELEC- HARNESSES &L EADS




secification  EaCOS IR e @
Title 1701 ELEGC HARNESSES & LEADS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

076 Al COMD176F Foam Sl eeve 60 x 30 1.0

077 Al COMOL77F Foam Sl eeve 40 x 18 2.0

078 Al OOMO 78F Foam Sl eeve 22 x 18 1.0

079 Al COMD179F Foam Sl eeve 20 x 30 1.0

080 Al COMD18C0F Foam Tube 300 1.0

081 Al COMOL81F Foam Tube 220 1.0

082 Al OOMD182F Foam Tube 150 1.0

089 Al COWN6386F Edge Clip 6.0

090 Al OOM6073F Connector Cip 9.0

091 Al OOM6074F Connector Cip 2.0

092 AO75W6227F pClip-Wite 1.0

094 AO75W6228F Clip 19.0 10 OFF MA22, 1 MA1S & 8 M3

095 Al OOWN6345F P dip-Open 15.9mm D a. 3.0 2 OFF M3 & 1 MA15

096 AO75W6229F P.Clip 7.0

097 A075W6038Z Tie Wap 5.0 4 OFF MB & 1 M2

098 Al OCON6397F Pop R vet 9.0

100 A075W6070Z Pop R vet 2.0

101 A075Ws087Z Pop Rivet 17.0

102 A075W10012 Washer (10) 1/8" x 3/8" 2.0

103 AO075W6079F Screw 2.0

104 A075WI088F S/ VWasher M4 2.0

107 Al OOVN6344F P dip-Open 9.5mm Dia. 5.0

108 AO75W6228F Cip 1.0

113 A085U6080V Edge Strip 2.6

1701 ELEC- HARNESSES & LEADS




Service Parts List

18/07/90

Speci fication ELAN, TURBO, OPEN  LQOOP, LHD
Title 1701 ELEG HARNESSES & LEADS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
115 BO75U6054V Neoprene Bumper Seal .2
116 Al OCON6408F Edge dip 2.0 DOOR BEAM
119 A075W5038Z Tie Wap A 1.0 COOLI NG FAN W RI NG
120 A075W6228F dip A 2.0 PART. COF ASSY | 0OB0656/ 8
121 Al OCON6344F P dip-Open 9.5mM Dia. 2.0 PART OF ASSY | Q0B0656/ 8
122 Al OCON6387F Pop Rivet 4.0 PART OF | OOB0656/ 8
123 A075W5038Z Tie Wap A 1.0 HORN W RI NG
124 A075W5038Z Tie Wap A 1.0 [ GNITION  SW CONN.
125 Al COMB081F Harness Clip 2.0
127 AO75W6228F Cip A 2.0 PART OF | Q0OB0658
128 Al OCON6344F P dip-Qoen 9.5mm D a. 2.0 PART OF | Q0OB0658
129 Al OCON6387F Pop Rivet 4.0 '"P CLIPS TO FRONT QUARTER
132 AO75W6228F Cip A 2.0 REAR HARNESS
135 A082W5293F Strap C anp 1.0 MAIN HARNESS TO BLOAER BRACE.
136 A082Ws107F Screw Mb X 16Mn Pozi Pan Hd 1.0 BLONER BRACE
137 A082W6286F Tie Wap 1.0 BLONER BRACE
138 Al OCON6344F P dip-Open 9.5mM Dia. 1.0 M NOR GAUGE W RI NG
139 AO75W227F P Cip-VWite A 2.0 M NOR GAUGE W RI NG
140 A075WI088F S/ \Vasher M 3.0 M NOR GAUGE W RI NG
141 A075WB019F Nut 3.0 M NOR GAUGE W RI NG
143 Al OCON6345F P dip-Open 15.9mm D a. 1.0 . P. HARNESS
144 AQO75W227F P Clip-Wite 1.0 HEATER ILL'N WRI NG
145 A075W5013Z Spire Nut No6 A 1.0 HEATER ILL'N WRI NG
146 A075W5012F Screw A 1.0 HEATER ILL'N WRI NG

1701 ELEC- HARNESSES & LEADS




Service Parts List )
ELAN, TURBO CPEN  LOOP, LHD

18/ 07/ 90

Speci ficati oni

Title 1701 ELEC HARNESSES & LEADS

ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
147 A075W6087Z Pop R vet A 1.0 . P. HARNESS
148 Al OCOMD182F Foam Tube 150 1.0 FAN SWTCH WR NG
149 AO75W6227F P dip-Wite A 2.0 C.D.L. SWTCH WRI NG
150 A085U6080V Edge Strip A 1 C DL SWTCH BRACKET
154 A075W6004Z Pdip 4.0 HEADLAMP CABLES TO HEADLAMP FRAME
155 AO075Wb012F Screw A 4.0 HEADLAMP CABLES TO HEADLAMP FRAME
156 AX75L6020V Edge Protect 3 M RADI ATOR FAN HARNESS
157 A036B6221V Rubber Strip A 2 M W NDOW  GUI DE
158 A085U6080V Edge Strip A .3 MAXI  FUSE BRACKET
160 A085U6080V Edge Strip A .2 W RI NG HARNESS PROTECTI ON
162 A075WA000Z Washer (10) 3/16" x /2" A 2.0
163 A075WA045Z Washer 5mm I nt S/ Proof 2.0
164 AO075Wb084F Screw Mb X 20nm 2.0
166 Al OOWN6397F Pop R vet 1.0
167 AO075W6230F P.Clip 1.0
168 AO75W6228F Clip A 1.0
169 A075W6087Z Pop Rivet A 1.0
170 Al CON6344F P dip-Cpen 9.5nm Dia. 1.0
171 Al OCOMD182F Foam Tube 150 1.0 AERI AL LEAD
172 Al COA0597F MBx12 Long, Non Poi nted Hex B3 1.0 AERI AL EARTH BRAID
173 A075W020Z2 Washer (10) 8mm x 16.6mm A 1.0 AERI AL EARTH BRAID

17 4 A075Wi048Z2 Washer 8mm S/ Pr oof 1.0 AERI AL EARTH BRAID
189 Al CON6428F Protective Cap 2.0
190 AO075Wb084F Screw Mb X 20nm 1.0 MCONDU T FIX

1701 ELEC- HARNESSES & LEADS




. Speci ficati on‘i ELAEI?rT\(JIRCBeO, (P]%ENS L(ISI(]%t LHD o 18/07/90
Title 1701 ELEC HARNESSES & LEADS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
194 AO076W6099F Pop Rivet 4.0
195 A075W1000Z Washer (10) 3/16" x /2" A 4.0 SIDE LI GAT HARNESS
196 A075W1011Z Washer 10 5nmm x 9.7 x 0.9 4.0 SIDE LI GAT HARNESS
197 Al OOM6073F Connector dip 4.0 HEADLAMP  PODS
198 A075W6038Z2 Tie Wap A 1.0 BRAKE CYL.
203 Al OCON6399F Tie Wap 1.0 HEATER ASSY
204 A075W015Z2 Washer M5 x 15mm x 1.5mm 1.0 HEATER ASSY
206 A075W6038Z2 Tie Wap A 1.0 MAI N HARNESS CONDUI T
209 Al OOM5086H Di ffuser G obe 1.0 HEATER PANEL LAWP 1
210 A075W1015Z2 Washer M5 x 15mm x 1.5mm 1.0
211 Al OOW6437F Cable dip 1.0 HEATER ASSY
212 AX75L6020V Edge Protect 1
213 AO75W6074F Rawl Nut Mo 1.0 UNDERFRAME
214 Al OOWN6397F Pop Ri vet 2.0 SI DE | NDI CATORS
215 Al COB0O895F Cli p-Lanp Connector Mount 2.0 SIDE | NDI CATORS
217 Al COMO213F Har ness- ECM Tur bo LHD 1.0
219 AO85W6276F Tie - Wap Munting Cradle 1.0 HEATER UNIT
220 A075W1030Z Set screw A 1.0 HEATER UNIT
221 Al OCON6399F Tie Wap 1.0
222 AO75W6228F Cip A 1.0 REAR HARNESS
223 Al OCON6387F Pop Ri vet 1.0 REAR HARNESS
225 Al OOMO224F Junmp Harnesa - CDL Limt Sw 2.0 CDL LIMT SWTCH
242 A075W6038Z2 Tie Wap A 4.0

1701 ELEC- HARNESSES & LEADS
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Specification™ ELANseTrL\jFlzlg(% (]lg%r\lt s Llfiﬁg, LHD O 18107790
Title 1703 ELEGC COMPONENTS/ RELAYS etc
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Al O0U0172K Panel - Fusebox Cover Rh 1.0

003 AO89W6263F Panel Cip 1.0

004 AO89W6264F /4 Turn Lokut Nut 1.0

009 A082M5220F Int Lanp Del ay BPK 1.0

011 Bl COMO | OF Modul e- Pod Del ay 1.0

033 A082M6457F W per Del ay Mdule ABPK 1.0 WAS A100M6026

040 Cl COMDO65F Modul e- CDL Contr ol B3K 1.0

044 Al OCOM6030F Horn-H Note B3 1.0

045 Al OCOM6031F Hor n- Low Not e B3 1.0

048 Al COM5080F Rel ay-M rror Timer B3 1.0

050 AO083M5303F Fl asher Unit BPK 1.0 HAZARD WARNI NG

055 Bl COB0948F Hor n Bracket - Doubl e 1.0

058 A075W1015Z2 Washer M6 x 15nm x 1.5mm 4.0 HORN BRKT TO FRONT QUARTER

062 Al OCOM6015F M ni Rel ay B3 3.0 ECM FUEL  PUWP, HORN

063 Al OCOM6069F Changeover Relay 40 Anmp B3 5.0 G\, START, MB, D.B FAN FAST

064 Al COMB069F Changeover Relay 40 Anp B3 4.0 W NDOW LI FT

065 Al OCOM6069F Changeover Relay 40 Anp B3 2.0 COCOLI NG FAN & PUWMP

066 Al OCOM6069F Changeover Relay 40 Anp B3 1.0 A C. U

067 Al OCOM6059F Rheost at Modul e B3 1.0

071 Al OCON6388F Captive Nut-Plastic 6.0 MODULE BLOCK FI X

072 A075W1036Z Screw 1.0 BRKT TO BRACE FI X

073 A075WI036Z Spring Washer 8mm 2.0 BRKT TO BRACE FI X

074 A075WB021Z Nut A 1.0 BRKT TO BRACE FI X

075 AO075Wb079F Screw 2.0 DOOR LOCK MCDULE FI X

1703 ELEC- COMPONENTS/ RELAYS

etc




. Service Parts List 6 18/07/90
Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 1703 ELEC COVPONENTS/ RELAYS etc
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

076 A082WI099F Washer 4mmi X 9mm x . 8nm 2.0 DOOR LOCK MODULE FI X

077 A082Wb022F Screw - Pozi S/ T Flange 6.0 MODULE BLOCK FI X

086 Al OCOM6015F M ni  Rel ay B3 1.0 FAN SLOWNV

088 C089M6330F Del ay Unit-Warning Lanp ABP 1.0 LOW SCREEN WASHER FLUI D

089 Al OCOM6015F M ni  Rel ay B3 1.0 REAR FOG LAMPS

090 c comoL4l F Bracket - Rel ay/ Modul e LHD 1.0

091 Al OCON6388F Captive Nut-Plastic 2.0 MODULE BLOCK FI X

092 A082Wb022F Screw - Pozi S/ T Flange 2.0 MODULE BLOCK FI X

1703 ELEC- COWPONENTS/ RELAYS  etc




ELAN 1705




Specif ication ELANse'Ir'l\J/IIQé:S (]Igzlérl\lt ® LIEi}]'S@t, LHD 6 18107790
Title 1705 ELEC-HAND & FOOT CONTROLS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
006 Al COMB006F Bl anking Piug - Switch B3 1.0
008 Al OCOMB007F Swi t ch- W ndow Lift B3 2.0
026 Al COMB006F Bl anking Plug - Switch B3 2.0
028 Al OCOVB040OF Switch-Mrror  Control B3 1.0
030 Al COMOO94F Knob - Rheost at B3 1.0
031 Al COMDO97F Panel Rheost at 1.0
033 Bl COVB004F Swi tch-Rear Fog Lanps B3K 1.0
034 Bl COMB005F Swi tch-Air Conditioning B3 1.0
035 Bl OCOV6016F Swi t ch- Hazard War ni ng B3 1.0
036 Bl COMB019F Swi tch-Master  Lighting B3 1.0
037 Bl COMB052F Bezel - Ci gar Lighter B3 1.0
038 Bl COMB041F Ci gar Lighter B3K 1.0
039 Al OCOVB049F Col um Swi t ch- WAsh W pe B3 1.0
040 Al OCOVB048F Colum Switch-Ind/Dip/Main B3 1.0
041 Al OOH6013F Horn Pin 1.0
042 Bl OOHO0029F Horn Bush 1.0
043 Bl OOHO034F Spring-Horn Push 1.0 NON FEDERAL

1705 ELEC- HAND & FOOT CONTROLS




’ ‘ Service Parts List 6 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN LOOCP, LHD
Title 1706 ELEC CONTROL MCDULES
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al COVb046F Clip Stud Fastener - M 4.0
003 Al OOM6047F Nut - Mo 2.0 ECM FIXING
017 Al COMB068F Locati on Rubber 2.0
023 A082Ws107F Screw Mb X 16Mn Pozi Pan Hd 2.0
024 A075W011Z2 Washer 10 5nmmx 9.7 x 0.9 4.0
025 A075WB008Z2 Nut T Typ 2.0
026 A075W013Z2 Washer (10) 6mm x 12.1mm A 1.0
027 A075WB009Z Nyl oc  Nut A 1.0
028 A075W60342 Screw 2.0
042 AO79W6224F Strap 1.0
043 Al OCOMO205F Bracket-Cl i p Mount 1.0
056 AO076WB030F Weld Nut 6M A 1.0
057 A075W028Z2 Hex Screw A 1.0
058 A075WA015Z Washer M6 x 15nm x 1.5mm 1.0
064 AO075WB049F M4 Nyl oc Nut 4.0
065 A075W000Z2 Washer (10) 3/16" x /2" A 4.0
1706 ELEC- CONTROL  MCDULES



ELAN OPEN LOOP 1707
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o ) a Service Parts List
Speci fication ELAN, TURBO, OPEN LOOP, LHD

18/07/90

Title 1707 ELEC- | NSTRUMENTS/ DI SPLAYS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
Al OONOO12S Speedonet er MPH 1.0
Al OONOOOBE S Speedonet er Km h B3 1.0
Al CON0006S Gauge Assy-Fuel / Temp 1.0
Al OON0013S Tachonet er B3 1.0
Al CON6OO0S Mask Assenmbly (Service Pack) 1.0
Al OON6001S Circuit Board B3 1.0
Al OON6002S Fl exi bl e Circuit-Small B3 1.0 FUEL/ TEMP.
Al CON6003S Fl exi ble Circuit-Min B3 1.0
Al OON6004S Clip-Flexible Circuit 1.0
Al CON6005S Modul e- Speed Sensor B3 1.0
Al OCON6006S Heat Sink B3 1.0
Al CON60O7S Vol t age Regul at or B3 1.0
Al OON6008S Spri ng- Speedo Cabl e B3 1.0
Al CONOOC2F Transducer - G| Pressure B3 1.0
Al OCOVOOA2F Tenperature Transnitter 1.0
006 Al OCOMOC39F Warning Light Assy. 1.0 MOUNTS TO REAR FACE OF | NST. CLUSTER
015 Al COMDO68F Clock - Digital B3 1.0
017 Al COMDO16F Vol t net er B3 1.0
018 Al OCOMOOL7F Gauge - O | Pressure B3 1.0
019 Al OCOMD018F Gauge - Turbo Boost B3 1.0
021 A075W5080F Screw MB x 10mm Pan Head A 3.0 N L ASSY TO | NST. CLUSTER
022 A082WL089F Setscrew M4 x 20 Hex Hd 1.0 I NSTRUMENT CLUSTER TOP FI XI NG
023 A082WI099F Washer 4mm x 9nm x .8nm 1.0 I NSTRUMENT CLUSTER TOP FI XI NG
024 AQ75W5084F Screw Mb X 20mm 2.0 | NSTRUMENT CLUSTER LOMAER FI XI NG

1707 ELEC- | NSTRUMENTS/ DI SPLAYS




Service Parts List ‘ 18/ 07/ 90 ‘
Speci fication ELAN, TURBO, CPEN  LQOP, LHD
Title 1707 ELEC- | NSTRUVENTS/ DI SPLAYS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
025 Al CON6372F Speed Fi x- Mb : 2.0 | NSTRUMENT CLUSTER LOMAER FI XI NG
027 d COMD022F I nstrument Cluster KPH BP 1.0 KPH
028 Al OOVQ203F Bracket -1 nstrument Top Fi xing 1.0
029 A075W6079F Screw 1.0 | NSTRUMENT TOP FI XING BRACKET
030 A082WI099F Washer 4mm x 9mm x . 8mm 1.0 | NSTRUMENT TOP FI XING BRACKET

1707 ELEC- | NSTRUMENTS/ DI SPLAYS




. ‘i Service Parts List o 18/07/90
Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1708 ELEC-INSTRUMENT CONNECTOR
Trrere PADM AMITMDTD NTCADTDTTAN | OTTANTTTY i REMARKS
009 A100MO0O42F Temperature Transmitter 1.0
010 A100NQOO2F Transducer - 0Oil Pressure B3 1.0

1708

ELEC-INSTRUMENT




ELAN 709




’ ® ‘i Service Parts List O 18/07/90 *)
Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1709 SPEEDOMETER CABLE AND NON-ELEC
ILLUS NO. | PART NUMBER | DESCRIPTION | NTIANTTTV | DEWMADYQ
006 A100NOOO1F Speedo Drive Cable B3 1.0
007 A100MO0180F Foam Tube 300 1.0
008 BO75W60452Z Tie Wrap 290Mm 4.0

1709

SPEEDOMETER CABLE AND NON-ELEC



ELAN 17




Speci fication D

Service Parts List
ELAN, TURBO, OPEN LQOOP, LHD

18/ 07/ 90

Title 1711 EXTERIOR LAMPS - NOT HEADLAMPS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
004 Al OCOMD049F Lanp- Number Pl ate B3 2.0
005 A075W011Z2 Washer 10 5mMm x 9.7 x 0.9 4.0 NO. PLATE LAMP TO REAR TRANSOM
006 A075WB008Z2 Nut T Typ 4.0 NO. PLATE LAMP TO REAR TRANSOM
007 Al OCON6156F Screw M4 x 20 CSK 4.0 LAMP TO FRONT BUMPER
008 Al OOM6056F Rear Lanmp RH B3 1.0
009 Al OOM6055F Rear Lanmp LH B3 1.0
010 A075VB008Z Nut T Typ 8.0
011 AO75W000Z Washer (10) 3/16" x /2" A 8.0
012 d OCOMOOL3F Front Side/lnd Lanp B3K 2.0
013 Bl COMD083F Lanp Si de Repeater B3K 2.0
014 Al OOWNB155F Screw M4 x 25 Pan Pozi 4.0 FRONT SIDE/ I NDI CATOR LENS FI X
015 A075W014Z2 Washer 6 x 15 x 3 8.0 REAR LAMP LOAER FI X

1711 EXTERIOR LAWPS - NOT HEADLAMPS







Speci fication

Service Parts List
ELAN, TURBO, OPEN LOOP, LHD

18/ 07/ 90

Title 1713 HEADLAMPS
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
005 Al COVB033F Headl anp-Di p LHD Euro BP 2.0 FRANCE Al OOV6091F- YELLOW
006 Al 00M5034F Headl anp- Mai n ( Eur o) B3 2.0 FRANCE Al OOM6092F- YELLOW
009 Bl COMD106F Headl anp Mbunti ng- 1 nner 2.0
010 Bl COMD107F Headl anp Mounti ng- Qut er 2.0
012 Al OCONb158F Screw No 8 x 45mMm S/ T 12.0
013 Al OOB6096F Spring- Headl anp Adj uster 12.0
030 El OOBO573F Pod Frane Assy LH 1.0
031 El COBO674F Pod Frame Assy RH 1.0
038 Al OCOMD247F Haedl anp Ring LH Inner 1.0
040 Al COMD248F Headl anp Ring RH I nner 1.0
042 Al COVB249F Headl anp Ring LH Quter 1.0
044 Al COMD250F Headl anp Ring RH Quter 1.0

1713 HEADLAMPS




ELAN - OPERA GLASS 1715




Speci fication ELANse'Ir'l\J/IIQé:S (]';Elr\lt ® Llfirﬁ}, LHD 18107790
Title 1715 HEADLAMP OPERATI NG HARDWARE
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

008 Al COB0590F Li nk- Headl anp Drive 2.0

009 Al COBO709F Spacer - Headl anp Assy 1.5mm 4.0

014 Al OOB6018F Split Bush 4.0 CPERA GLASS UP TO VIN 6229

015 d OOB0O589F Pi vot Screw 4.0 SI NGLE POD FROM VI N 6300, +6222+6227

021 D OOBO761F Lid Link Assy LH 1.0

022 D OOB0O760F Lid Link Assy RH 1.0

037 Al COB0613F Shi m Headl anp Mounti ng 18.0 QUANTITY |S NOM NAL

048 Al OCOBXB53F Bal | Joint 4.0 PI VOT - FLAP | NNER

055 Al OOB6067F Rod End M5 Femal e Lh 2.0

057 A075W6175F Spring dip A 2.0

062 A082WB097F Screw MBXI Omm 6.0

063 El COBO566F Mot or Bracket RH 1.0

064 El OOB0567F Mot or Bracket LH 1.0

070 A075WI013Z Washer (10) 6mm x 12.1nm A 6.0 MOTOR BRKT/ LONG

071 A075WI013Z Washer (10) 6mm x 12.1nm A 2.0 MOTOR  SPI NDLE

072 AO075WB009Z Nyl oc  Nut A 2.0 MOTOR SPI NDLE

073 A075WI013Z Washer (10) 6mm x 12.1mm A 4.0 LI NK/ FLAP

075 Al OOB0851F Screw M6 x 16 Tufl ok B3 4.0

076 AO075VB009Z Nyl oc  Nut A 2.0 LI NK/ FLAP

078 Al OOVB027F Headl amp Lift Modul e B3 1.0

082 Al OOB6063F Headl amp Motor LH B3 1.0

083 Al COB6064F Headl anp Motor RH B3 1.0

113 Al COBO707F Spacer - Headl anp Assy 12nm 2.0

116 Al CONb158F Screw No 8 x 45mMm S/ T 12.0 HEADLAMP ADJUSTER

1715 HEADLAMP  OPERATI NG HARDWARE



ELAN-SINGLE POD 1715
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229




o . i Service Parts List 6 18/07/90
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 1715 HEADLAMP OPERATI NG HARDWARE
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
118 Al OOB6096F Spri ng- Headl anp Adj ust er 12.0 HEADLAMP ADJUSTER
126 Bl OOBO759F Headl anp Hi nge Assy 2.0
131 AO75WM01172 Washer 10 5mm x 9.7 x 0.9 4.0 ZI NC PLATED
136 A075WM0132 Washer (10) 6mm x 12.1mm A 2.0 USED ON | 0OB0760/ 1
137 El COBC298F Lever - Headl anp Mot or 2.0
152 AO75WB009Z2 Nyl oc  Nut A 6.0 POD FRAME FI XI NGS
155 Al OOB0853F Screw M6 x 12 Tufl ok B3 6.0 LONGERON MOTOR BRACKET
157 Al OOB0613F Shi m Headl anp Mount i ng 12.0
159 Bl COBO736F Screw Mb x 46.5 Precote B3 4.0 MOTOR/ BRACKET
163 A075WB8020Z Nut M6 Plain A 2.0 BALL JO NT LOCK
164 Al COB6110F Nut M6 Full-LH Thread 2.0 BALL JO NT LOCK
177 Al COB1044F Shi m Headl anp Assy 3mm 10.0 BLACK NYLON
180 AO75WM0112 Washer 10 5mm x 9.7 x 0.9 4.0
181 A075\8008Z Nut T Typ 2.0
182 AO79VR026F Bol t 2.0
187 Al OOB1043F Shi m Headl anp Assy 5mm 10.0 BLACK NYLON
190 A082U7290F Adj ust abl e Stop 2.0 RUBBER HEAD
191 Al CONB110F Nut Mb x 0.8 Thin 2.0
192 AO75WL025F Bol t 4.0 ZI NC
193 AO75WB008Z2 Nut T Typ 4.0 ZI NC
194 A075WMI0117Z Washer 10 5nmMmx 9.7 x 0.9 8.0 ZI NC
210 Al OOBI OC9F Lower Link LH 1.0
211 A OBl d CF Lower Link RH 1.0
218 A075WI0117 Washer 10 5mMmx 9.7 x 0.9 2.0

1715 HEADLAMP  OPERATI NG HARDWARE




Service Parts List 6

ELAN, TURBO, OPEN

. .= 18/ 07/ 90
Speci fication

Title 1715 HEADLAMP OPERATI NG HARDWARE
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
219 A075W6082F Screw M6 x 25 Ch A 2.0
220 AO75W6074F Rawl Nut Mo 2.0
229 Al OOB1013F Bracket - Lower 1.0
230 Al OOB1007K Pl at e- Lower Link LH 1.0
231 Al COB1008K Pl at e- Lower Link RH 1.0
238 Al COB1059F Spacer 1.5mm 6.0
239 Al COB1060F Spacer 4mm 6.0
241 Bl COB1004F Act uat or Rod Assy 4.0
242 A075W20282 Bol t A 2.0
243 Al OOB6057F Fastex Scrivet-Conp Liner B3 8.0
244 Al OOBO353F Ball Joint 8.0
249 Al OOB6067F Rod End M5 Fenmml e Lh 4.0
252 Al OOB6110F Nut M6 Ful | -LH Thread 4.0
253 A075WL030Z2 Setscrew A 4.0
254 A075WB009Z Nyl oc  Nut A 6.0
255 Al CONB454F Ri vet 16.0
257 A075W013Z2 Washer (10) 6mm x 12.1mm A 6.0
258 AO75WL031F Hex Screw A 4.0
259 Al COB1087F Screw M4 x 15mm 12.0
1715 HEADLAMP  CPERATI NG HARDWARE




1717

ELAN

See 1011




Service Parts List . 12/07/90
ELAN, TURBO, OPEN LOOP, LHD.

Speci fication

Title 1717 | NTERI OR LAMPS AND PASS. CNTLS.
ILLLE NO. | PART NUMBER | DESCRI PTI ON | QUANTI TY | REMARKS
003 AO089M5032F Boot Lanmp Assy ABPK 1.0
005 A083M6292F Fest oon Bul b A K 1.0 LUGGAGE COVPARTMENT LAMP
011 AO089MB031F Mcro Swtch 1.0

1717 I NTERIOR LAMPS AND PASS. CNTLS.




ELAN 1719
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Service Parts List 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 1719 FUSES AND CIRCU T BREAKERS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

A082M6243F Fuse 3A Violet 1.0

A082M5245F Fuse 5A Tan 1.0

A082Mb246F Fuse 7.5A Brown 1.0

A082M6247F Fuse 10A Red 1.0

A082M6248F Fuse 15A Lt Bl ue 1.0

A082M6249F Fuse 20A Yell ow 1.0
001 Al OCOMD117F Fusebox Mounting - A Post 1.0
003 A082U7214K St udpl at e- ECM Fi xi ng 1.0 FITTED TO'A" POST COVER BEFORE ASM
004 AO075WB019F Nut 1.0 FUSEBOX FI X
005 AO075WI088F S/ Washer M4 1.0 FUSEBOX FI X
008 AQ75W5090Z Ri vet A 4.0 STRENGTHENER TO FUSEBOX MIG FI X
009 Bl COM119F St rengt hener - Fusebox Mount 2.0
010 A075WI080Z Washer Flat |/8" X 3/8" X 21G 4.0 STRENGTHENER TO FUSEBOX MIG FI X
011 AO089M5342F Fuse Extractor Tool - 1.0 EXTRACTION TOOL FOR REMOVI NG FUSES
015 Al COMD2 OOF Cover - Positive Term nal 1.0 FOR MAXI FUSE ASSY
016 Bl COMD166F Cover - Positive Post 1.0 FOR PCSI TI VE POST
018 A082VB101F Wng Nut M 1.0
019 A075WA015Z Washer M6 x 15nm x 1. 5mm 1.0
022 A075WI000Z Washer (10) 3/16" x I/2" A 4.0 MAXI FUSE BRACKET
024 Al COMX232F Fusebox Carrier RH LHD 1.0 LOCATE ON RH SI DE OF CAR
025 BO79M5133F Inertia Switch BP 1.0
026 Al CONB154F Screw Mb x 40mm Pan Pozi 2.0 I NERTIA SWTCH FI XI NG
027 A075WA045Z Washer 5mm I nt S/ Proof 2.0 I NERTIA SWTCH FIXI NG
030 A075WL082Z Setscrew M6 x 16nm Thin Head 2.0

1719 FUSES AND CIRCU T BREAKERS



Service Parts List 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 1719 FUSES AND CIRCU T BREAKERS
ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
032 A075WB009Z Nyl oc  Nut A 2.0
033 B082WI018F Washer M5X18 2.0
038 AO75W035Z2 Spring Wsher (10) 6nm A 2.0
039 AO75W035Z2 Spring Washer (10) 6mnm A 2.0
040 A076W5090F Screw n6X16Mm 1.0
041 A075WL021Z Set Screw 2.0
042 A075WI030Z Washer 2.0
043 Al O0U0172K Panel - Fusebox Cover Rh 1.0
044 Al O0U0173K Panel - Fusebox Cover LH RHD 1.0
045 AO89W6263F Panel dip 1.0
046 A08IVG264F /4 Turn Lokut Nut 1.0
047 A075WI000Z Washer (10) 3/16" x /2" A 4.0

1719 FUSES AND CIRCU T BREAKERS
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Speci fication

Service Parts List
ELAN, TURBO CPEN  LOCP, LHD

18/ 07/ 90

Title 1721 WNDSCREEN WPERS AND WASHERS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
005 Bl COMD165F W per Bl ade B3 2.0
020 A082M5319F Mounti ng- Purge Punp (Bl ue) 1.0 WASHER BOTTLE MOUNTI NG
021 AO075W6140F Rawl Nut Mo 3.0
023 BO82WA018F Washer M5X18 3.0
024 Bl COVB035F Washer Bottl e/ Punmp Assy B3K 1.0
025 AO50M5164V Washer Tubi ng 4mm A’ 1.2 WASHER PIPE,'T" PIECE TO JETS
026 Al OCOM6085F T Pi ece-Washer System 1.0
032 Bl COMDDO1F W per Motor Bracket LH 1.0
035 A0O75WL027Z Set Screw 4.0 BRACKET TO W PER ASSY
036 A075W013Z2 Washer (10) 6mm x 12.1mm A 3.0 BRACKET TO W PER ASSY
038 A075WB026Z Lock Nut A 1.0 BRACKET TO DASH PANEL
039 A075W020Z2 Washer (10) 8mm x 16.6mm A 2.0 BRACKET TO DASH PANEL
040 Al OOM6061H Washer Punp B3 1.0 PART OF | OOMB035
041 Al OOM6062H Di aphragm Val ve B3 1.0 PART OF | OOMB035
042 Al OOM6064H Filler Cap BP 1.0 PART OF | OOMB035
045 Bl COMOL33F Stud Strap LHD 1.0
046 A075WL038Z Set Screw 1.0
050 Al OCOMBO71F Washer Jet 2.0
052 Al OOM6072V Washer Tubi ng 5.0 WASHER BOTTLE TO 'T" PI ECE
053 X036B6010Z G onmret A 2.0
054 Al OON6427F Double 'C Cip 2.0 WASHER Pl PE/ BRAKE PI PE
055 AO075W6228F Clip A 1.0 WASHER PI PE/ HOOD RLS/ AERIAL BRAID
056 Al OOWN6397F Pop Rivet 1.0
060 Al OOM6084F Gr ommet 1.0

1721 W NDSCREEN WPERS AND WASHERS




Speci fication

Service Parts List
ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 1721 WNDSCREEN W PERS AND WASHERS

ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
061 A0O75W6227F P Qdip-Wite A 1.0 WASHER Pl PE
065 A075WI024Z Washer (10) 10mn x 20.5mm 2.0
066 AO075WI017Z Washer (10) 6mm x 25mm A 3.0
067 Al OCOMD206F Gasket -Water Bottle Cap 1.0
068 a COW197F W per Arm & Foil LH LHD BPK 1.0
069 Bl OCOWD161F W per Arm RH LHD BPK 1.0
071 Al OCON6397F Pop Rivet 1.0 WASHER PI PE
073 Al CON6422F Pipe Aip 1.0 WASHER Pl PE
076 Al OCONB6422F Pipe dip 1.0 WASHER Pl PE
078 d COVD093F W ndscreen W per Assy LHD B3 1.0
079 A075VB026Z Lock Nut A 2.0 WPER ARM FI X
080 A075W1048Z Washer 8mm S/ Proof 2.0 WPER ARM FI X
081 A082Mb6380F Head Cover-W per Arm 2.0 WPER ARM FI X
100 Bl COWD148S W per Li nkage RHD 1.0
101 Bl COMO 49S W per Linkage LHD B3 1.0
102 Bl COMO 505 W per Linkage Fi xings B3 1.0
103 Bl OOMD144S W per Modtor Assy RHD B3 1.0 | NCLUDES FI XI NGS
104 Bl COWD143S W per Motor Assy LHD B3 1.0 I NCLUDES FI XI NGS
105 Bl COWD145S W per Motor Munting Screw 3.0
106 Bl COMD146S W per Motor Crank Nut 1.0
107 Bl COM147S W per Motor Lockwasher 1.0

1721

W NDSCREEN W PERS AND WASHERS
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Speci fication

Service Parts List
ELAN, TURBO, OPEN LOOP, LHD

18/ 07/ 90

Title 1727 "IN CAR ENTERTAI NMVENT"
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOVO050F Speaker Mesh -- 2.0
004 Bl COB0199F Trim Assy-Door Speaker LH B3 1.0
005 Bl COB0198F Trim Assy-Door Speaker RH B3 1.0
006 A082U6065V Seal i ng Foam 1.2
007 A075W6016Z2 Spire Nut 8.0 DOOR SPEAKERS
008 A075WA0457 Washer 5mm I nt S/ Proof 8.0
009 A075W60342 Screw 8.0 DOOR SPEAKERS
010 Al OQUOL79F Br acket - Speaker Mount 2.0
011 Al OCON6388F Captive Nut-Plastic 14.0 4 PER MIG BRKT : 3 PER HEELBOARD
012 A075W6028Z2 Screw No6 x 3/4 A 6.0 BRKT TO HEELBQARD FI X
013 AO085W5108F Screw No 6 x 1.5 Bl k: CSK Pozi 8.0 SPEAKER, (RI LL & ABS COVER FI X
021 Al OCOMD124F Gille-Rear Speaker 2.0
022 Bl COMD122F Ant enna Assy B3K 1.0
023 Bl COMD120F Ext ensi on Lead - Aeri al 1.0
024 Al COMD123F Radi o/ Cassett e- Montreax 1.0
025 Al OCOMD121F Loudspeaker - Fr ont 2.0
026 Al OCOMD125F Loudspeaker - Rear 2.0
028 Al OCOMOL31F Captive Nut-7mm Square 6.0
029 A036B6182Z2 Gr ommet 1.0 AERI AL CABLE ASSY
030 Al OOB6127F Bl anking G ommet 2.0 AERI AL LEAD
031 AO079U6033F Gr ommet 1.0 REAR BULKHEAD SEALI NG
0 37 Bl OOU0283F Br acket - Speaker Box 1.0
040 Al OOB6126F Bl anking G ommet 4.0 AERIAL LEAD CLIP HCOLES
041 Al OCOM6096F Bracket - Radi o Support LHD 1.0

1727 "IN CAR ENTERTAI NMVENT"




d Service Parts List d 18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LQOP, LHD
Title 1727 "IN CAR ENTERTAI NMVENT"
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
042 A075W1021Z Set Screw 1.0
043 A075WA0117Z Washer 10 5mm x 9.7 x 0.9 2.0
044 A075WB008Z Nut T Typ 1.0
090 Al COMOL70S Mast - Wi p Antenna B3 1.0
102 Al CON6344F P dip-Open 9.5mMm Dia. 4.0
103 Al OCON6397F Pop Rivet 2.0

1727 "IN CAR ENTERTAI NMVENT"
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Speci fication ELAN, TURBO, CPEN

Service Parts List

LOCP, LHD

18/ 07/ 90

Title 1729 SUPPRESSI ON DEVI CES
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
007 A075W6071Z Pop Rivet 3.0 AERI AL EARTH BRAI D FI X
008 Al OCON6383F Cable Tie 3.0 AERI AL COAXI AL FI X
011 Bl cOMd A F Earth Strap-Aerial RHD 1.0 RF. 1.
012 Bl COMD098F Earth  Strap- Bonnet 2.0
013 A065M5008V Screening Foil A 1.5 1.5x0.5 MIRS R F.I.
015 Al COMD108F Aerial Panel Foil LHS/LHD 1.0
016 Al COMB0O79F Suppr essor- Al t er nat or 1.0
017 A075W1045Z Washer 5mm I nt S/ Proof 1.0 SUPPRESSI ON  CAPACI TOR  FI XI NG
018 A082V\B084F Mb Locki ng Nut 1.0 SUPPRESSI ON  CAPACI TOR  FI XI NG
019 A075W6071Z Pop Rivet 1.0 AERI AL EARTH FI X
020 Al OCON6383F Cable Tie 1.0 AERI AL EARTH FI X
027 Bl OOMOCB1F Earth Braid - Engine 1.0
028 A089L6007F G omet 1.0 FITTED TO LH BONNET EARTH BRAID
029 A036B6182Z G onmet 1.0 FITTED TO RH BONNET EARTH BRAID
030 Al COMD198F Earth Braid-Dash Panel 1.0 RHS CROSSBRACE TO 'A' PCST
031 A075WL036Z Screw 1.0 EARTH BRAID TO BULKHEAD
032 A075WB021Z Nut A 1.0 EARTH BRAID TO BULKHEAD
033 A075W1020Z Washer (10) 8mm x 16.6mm A 2.0 EARTH BRAID TO BULKHEAD
034 A0O79WI019F Washer 1.0 EARTH BRAID TO BULKHEAD
035 Al COMD236F Earth Brai d-Pedal Box LHD 1.0

1729 SUPPRESSI ON  DEVI CES







. Speci ficati one ELANse'Ir'l\J/IIQé:S (]';EF\It ® Llfiﬁg, LHD 6 18107190
Title 1731 BATTERY AND BATTERY CABLES
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
011 Al OOVb018F Negati ve Bl ock 1.0
026 Al COU0063F Bracket - Battery Retaining 1.0
027 A075WL038Z Set Screw 1.0
028 A075WMI021Z Washer 1.0
032 Bl OOUO062F Battery Tray 1.0
033 A075W5043Z Screw 10 x 1 Pan S/T 2.0 BATTERY NEG BLOCK FI X
035 Al COMD028F Battery Cable (-ve) B3 1.0 TO -ve POST & RR CHASSIS EARTH PNT.
042 Bl COMD029F Battery Cable (+ve) 1.0
056 A075WL028Z Hex Screw A 1.0 ENG NE CLIP
057 A075W013Z Washer (10) 6mm x 12.1mm A 1.0 ENG NE CABLE CLIP
058 A910E6743F P dip 1.0 ENG NE CABLE
062 Al COMOL99F Bracket-Starter Cable 1.0
067 Al OCOMO225F Eng Earth Cable LHD 1.0
068 Bl COMD226F Earth Cabl e- Chassi s/ P. Box LHD 1.0
069 Al OCOMO234F Link Lead + VE LHD 1.0 TO MAXI FUSE BOX

1731 BATTERY AND BATTERY CABLES




ELAN 1801




Service Parts List

18/ 07/ 90 ;')

Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 1801 HEATER HOUSI NG
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

004 A082Wb123F Screw Mo X 20Pan Pozi 2.0 HTR TO SUPT HTR BR ASM
005 A075Wi046Z Washer A 2.0 HTR TO SUPT HTR BRACE ASM
027 Al OCON6144F Screw No8 x 5/16" 2.0 CONTROL ASSY TO FACI A
028 A082WI099F Washer 4mm x 9nm x . 8mm 2.0 CONTROL ASSY TO FACI A
029 AO075WB008Z2 Nut T Typ 2.0 BLOWER TO HVAC PLENUM
030 A075Wi011Z Washer 10 5mmx 9.7 x 0.9 2.0 BLOVER TO HVAC PLENUM
034 A075W5034Z Screw 1.0 ZINC PL.
035 A075Wi011Z Washer 10 5mmx 9.7 x 0.9 1.0 ZINC PL.
040 Al OOP0067H Bl oner Assy-ACU RHD 1.0
041 Al OOPO005F Bl ower Assy- Heater 1.0
043 A082Wb097F Screw McXl Omm 1.0 CENTER BRACKET - HEATER
044 A075Wi045Z2 Washer 5mm I nt S/ Proof 1.0 HEATER FI XI NG SCREW

1801 HEATER HOUSI NG
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‘ é Service Parts List . 18/ 07/ 90 ‘
Speci fication ELAN, TURBO CPEN LOCP, LHD

Title 1802 A.C. U HOUSI NG
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al CON6150F Screw No8 X |/2" 2.0 EVAP TO SUPT EVAP DASH
002 Al CON6150F Screw No8 x 1/2" 2.0 EVAP TO SUPT EVAP BRACE
005 Cl OCOA0293F Support - Evapor at or 1.0
006 AO79VB093F Bi ghead Fastener M5 x 25 1.0 EVAP. SUPPORT TO DASH
010 Bl OOPO009F Evaporator Assy LHD 1.0
014 Bl 0OU0254K Cover-ACU Drain RH 1.0 RH FOOTWELL LHD
016 Al CONG150F Screw No8 x |/2" 3.0
017 A075WI000Z Washer (10) 3/16" x /2" A 2.0 USE WTH XX-002 EVAP TO SUPT BRACE

1802 A C U  HOUSI NG



ELAN 1803

See 1802

053

011




, Service Parts List 6 18/7/90
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 1803 "PLUMBING' A C U.
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 A089P0278F Bracket Ret/Drier 1.0
002 Al OOW | AF Setscrew MO x 35 1.0 COWRESSOR FI X
003 Al CON6344F P dip-Open 9.5nm Dia. 3.0
004 AO075W6228F Clip A 2.0
005 Al CON6345F P dip-Open 15.9nm D a. 3.0
006 A075W6070Z Pop Rivet 8.0
007 A075W20282 Bol t A 1.0 REC. DRI ER BRACKET
008 AO075W 0297 Screw A 2.0 REC. DRIER  BRACKET/ BODY
010 A075W015Z Washer M6 x 15nm x 1.5mm 2.0 REC. DRIER  BRACKET/ BODY
011 Al COP6002F Rubber - Upper Condenser Myg. 2.0
012 Bl OOPO036F Condenser B3 1.0
013 Al OOP6007F Drai n Hose BP 1.0 EVAPORATOR
014 Al OON112F Bolt 1/4" Unc x 2" Hex Head 2.0 UPPER CONDENSOR M NT
015 A075W1065Z Washer A 2.0
016 A075W1046Z Washer A 2.0 UPPER CONDENSOR M NT
017 X036M5289Z G ommret 1.0 EVAPCRATOR DRAIN TUBE
018 Bl OOPOC25F Pi pe- Conp To Condenser 1.0
019 Bl OOP0026F Pi pe- Condenser To Drier 1.0
020 Bl OOP0027F Pi pe- Evaporator To Drier LHD 1.0
022 Bl OOP0029F Pi pe- Evaporator To Conp LHD 1.0
028 Al OOP6008F Hose dip 1.0 EVAPORATOR
029 AO075W6228F Clip A 2.0
030 A075Ws087Z Pop Rivet A 2.0
034 A075W1020Z2 Washer (10) 8mm x 16.6mm A 1.0 A.C. U PIPE TO ENG NE MIG BRKT.

1803 "PLUMBING' A .C.U.



Speci fication

\) Service Parts List
ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90 .

Title 1803 "PLUMBING' A C U.
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
035 A910E6490F Cip 15/20m 1.0 A . C. U PIPE TO ENG NE MOUNTI NG BRKT
036 Al OOP0093F Spacer - ACU Pi pe 30mm 1.0 A . C. U PIPE TO ENG NE MOUNTI NG BRKT
037 A907EG6284F Nut MB T Typ A 1.0 A . C. U PIPE TO ENG NE MOUNTI NG BRKT
038 A910E6592F Clip-Dipstick Tube 1.0
039 Al OCON6410F dip Cadle-d 1.0
040 Al CONB411F dip-Cadle Type 2 2.0
041 A CON6412F dip-Type R2 1.0
043 Al CON6413F dip-Type RS 2.0
044 AO075Wb079F Screw 2.0
045 AO75WB019F Nut 2.0
046 A082W099F Washer 4mm x 9mm x . 8nm 2.0
048 Bl COP0038H Trianry Switch B3 1.0
049 Al OOPOXB7F Recei ver Drier Assy 1.0

1803 "PLUMBING' A .C.U.
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Service Parts List
specif icati.on‘i ELAN, TURBO, CPEN  LOOP, LHD 6 18/ 07/ 90 6

Title 1805 "PLUVBING' HEATER
ILLUS NO PART NUMBER _‘_ DESCRI PTI ON QUANTI Tv REMARKS
001 Bl OOK0026F Heater Hose B3K 1.0 THERMOSTAT HSG TO CONTROL VALVE
002 Al OOK0030F Heater Hose B3 1.0 CONTROL VALVE TO HEATER | NLET
003 Bl COVWD028F Heater Hose B3K 1.0 HEATER OUTLET
004 AO75M6145F Wrm Drive Hose Clip A 1.0
005 B90736085Z Clip A 6.0

1805 "PLUMBI NG' HEATER
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‘) . Service Parts List . 18/07/90 A Q

Specification ELAN, TURBO,OPEN LOOP,LHD
Title 1809 MECH OPERATED PARTS AND CNTLS
_ILLUS NO. | PART NUMBER | DESCRIPTION | QUAN™T™Y | °TIMARK®
004 A100PO062F Rotary Control-Heater 1.0
011 A100POOS85F Rod-Temp Control LHD 1.0

1809 MECH OPERATED PARTS AND CNTLS
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Service Parts List 6 18/07/90 ‘)
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 1811 VACUUM COPERATED PARTS AND CITLS
ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
014 Bl OOPO090OF Vac Harness-Heater RHD 1.0
017 X036B6150Z Gr ommet 2.0 DASH PANEL
018 Al OOP6018F Vacuum Reservoir 1.0
023 Bl OOPO071F Vac Harness- ACU RHD 1.0
024 Al OOP6016F Wat er Val ve-Vat Operat ed 1.0 ENG NE BAY HEATER PI PE
026 Al OOPOO94F Bracket - Vacuum Reservoir 1.0
027 Al OOP0O095F Pi pe- Manifold To Reservoir 1.0
031 A075WB008Z2 Nut T Typ 1.0 VACUUM TANK TO BRKT. FI X
032 A075W1011Z Washer 10 5m x 9.7 x 0.9 1.0 VACUUM TANK TO BRKT. FI X

1811 VACUUM OPERATED PARTS AND CTLS




ELAN 1813
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Service Parts List

O

18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LQOP, LHD
Title 1813 TRUNKING | NLET AND OUTLET
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
013 Al CON6449F Spire Nut M 5.0 DEM ST VENT FI X
014 Al CONT082F Allen Screw M4 x 25 5.0 DEM ST VENT FI X
015 A082B6057F G ommet 1.0 EVAP. PI PE HOLE
016 XC64J6005Z G ommet 2.0 EVAP. PIPE HOLE
019 Al OOP6009F G ommet 2.0 HEATER Pl PES
021 Al OOPQO | F Assy - Duct L.H D. 1.0
023 Al OOPOO13F Assy - Duct L.H. D 1.0
027 Bl OOPCA 9H Duct Assy LH 1.0
028 Bl OOPOC2CH Duct Assy RH 1.0
029 Al COP6010F Louvre- Heat Regul ating 2.0 CENTRE VENTS
030 Al COP6010F Louvre- Heat Regul ating 2.0 QUTBOARD VENT L. H. D.
038 Al OOP0046F Demi st Duct-Centre B3 1.0
039 Al OOPOATF Demni st Duct-Inner LH B3 1.0
040 Al OOP0048F Demi st Duct-Inner RH B3 1.0
041 Al OOPO49F Demi st Duct-Quter LH B3 1.0
042 Al OOPOC5 OF Demi st Duct-Quter RH B3 1.0
043 Al COPOOB5F Mounting Pl ate-Vent Flap Valve 2.0
045 Cl OOP0056F Foam Seal - Louvre 4.0
050 Al OOP6015F Fl ap Val ve-Air Extraction 2.0
051 C OOPO057F Bracket - FDR Mounti ng 1.0
052 A075WL031F Hex Screw A 2.0 FDR BRACKET TO LONGERON
053 AO75WI015Z Washer M6 x 15mm x 1.5mm 1.0 FDR BRACKET TO LONGERON
054 AO075WI017Z Washer (10) 6mm x 25mm A 1.0 FDR BRACKET TO LONGERON
055 d OOPO058F Foam Seal - Deni st Qut| et 5.0

1813 TRUNKING | NLET AND QOUTLET



*
Service Parts List D 18/07/90

Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 1813 TRUNKING | NLET AND CQUTLET
ILLUS NO | PART NUMBER | DESCRI PTI ON | QUANTI TY | REMARKS
056 X054560052 Gr ommet 1.0
079 Al OOP0015F Duct - Faci a Vent LH LHD 1.0
082 Al COPOOL7F Duct Assy-Facia Vent RH LHD 1.0

1813 TRUNKING | NLET AND QOUTLET
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Service Parts List

18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LOOP, LHD
Title 3001 CHASSI S
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

003 Bl OOA0163F Pl at e- Rear Body Mbunt 2.0
025 JI OOA0227F Chassis assy. 1.0 EUR COVPLI ANCE
111 A075WB010Z Nyloc Nut A 12.0 FRT/RR SUSP TOP MOUNT
112 A075Wi020Z2 Washer (10) 8mm x 16.6mm A 12.0 FRT/RR SUSP TOP MOUNT
113 Al OOA0471F Bolt-Kleerlok MOx1.5 x 35 B3 2.0 RH ENG MOUNT TO LONGERON
118 Al COAM499F Bolt-Kl eerlok M2 x 100 B3 4.0 SUB FRAME TO CHASSI S
119 A075W028Z2 Washer 10 4.0 SUBFRAME TO CHASSI S
124 Al OCOAA71F Bolt-Kleerlok MOxl.5 x 35 B3 4.0 UNDERTRAY TO TCEBQARD
126 Al OOA0475F Bolt-Kleerlock MBx1.25 x 3 B3 12.0 DOOR H NGE TO 'A  PGST
128 A075WB010Z Nyl oc  Nut A 8.0 HNGE TO "A' POST BRKT
129 A075W1020Z2 Washer (10) 8mm x 16.6mm A 16.0 HNGE TO "A' POST BRKT
137 Al COAMA79F Bolt-Kl eerl ok Mx1.25 x 35 B3 4.0 "Al PCST TO SPG TWR BRACE
139 Al COAMA79F Bolt-Kl eerl ok Mx1.25 x 35 B3 2.0 U TRAY TO REAR SPG TURRF, T
141 A075W205472 Bol t 4.0 SEAT MIG BRKT Q BOARD
142 A075Wi0242Z2 Washer (10) 10Omm x 20.5mm 4.0 SEAT MIG BRKT Q BOARD
143 AO079WI053F Washer 4.0 SEAT MIG BRKT Q BOARD
144 A075WB011Z Nyl oc Nut MO 4.0 SEAT MIG BRKT Q BOARD
165 Al OOA0471F Bolt-Kleerlok MOxl.5 x 35 B3 4.0 RH ENG NE MI' TO LONGERON
170 Al OOA0530F Bolt-M Ox55 Long Kleerlok B3 2.0 U TRAY TO RR SPG TWR
247 Al OON2113F Bolt MO x 60mm 4.0
248 A075W40272Z2 Washer 4.0
249 A082W2104Z Bolt MB X 130mm 1.0
250 A907EG284F Nut MB T Typ A 1.0 TORQUE 25Nm
251 A0O75W10217Z Washer 2.0

3001 CHASSI S




Service Parts List 6 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 3001 CHASSIS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
258 A075W C39Z Bol t A 8.0 H NGE TO ' A POST BRKT
259 A075V2071F Bol t 6.0 STAY - RAFT TO TOEBQARD
261 A075WB078F Nyl oc Nut M 2 6.0 STAY - RAFT TO TCEBQARD
265 A075W6084F Screw Mb X 20mm 2.0 USED- BATTERY TERM BOX TO 100A0583
267 A075WL0272 Washer .0 SPACE M SMATCH BETWEEN BRKT & B/ H
268 Al OOA0529F Bolt-Kleerlok MO x 30 B3' 2.0 U TRAY TO CHASSI S REAR TRAY
269 A075W1027Z Washer 2.0 U TRAY TO CHASSI S REAR TRAY
270 A075W1021Z Washer 2.0
271 A075WL027Z Washer 4.0 HEELBOARD TO CHASSI S
275 A075WI071F F/ Washer 12.0 STAY- RAFT TO TOEBQARD
276 Al OOA0548F Bolt- Kl eerl ok MB x 25 B3 2.0 S/ O 100A0539
279 Al OCOA472F Bolt-Kl eerlok MO x 65 B3 2.0 SEAT MIG BRKT TO REAR BULKHEAD
281 A075W1045Z Washer 5mm I nt S/ Proof 2.0 USED BATTERY TERM BOX YO 100A0583
284 Al OOA0530F Bolt-M Ox55 Long Kleerlok B3 4.0 HEELBOARD TO CHASSI S
286 A075WL036Z Screw 4.0 TORQUE 25NM
287 AO75WI071F F/ Washer 2.0 STAY- RAFT TO TOEBQARD
299 A075W1020Z Washer (10) 8mm x 16.6mm A 4.0
300 A075W2056Z Bol t 4.0 QUTBQARD SEAT MOUNTS.
301 A075W1021Z Washer 2.0 CENTRE SUPPORT TCP FI XI NGS
302 A075WL036Z Screw 2.0 CENTRE SUPPORT TCP FI XI NGS

3001 CHASSI S
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PART NUMBEP

‘i Service Parts List
Specification ELAN, TURBO,OPEN LOOP,LHD

REMARKS

18/07/90

014
024
025
030

F100A0274F
C1l00A0217F
C100A0216F

A100CO083F

Title 3015 CHASSIS-FRONT SUB FRAME
DESCRIPTION | OUANTITY
Underframe Assy 1.0
Longeron U/Frame Stay LH 1.0
Longeron U/Frame Stay RH 1.0
Bolt M12 x 70 Slim Head B3 2.0

RAFT LOWER TO U/FRAME

3015

CHASSIS-FRONT SUB FRAME
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Speci fication ELAEI?rT\(JIRC;O, (P]%rEtl\lS L(L)IOISDt LHD D 18107190
Title 3019 LONGERONS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
005 Bl OOA0438F Special Bolt M2 x 63 B3 2.0 LONGERON TO CHASSI S
006 Bl OOA0439F Special Bolt M2 x 45 B3 2.0 LONGERON TO CHASSI S
016 H OOA0319F Longeron Assy LH Dom Row 1.0
017 H OOA0320F Longeron Assy RH Dom Row 1.0
024 Al OCOW069F Capscrew M2 x 1.75 x 45 4.0 LONGERON TO CHASSI S
025 Al OCOW077F Screw M2 x 115 Cap Head 2.0 LONGERON TO CHASSI S
026 Al OCOW071F Capscrew M2 x 1.75 x 90 2.0 LONGERON TO CHASSI S
027 A075W028Z2 Washer 10 8.0 LONGERON TO CHASSI S
028 A075W1036Z Screw 7.0 ATTACH FRT LONGERON
029 A907EG6284F Nut MB T Typ A 7.0 ATTACH FRT LONGERON
030 A075Wi020Z2 Washer (10) 8mm x 16.6mm A 14.0 ATTACH FRT LONGERON
120 Bl OOA0715F Br acket - Engi ne Danper 1.0
121 Al OON2116F Bolt M2 x 50 1.0 BRACKET TO ENG NE
122 A075W2071F Bol t 1.0 BRACKET TO ENG NE
123 AO75WA071F F/ Washer 3.0 BRACKET TO ENG NE
124 AO075WB078F Nyl oc Nut M 2 1.0 BRACKET TO ENG NE
127 A075Wi0247Z2 Washer (10) 10mm x 20.5mm 2.0 DAMPER TO BRACKET
128 AO79WAI019F Washer 2.0 DAMPER TO U FRAME
129 A075WB011Z Nyl oc Nut MO 1.0 DAMPER TO BRACKET
145 A075W1039Z2 Bol t A 2.0 FRONT FRAME UPPER TO L' RON LHS.

3019 L ONGERONS
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Service Parts List .

Speci fication ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 3021 FRONT FRAME

ILLUS NO PART NUMBER DESCRI PTI1 ON QUANTI TY REMARKS
019 Bl OOA0635F Front Stay Assy 1.0 BOLTS TO FRONT FRAME UPR il LVWR ASSY
023 A100A0492F Y Strut - Front Frane 2.0
042 A075WL038Z Set Screw 5.0 FRONT FRAME UPPER TO LONGERON
043 A075WA020Z Washer (10) 8mm x 16.6mm A 7.0 FRONT FRAME TO LONGERON
044 A075WB010Z Nyl oc  Nut A 7.0 FRONT FRAME UPPER TO LONGERON
045 A100AO0595F Mx12 Long, Non Pointed Hex B3 3.0 FRONT FRAME LOAER TO U FR CNTR RAIL
046 A075WA013Z Washer (10) 6mm x 12.1mm A 3.0 FRONT FRAME LOWER TO U FR CNTR RAIL
047 Al OOA0595F Mx12 Long, Non Poi nted Hex B3 2.0 FRT FRAME UPPER TO FRT FRAME LOWER
048 A075WA013Z Washer (10) 6mm x 12.1nm A 2.0 FRT FRAME UPPER TO FRT FRAME LOWER
049 A100AO0597F MBx12 Long, Non Poi nted Hex B3 2.0 FRONT FRAME LOWER TO Y- STRUT
050 A075WA020Z Washer (10) 8mm x 16.6mm A 2.0 FRONT FRAME LOAER TO Y-STRUT
051 Al OOA0596F M6x20 Long, Non Poi nted Hex B3 4.0 FRONT FRAME UPPER TO Y- STRUT
052 A075WA013Z Washer (10) 6mm x 12.1mm A 4.0 FRONT FRAME UPPER TO Y- STRUT
053 A075W2048Z Bol t A 1.0 FRONT FRAME LWR TO FRONT STAY
054 A075WA020Z Washer (10) 8nmm x 16.6mm A 2.0 FRONT FRAME LOAER TO FRONT STAY
055 A907E6284F Nut MB T Typ A 2.0 FRONT FRAME LOAER TO FRONT STAY
056 Al OOA0595F Mx12 Long, Non Pointed Hex B3 2.0 FRONT FRAME UPPER TO FRONT TIE
057 A075WA013Z Washer (10) 6mm x 12.1mm A 2.0 FRONT FRAME UPPER TO FRONT TIE
058 Al OOA0530F Bol t-M Ox55 Long Kleerlok B3 2.0 ANTI -ROLL BAR LINK CLEVIS
059 Al OOA0475F Bol t- Kl eerl ock MBx1.25 x 3 B3 4.0 FRT QIR PANEL TO FRT FRM VERT. WALL
060 A075W10217 Washer 4.0 FRT QIR PANEL TO FRT FRM VERT FACE
062 A075WA017Z Washer (10) 6mm x 25nmm A 2.0 FRT TOPSHELL TO FRT FRAME UPPER
063 Al OOA0475F Bol t-Kleerlock Mx1.25 x 3 B3 2.0 FRONT QUARTER PANEL TO FRONT FRAME
064 A075W10217 Washer 2.0 FRONT QUARTER PANEL TO FRONT FRAME

3021 FRONT FRAME



- ‘iD

Service Parts List 6

Specification ELAN, TURBO,OPEN LOOP,LHD 18/07/90
Title 3021 FRONT FRAME
ILLUS NO. | PART NUMBER DESCRIPTION | QUANTTTV | DTMADVQ
086 F100RO0555F Front Frame Assy 1.0 UPPER
092 D100OAOS556F Front Frame Assy-Lower 1.0

3021
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® i Service Parts List 6 18/07/90
Specification ELAN, TURBO,OPEN LOOP,LHD
Title 3023 OUTRIGGER & JACKING POINTS
TTTIIS NO. |  PART NIIMRER DRSCRTPTTON OUANTITY I REMARKS

023 A100A0180F Jacking Point Plate 4.0

036 B100OAO295F Pin-Jacking point 4.0 TORQUE 48-50NM

044 A100A0622F Shim-Jacking Point 1lmm .0 JACKING POINT PIN USE AS REQUIRED

045 A100A0623F Shim-Jacking Point 1.5mm .0 JACKING POINT PIN USE AS REQUIRED

046 A100A0624F Shim-Jacking Point 3mm .0 JACKING POINT PIN USE AS REQUIRED

3023 OUTRIGGER & JACKING POINTS



ELAN 3101




Speci fication-~

Service Parts List
ELAN, TURBO, OPEN LOOP, LHD

18/ 07/ 90 Q

Title 3101 FRONT SUSPENSI ON
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOC0031F End Pl ate 4.0 LOVER | NBOARD W SHBONE MOUNTI NG
009 Al OOC6009F Front Wheel Bearing B3 2.0
010 Al O0C6A OF Circlip-Front Weel Brg B3 4.0
011 Al OOC6011F Drop Link A R B. 2.0
017 El OOC0077F Spr i ng/ Danper Assy- Front 2.0
018 Cl O0C6015H Front Danper B3 2.0 PART OF 100CQ0077
021 Al OOC0038H I sol at or B3 2.0 PART OF 100C0077
023 Al COC6013H Gaiter Danper B3 2.0 PART OF 100C0077
024 Bl OCOC6012H Danper Munting Kit B3S 2.0 PART OF 100C0077
025 Al OOCOC3OH Bush - Top Hat B3 4.0 RAFT LONER PI VOT - PART OF 100C0029
028 Al OOC6007F Hub - Front 2.0
033 A075W3011 Z Nyl oc Nut MO 2.0
033 A089VB082F M 0 Kayl ock Nut K 2.0
034 Al OOCOO25F Spacer Frt. Susp. Upr.Ball  Joi 16.0 NOM NALLY 4 EACH SIDE OF JO NT
039 A075WB011Z Nyloc Nut MO 4.0
045 Al OOC6021F Nut - Nyl oc ML2x1.5-6H Thin B3 2.0 USED UPPER BALL JO NT ONLY
047 Al OOC6019F Nut - Nyloc M2 x 1.5-6H B3 2.0 USED LOAER JO NT ONLY
058 Al OOAOGG30F Bol t-M Ox55 Long Kleerlok B3 .0
065 Al OOC6027F Bolt MB x 75 Precoat B3 6.0
066 AQ75W2076Z Bol t 2.0
067 A075W8010Z Nyl oc  Nut A 14.0
069 A075W2053Z Bol t 4.0
070 A075WM024Z Washer (10) 1Onm x 20.5mm 10.0
071 A075VB80127 Nyloc Nut M2 6.0

3101 FRONT  SUSPENSI ON



Specificatio n6

Service Parts List
ELAN, TURBO, COPEN

LOCP, LHD

18/07/90

Title 3101 FRONT SUSPENSI ON
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
072 A075W2073F Bolt M2 x 90mm 4.0
074 A082W/053F Socket Screw MBx35 8.0
078 AO075WB078F Nyl oc Nut M 2 6.0
115 Al OOC6023F Pl ug- Anti Rol | Bar 2.0
116 A075W2060Z Bol t 2.0
122 Bl OOCOO45F Raft Mounting Plate-Inner 2.0
123 Bl OOC0046F Raft Mounting Pl ate-Quter 2.0
127 Al OCDOO37F Shi m Washer 12mm 4.0
128 A075W028Z2 Washer 10 10.0
133 Al OOC0040F Yoke Casting B3 4.0
134 Cl OOC0032F Top Hat Bush-Raft 4.0
135 DI OOCO0060F Anti-Roll Bar Assy - Front 1.0
143 Dl OOC6001F Fl anged Bush-Lower Raft Rear 2.0
144 El OOC6002F W shbone Bush (Orange Spot) 8.0 ORANGE DOT
145 d OOC6003F Bush - Upper W Bone 4.0
146 DI OOC6005F Bush- W shbone Strut Mounting 2.0
147 C100C6006F Fl anged Bush-Lower Raft Pivot 4.0
148 Dl OOC6018F Bush- Upper Raft Pivot 4.0
149 Al OOC0074F Bolt-Dri Loc ML2x77 Thin HdB3 2.0
150 DI 00C0028G Suspension Raft Casting RH 1.0
151 DI O0C0029G Suspensi on Raft Casting LH 1.0
152 H OOCOCB3G Front Hub Carrier LH 1.0
153 H OOCOCB4G Front Hub Carrier RH 1.0
155 Bl OOC6008F Bal | j oi nt A R B. 2.0
3101 FRONT  SUSPENSI ON



. 6 Service Parts List e 18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LOOP, LHD
Title 3101 FRONT SUSPENSI ON
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
156 Bl OOCO051F Pivot Stud 2.0
157 Al OCONB107F Half Nut M2 2.0
159 Al OCONB109F Nyloc Nut M2 2.0
162 AO075W2045F Bol t A 8.0
173 Al OOC6022F Nut - Kayloc MB x 1.25 B3 4.0 USED ON | 00CO™2/ 3/ 4/5
174 A075Wi020Z2 Washer (10) 8mm x 16.6mMm A 4.0
175 AO75W024F Socket Screw 4.0 USED ON | O0CO92/ 3/ 4/ 5

3101 FRONT  SUSPENSI ON
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Speci fication )

Service Parts List
ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 3103 REAR SUSPENSI ON
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
008 Al OOD6005F Locki ng Washer 2.0
009 Al OOD6007F Nut Castle 2.0
011 Al OOD6008F Rear Wheel Bearing-Inner B3 2.0
017 FI OCCD003CF Spri ng/ Danper Assy- Rear 2.0
018 Cl COD6011H Rear Danper B3 2.0 USED ON | GCD0030
021 Al OOD0071H Rear Spring B3 2.0 POA | GOD0030
022 Bl OOC6012H Danmper Munting Kit B3S 2.0 USED ON | OOD0030
023 Al OOC0038H | sol at or B3 2.0 USED ON | OCD0030
024 Al O0C6013H Gaiter - Danper B3 2.0 USED ON | OCD0030
032 A079W2072F Bol t 2.0 CARRI ER TO TOP LI NK
040 A075WB069Z Nyl oc Nut 4.0
074 d OOD0033F Cam & Bolt Assy 2.0
080 A075W8010Z Nyl oc Nut A 4.0 LI NK ARM
086 Al OOD6012F Seal Ring - Axle 2.0 OPEL REAR HUB
087 Al OOD6010F Hub Cap 2.0
102 Al OODO056F Bolt MO x 1.25 x 30 B3 8.0
106 A075W2053Z2 Bol t 4.0 DROP LI NK TO CHASSI S/ A R B.
107 AO075W2071F Bol t 2.0
108 A075W028Z2 Washer 10 8.0 WBONE TO CHASSI S
109 AO075WB078F Nyloc Nut M2 8.0 WBONE TO CHASSI S
113 Al OOD6013F Stub Axle - L.H 1.0
114 Al OOD6014F Stub Axle - RH 1.0
121 A075W028Z2 Washer 10 2.0 CARRIER TO TOP LINK
123 Al OOD6006F Split Pin - 4 x 23 2.0

3103 REAR SUSPENSI ON




Speci fication ELANseTrL\jFIQIgS (]Eglr\lt ° leiﬁg, LHD 6 18107790
Title 3103 REAR SUSPENSI ON
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

125 Al OOD6009F Rear Wheel Bearing-Quter B3 2.0

155 Al OODO059F Assy - Cam & Bol t 2.0 TCE ADJUSTER

157 Al OODOO24F Rear Caliper Munting Bracket 2.0

158 Cl OOD0044F Pi vot Stud 2.0

160 Al OOC6011F Drop Link - A RB. 2.0 COWON W TH FRONT

161 Bl OCOJ0008F Rear Hub/Brake Disc B3' 2.0

162 Al OODOC37F Shi m Washer 12mm 4.0 CARRI ER TO TOP LI NK & CHASSI S

163 Al OOD0038F Shi m Washer 14mm 4.0 CARRIER TO W BONE

164 Al OODOC39F Shi m Washer 16mm 8.0 TOP LINK TO CARRI ER/ CHASSI S

168 El OODOC22G Rear Hub Carrier RH 1.0

169 El OODOC23G Reart Hub Carrier LH 1.0

170 Al OOD6022F Bolt M2 x 65 4.0 TOP LINK TO CHASSI S

174 JI OGODOOA F Rear W shbone Lower LH 1.0

175 JI OODO002F Rear W shbone Lower RH 1.0

177 Bl OCCD0031F Link Arm B3 2.0

179 DI OOD0053J Top Link Assy 2.0

184 DI COD6002F Fl ange Bush- W shbone Quter B3 4.0 USED ON | G0OD0001/ 2

185 Bl COD6018F Bush- Upper Link Rear 4.0

186 Bl OOD6019F W shbone Bush (White Spot) B3 4.0

187 Bl CODOO49F Spi got Sl eeve-Top Li nk Bush 6.0

188 C O0D0028F Rear Anti-Roll Bar Assy 1.0

190 Al O0D6024F Bal | Joint-Rear A R Bar 2.0

191 A075W024Z2 Washer (10) 10mm x 20.5nm 10.0 AXLE TO CARRIER 8 COFF

192 A075W80117 Nyloc Nut MO 6.0 DROP LINK TO CHASSIS/A R B.

3103 REAR SUSPENSI ON



- 0 6 Service Parts List 6 18/07/90
ELAN, TURBO, OPEN LOCP, LHD

Specification
Title 3103 REAR SUSPENSI ON
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
193 A075WB010Z Nyl oc  Nut A 6.0 SP/ DAMPER TO CHASSI S
196 AO79WI019F Washer 6.0 USED ON | O0D0053J
197 A075W2040Z2 Bol t A 2.0 USED ON | O0D0053J
199 A075W020Z2 Washer (10) 8mm x 16.6mm A 6.0
200 AO79WI066F Washer 2.0
201 Al OOA0658F Li nk Stay-Rear W shbone 2.0
202 El OOC6002F W shbone Bush (Orange Spot) 4.0
209 Al OOD0072F Washer - Rear Anti-Roll Bar 2.0
210 Al OONB112F Nyl oc Nut MO 2.0 REAR ANTI ROLL BAR
211 A082U6073F Gr ommet 1.0

3103 REAR SUSPENSI ON
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i o . e Service Parts List D 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 3203 STEERI NG POAER ASSI STED
ILLUS NO PART NUVMBER DESCRI PTI ON QUANTI TY REMARKS
Al OOE6088S P.A°S Ol (1 Ltr Bottle) B3 1.0 USE TH'S PRODUCT ONLY
011 A075WL028Z Hex Screw A 2.0
012 A075W1030Z Set screw A 1.0
020 B907E6085Z Clip A 1.0
022 Bl OOHO037F Banj o Housing - P. A S. Punp 1.0 TO FIT TO |1 0COH0038/9 (BUI LD 21+)
023 Al COWB111F Nut M 2 Thin Turret 1.0 P.A'S. BANJO
027 Al CON6412F dip-Type R2 1.0 RHD. FI X 100H0038
030 A910E6592F Clip-Dipstick Tube 3.0
031 Al CON6371F Pipe Cip 2.0 LHD. FI X 100H0038
032 Cl OOHOO31F Bracket - P.A'S. Reservoir 1.0
034 Al OOE6137F Gl Tank-P.A S 1.0
039 FI OOHOOO3F Rack & Pinion LHD PAS Bl 1.0
041 Al OOHO036F Hose- PAS Rack To Reservoir 1.0
044 El OOHO040F Hose- Reservoir To Punp B3 1.0
045 AO79M5132F Hose Cip 1.0
046 AO079K6018F Hose Cip 2.0
047 A910E6490F Cip 15/20m 2.0 * *FI X HOSE RES/ PUWP
049 A075W020Z2 Washer (10) 8mm x 16.6mMm A 2.0 * 4+
050 A075W2037Z Bol t 1.0 *
051 A075W20417 Bol t A 1.0 * + +FI X HOSE RACK/RES RHD
052 Al OOHOOB1F Spacer - PAS  Pi pes 1.0 * 4
053 Al OOCHO052F Bracket-PAS Pipe Cip 1.0 +
054 Al CON6423F Tie Wap 1.0 +
055 Al CON6411F Adip-Cradle Type 2 1.0 RHD. FI X 100H0038

3203 STEERI NG PONER  ASSI STED



Speci ficati one ELANseTrl\JIIIQIgCe) Ogngt ® LIEiD'S@t, LHD 6 1807190
Title 3203 STEERI NG PONER ASS| STED
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
056 A082Ws117F Screw Mb x 16mm 1.0 RHD.FIX 100HO038
057 A075W063Z Washer 3/16" x /2" x 17g 1.0 " " nen
058 Al CONB113F Nyloc Nut Mb Thin 1.0 " " nn
080 Al OOH6030S Drt Excluder (Pinion Housing) 1.0
081 Al 00H6023S Seals Kit (P.AS Only) 1.0
082 Al O0OH6024S Quter Ball Joint 2.0 c¢/w DOVED NUT
083 Al OOH6025S Domed Nut 2.0
084 Al OOH6031S Rack Bel |l ows Kit B3K 1.0 CONTAI NS **
085 Al OOH6026S St eering Rack Bel | ows BP 2.0 i
086 Al O0H6027S Small Cip 2.0 * %k
087 Al O0H6028S Large dip 2.0 i
088 Al O0H6029S Locknut M4 2.0

3203 STEERI NG POWNER ASSI STED
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Service Parts List 18/07/90
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 3205 STEERI NG COLUWN
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

009 A082H4036F Nut - Steering \Weel 1.0 STEERING WHEEL TO COLUWN
010 AO75W0082 Washer 1.0

014 Al OOH6008F Cushi on Rubber B3 1.0

015 Al COH6009F Crclip B3 1.0

019 Al OOH6007F Bearing - Upper Col utm Support 1.0

023 C082H4045F Shear Bolt-Steering Colum 2.0

030 Al OOH6003F Steering Col unn B3 1.0

031 Bl OOHOO50F Steering Joint-Internedi ate 1.0

031 Bl OOHOO50F Steering Joint-Internedi ate 1.0

033 A075W035Z2 Spring Washer (10) 6nm A 3.0 PART OF 100H0043
034 AO75W Q297 Screw A 3.0 PART OF 100H0043
036 El OOHOOR24G Bearing Carrier-Col um 1.0 PART OF 100H0043
037 Al COH6022F Col um Lock Assy Danf Row B3 1.0

038 Bl OCOVD084H Ignition Switch-4 Contact B3 1.0 PART OF 100H6022
042 A082H6041H G ub Screw Col Lock 1.0 PART OF 100H6022
043 A082H6038H Col um Lock Housi ng 1.0 PART OF 100H6022
044 A082H6039H Lock Barrel 1.0 PART OF 100H6022
046 Al OOHOM46H Hub - Steering Weel B3 1.0

047 Al COHO048F St eeri ng Wheel Assy-Turbo 1.0

048 Al OCOHOM9H Horn Push B3 1.0

049 A075W015Z2 Washer M6 x 15mm x 1.5mm 2.0

050 A075W028Z2 Hex Screw A 2.0

051 A075W021Z2 Washer 2.0

052 A075W (897 Bol t A 2.0

3205 STEERI NG COLUW



Specificati oné ELANseTrL\J/FIzB?(% (]Eglr\lt ° leiﬁg, LHD D 18107190
Title 3205 STEERING COLUWN
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
053 Al OOA6013F Rubber Stop 1.0
072 Al OOH6037S Shaft ASM Steering (Inner) BP 1.0
073 Al OOH6039S St eering Col um-CQuter BP 1.0
074 Al OOH6042S Clip Strg: Columm BP 1.0
075 Al O0OH6043S Lever ASM Adj: Strag: BP 1.0
076 Al 00H6044S Bolt dip Strg: Adj: BP 1.0
077 Al C0H6045S St opper  Adj ust nment BP 1.0
078 Al OOH6046S Nut Push BP 1.0
079 Al OOH6047S Washer Pl ain BP 1.0
3205 STEERI NG COLUWN
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P Service Parts List

Speci fication

ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 3301 FRONT AND REAR BRAKES
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Bl OCQJ6001F Cal i per Assy LH 1.0 + FERODO 3432 PADS
002 Bl CQJ6002F Cal i per Assy RH 1.0 + FERCDO 3432 PADS
003 Al OQJ6022F Bolt - Front Caliper Mg B3 4.0
004 Al OQJ6007F Cal i per Assy - Rear Disc Brake 1.0
005 Al OQJ6008F Cal i per Assy - Rear Disc Brake 1.0
010 Al OQJ6003F Brake Disc - Front B3 2.0
050 AO079W033F Al'len Screw M6 x 18 2.0 FRT DISC TO HUB
148 Al OQJ6023F Bol t - Rear Cal i per Mounting B3 4.0
157 A07536027Z Cip 7.0 BRAKE PI PE FI XI NG
160 Al OQJ6050S Brake Pad Set-Front B3 2.0
161 Al OQJ6057S Brake Pad Set - Rear B3 2.0
162 Al OCQJ6051S Sliding Pin & Seal Set B3 1.0 FR ONE PER CALI PER
163 Al OQJ16052S Bl eed Screw BP 2.0 FR
164 Al OQJ6053S Cap-Sliding Sleeve BP 2.0 FR
166 Al 00J6058S Front Caliper RH BP 1.0 FR  NO PADS
167 Al 0QJ6059S Front Caliper LH BP 1.0 FR  NO PADS
168 Al 00J6062S Piston Seal Set BP 2.0 FR  ONE PER CALI PER
169 Al 0CQJ6063S Rear Caliper LH BP 1.0 RR  NO PADS
170 Al 0C0J6064S Rear Caliper RH BP 1.0 RR NO PADS
171 Al CQ16065S Spring-Lever Return BP 2.0 RR
172 Al CQJ6066S Caliper Sleeve Kit BP 2.0 RR
173 Al OQJ6067S Actuator Screw & Nut LH BP 1.0 RR
174 Al OQJ16068S Actuator Screw & Nut RH BP 1.0 RR
175 Al 0CQJ6069S Cal i per Piston LH BP 1.0 RR

3301 FRONT AND REAR BRAKES




Service Parts List 6 18/07/90
ELAN, TURBO,OPEN LOOP,LHD

ﬂ Specification

Title 3301 FRONT AND REAR BRAKES
TrTre Aatn DADT NMITMDITD NEPSARTDTTANM OITANTTTY REMARKS
176 A100J6070S Caliper Piston RH BP 1.0 RR
177 A100J60718 Pad Retainer BP 2.0 RR
178 A100J6072sS Seal Kit-Rear Caliper BP 2.0 RR ONE PER CALIPER

3301 FRONT AND REAR BRAKES
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Service Parts List D

Speci fication

ELAN, TURBO, GPEN  LOOP, LHD

18/ 07/ 90

Title 3303 SERVI CE BRAKE ACTUATING SYSTEM
I LLUS NO PART NUMBER DESCRI PT1 ON QUANTI TY REMARKS
003 A075WB0102 Nyl oc  Nut A 4.0
004 A075Wi020Z Washer (10) 8mm x 16.6mm A 4.0
005 Bl OQJ6019F Master Cyl/Servo Assy 1.0
010 Al OQJ6049S Proportioner Valve Kit BP 2.0 REPLACE AS A PAIR
011 Al OQJ 029K Hose- Servo To Engi ne 395mm 1.0
012 Al OQJOO3CK Hose- Servo To Engi ne BP 1.0
020 AO79M5132F Hose Clip 1.0 HOSE TO ENG NE
022 Al OQJ6043F Vacuum Connect or 1.0
027 DI O0J OO0 F Reservoir-Master Oyl 1.0
028 Al OQJ6037F Bolt - Banjo MO x 1.5 4.0
029 Al OQJ6038F Sealing Washer 8.0
030 Al OQJ0098F Bracket - Brake Hose RH 1.0
031 Al OQJOO99F Br acket - Brake Hose LH 1.0
032 A075W1027Z2 Set Screw 4.0
033 A075W1015Z2 Washer M6 x 15nm x 1.5mm 4.0
034 Al OQJ6017F Val ve - One Wy 1.0
035 Al OQJ6039F Retaining Clip - Flex Hose 10.0
049 Al OQJ6046F Chassis G ommet-Brake Pipes 2.0
051 A079J6020F Uni on 4.0
052 Cl OCQJ0026F Brake Hose-Rear Cuter B3K 2.0
090 Al Q04 4F Pi pe Support Bracket 1.0
091 A089J6013F Connect or 4.0
098 Al OQJ6044F Pi pe Support 5.0
102 A075WL035Z Set Screw 2.0 BULKHEAD BRACKET

3303

SERVI CE BRAKE ACTUATI NG SYSTEM



Speci fication ELANseTrL\J/FIQIg(% (]Eglr\lt ° leiﬁg, LHD 6 18/07/90
Title 3303 SERVI CE BRAKE ACTUATI NG SYSTEM
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

125 Al CQJOO7 7F Bundy- Tee To Front Flex LH 1.0

126 Al OQJ0078F Bundy- Bul khead To Rear RH 1.0

127 Al OQJOO079F Bundy- Bul khead To Rear LH 1.0

128 Al CQJ0080F Bundy- Bul khead To Front RH 1.0

129 Al OQJ0081F Bundy- Bul khead To Front LH 1.0

131 a ocaaa o R/ B D 0QJQA OF 1.0

132 Al CQJ0084F Bundy- Comp To Rear Flex LH 1.0

133 Al OQJ0085F Bundy- Servo To Tee 1.0

134 Al OQJ0086F Bundy- Servo To Uni on 1.0

135 Al OQJ0087F Bundy- Bul khead To Servo 1.0

136 Al CQJ0088F Bundy- Bul khead To Tee 1.0

141 Bl CQJ0093F Bundy- Comp To Rear Flex RH 1.0

142 Al OQJ0094F Bundy- Fl ex To Uni on RH 1.0

144 Al OQJ0096F Bundy- Rear W shbone LH B3 1.0

145 Al CQJO97F Bundy- Rear W shbone RH B3 1.0

149 Al OQJOO25F Front Brake Hose B3 2.0

151 Al OQJOO27F Brake Hose- Rear | nner B3 2.0

154 Al O0B6135V Foam Tape 5mm Servo Seal 1M SERVO SEAL

155 Al OOA0595F M6x12 Long, Non Poi nted Hex B3 2.0 BRAKE COMPENSATOR TO CHASSI S

190 A075560272 Clip 1.0

191 Al OQJ16044F Pi pe Support 1.0

200 Al OQJ6044F Pi pe Support 2.0

201 A075WL035Z Set Screw 2.0 P.L.V. TO CHASSI S

202 A075W020Z2 Washer (10) 8mm x 16.6mm A 2.0 P.L.V. TO CHASSI S

3303 SERVI CE BRAKE ACTUATI NG SYSTEM



gpecification Eﬁ??gﬁgg,ggﬁgsL&gg?LﬁD 18/07/398
Title 3303 SERVICE BRAKE ACTUATING SYSTEM
US NO. PART NUMBER DESCRIPTION OITANTTTV REMARKS
203 A075J6078V Vacuum Hose - Bulk A .5 M TO MAKE 100J0112/0029 (166MM/395MM)
205 AO75W40202 Washer (10) 8mm x 16.6mm A 1'0 USED TO FIT PLV TO CHASSIS
206 AO75W10352 Set Screw 1.0 USED TO FIT PLV TO CHASSIS
220 A100J6047s Servo Assy B3 10
221 A100J6048s Master Cylinder Assy BP 1:0 RHD

3303 SERVICE SRAKE ACTUATING SYSTEM



ELAN 3305




Speci fication )

Service Parts List

ELAN, TURBO, GPEN  LOCP, LHD

18/ 07/ 90

Title 3305 PARKI NG BRAKE
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
017 A075WB020Z2 Nut M6 Plain A 1.0
018 A075W2038D Bolt MB x 35mm A 4.0
024 AC79WI019F Washer 4.0
026 A075W020Z2 Washer (10) 8mm x 16.6mm A 2.0 PART CF 10050020
027 A075W2040Z2 Bol t A 1.0 PART COF 10050020
029 A075WB8010Z2 Nyl oc  Nut A 1.0 PART COF 10050020
031 Al OQJ6018F G ommet 1.0
039 d CQJ0019F Handbr ake Mounti ng 1.0
041 Bl OCQUOXR1F Clevis Assy 1.0
043 Al OQJ0020F Assy - Handbrake Lever 1.0
055 DI O0J0022F Handbr ake Cabl e B3 2.0
056 Bl CQJ0015F Conpensat or - Handbr ake 1.0
057 A075W2030Z2 Bol t A 1.0
058 A075W013Z2 Washer (10) 6mm x 12.1mm A 1.0
059 AQ75WB009Z Nyl oc  Nut A 1.0
060 Al OQJ6073F Swi t ch- Handbr ake 1.0
061 A075W6175F Spring Qip A 1.0
063 Al O0B0227F Handbr ake Seal 1.0
065 Al OCOM125F Washer M3 x 7mm 2.0 HANDBRAKE  SW TCH
066 AO079WB0O60F Nut A 2.0 HANDBRAKE  SW TCH

3305 PARKI NG BRAKE
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Speci fication

) Service Parts List
ELAN, TURBO, OPEN LQOP, LHD

18/ 07/ 90

Title 3401 WHEELS AND TYRES & SPARE RETN.
ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
007 Bl OOUOOSOF Spare Weel danp L0
009 Al OOUQ052F dip Plate - VWeel Brace Ret ai 1.0
010 A907E6202Z 0 Ri ng- Cam Housi ng A 1.0 USED W TH 100UOC60
011 A075Wi021Z Washer 1.0
013 A075W1020Z Washer (10) 8mm x 16.6mm A 1.0 USED ON | OOUO60
014 Al OOG6005F Wheel Bol t 16.0
023 DI COG6001F Road Wheel 6.5J x 15 B3K 4.0 TYRES AND VALVES TO BE PURCHASED
024 Cl O0G6002F Spare \Weel 1.0 FROM YOUR LOCAL M CHELIN AGENT.
026 Al OOUCChI F Bracket - Spare Wieel Mbunting 1.0
030 Al COU0334K Protection Strip-Spare Weel 2.0

3401 WHEELS AND TYRES & SPARE RETN.
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’ C) S ) Service Parts List D 18/07/90 .
Speci fication ELAN, TURBO, OPEN LOGP, LHD -
Title 4001 CRANKCASE & MOUNTI NGS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

Al OCE6012F Assy - Engine Turbo (Eur) B3 1.0

Al COE6180S Partial Engine ASM - Turbo B3 1.0
012 Al OCE6115F Bush- RH Engi ne Mount B3 1.0
023 AO075WL0467Z. Bol t 3.0 BUSH BRKT- CAST(BRKT 32.81bs ft+/-2)
025 AO75W8011Z2 Nyl oc Nut MO 2.0 LH & RH BUSH BOLT (32.8 Ibs ft+/-2)
026 AO075Wr030F Screw Sckt Cap 4.0 CAST BRKT TO BLOCK RH
027 AO75W O49Z Set Screw 3.0 LH ENG NE MOUNT TO @ BOX CASI NG
028 A075W8010Z2 Nyl oc  Nut A 2.0 FLANGE L.H (16.6 Ibs ft)
031 A075WL046Z Bol t 3.0 RH MIG TO LONG (32.8 Ibs ft)
040 DI COACB71F St eady Arm Box Beam 1.0
047 Cl OCEO006G Bracket - Engi ne Steady Cast 1.0
048 Bl COACB70F Pl at e- Rear Engi ne nount 1.0
049 Al OCOA0800F Cl evis Assy-Eng Mount 1.0
055 A075W0202 Washer (10) 8mm x 16.6mm A 4 0 L.H BOLT ON ENA NE MIG
056 AO075W 0382 Set Screw 2.0 L.H BOLT ON ENG NE MIG
057 A075W0247 Washer (10) 10mm x 20.5mm 3.0 BRKT TO LONG R H.
058 A075W0247 Washer (10) 1Omm x 20.5mm 2.0 BOLT THRO BUSH R H
059 A075W0242 Washer (10) 10mm x 20.5mm 3.0 BRKT TO CASTING R H.
060 A075W0242 Washer (10) 1Omm x 20.5mm 4.0 CASTING TO BLOCK R H.
061 A075W102472 Washer (10) 1Omm x 20.5mm 3.0 FIXINGS TO @ BOX
062 A075W0242 Washer (10) 10mm x 20.5mm 2.0 FI XING THRO BUSH L. H.
063 A075W0202 Washer (10) 8mm x 16.6mm A 4.0 FI XING TO TUNNEL
064 A075WL038Z2 Set Screw 2.0 FI XING TO TUNNEL
066 AO079W2055F Bolt MO x 60mm 1.0 ARM TO CASTI NG

4001 CRANKCASE & MOUNTI NGS



Speci fication

Service Parts List
ELAN, TURBO CPEN LOOP, LHD

18/ 07/ 90

Title 4001 CRANKCASE & MOUNTI NGS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
067 A075W2061Z Bol t 2.0 ARM TO CASTI NG
068 A075W0247 Washer (10) 10mm x 20.5mm 5.0 ARM TO CASTI NG
069 A075WB011Z Nyloc Nut MO 2.0 ARM TO CASTI NG
070 A075W2073F Bolt M2 x 90mm 2.0 ARM TO BLOCK
071 A075W1028Z2 Washer 10 2.0 ARM TO BLOCK
072 A075W1059Z7 Setsrew M5X35 1.0 CASTI NG TO G BOX
073 A075W1028Z2 Washer 10 1.0 CASTING TO @ BOX
074 A075W2070Z Bol t 2.0 G BOX TO BLOCK
075 A075W1028Z2 Washer 10 2.0 G BOX TO BLOCK
076 A075W2053Z2 Bol t 2.0 CASTING TO @ BOX
077 A075W10247 Washer (10) 10Omm x 20.5mm 2.0 CASTING TO @ BOX
079 Bl OOE6079F Mount i ng- Gear box B3 1.0
080 Al OCE6130F Rear Engi ne Bush B3 1.0
081 Bl OOA0370F Engi ne Mount RH 1.0
082 Al OOE6185F St opper Rubber-Eng Mount B3 4.0
083 El OOA0372F Engi ne Bracket LH 1.0
085 Al OOA6007F Secondary Danper-Engine B3 1.0
087 Bl OOA0683F Upper Mount - Set Danper 1.0 BOLTS BETWEEN LONG & SEC. DAMPER
088 Bl CQA0684F Lower Mount - Set Danper 1.0 SECONDARY ENG NE DAMPER
089 AO079WA019F Washer 2.0 LH ENG MOUNT- FRT. FRAME UPR FLANGE
091 A075WI020Z Washer (10) 8mm x 16.6mm A 2.0
093 A075WA037Z Spring Washer 10mm 3.0 TO FIT UNDER BOLT HEADS.
095 Al OOA6005F Engi ne Danper 1.0
097 A0O75WL032Z2 Screw 2.0 SECONDARY ENG NE DAMPER

4001 CRANKCASE & MOUNTI NGS
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Service Parts List

6 18/ 07/ 90 D

Speci fication ELAN, TURBO, OPEN  LOOP, LHD
Title 4001 CRANKCASE & MOUNTI NGS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTITY REMARKS
098 A075WM0132 Washer (10) 6mm x 12.1nm A 2.0 SECONDARY ENG NE DAMPER
099 A075WB009Z2 Nyl oc  Nut A 2.0 SECONDARY ENG NE DAMPER
100 Al COA0707F Spi got - Engi ne Danper 2.0
116 Al COAO419F Shim - |.Om 3.0
132 Al O0E6311S Bol t - Beari ng Cap/ Bl ock BP 10.0
133 Al OOE6312S Cup Sealing D 35.0 BP 6.0
134 Al CCE6314S Pl ug- Water Drain BP 1.0
135 Al OCE6315S Taper Plug-G |l Gallery BP 1.0
136 Al OCE6316S Sealing Cup-G | Gllery BP 2.0
137 Al OCE6318S Dowel - Head To Bl ock BP 2.0
138 Al OCE6318S Dowel - Head To Bl ock BP 2.0
139 Al OOE6037F Centre Bolt B3 1.0
140 Al OOE6319S Sensor Knock TUR BP 1.0
141 Al OOE6320S G| Return Pipe-Turbo BP 1.0
142 Al OOE6321S Joint Gl Pipe TUR BP 1.0
143 Al O0E6322S Packi ng- Tur bo BP 1.0
144 Al O0E6323S Gl Jet-Piston Cooling BP 4.0
145 Al OCE6324S G| Pressure Swtch BP 1.0

4001 CRANKCASE & MOUNTI NGS
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’ Q Service Parts List . 18/ 07/ 90 D
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 4002 GASKETS & SEALANTS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al OOE6052F Gasket - Exh. Man:-D/ Pipe (5) B3 1.0
003 Al OCE6096S Gasket-Exh Manifolf to Tur B3 1.0
004 Al OCE6097S Gasket-Ex Manifold/ Head B3 1.0
005 Al OCE6098S Gskt-Tur Manifold to WG  B3G 1.0
006 Al OCE6099S Gasket-Turbo Man./Starter B3 1.0
007 Al OCE6100S Gasket-1nj Hsg/Cyl Head(5) B3 1.0
008 Al OCE610 S Gasket-1nj Hsg.To Plemum B3 1.0
009 Al OCE6102S Gasket - T/ Body- Pl enum B3 1.0
011 Al OOE6104S Gasket-Cyl Head (TUR B3 1.0
014 Al OCE6109S Gasket - EEG R Valve (10) B3 1.0
015 Al OCE6286S Head Gasket Set- Turbo BP 1.0
016 Al OCE6184S Gasket Set Engine - Turbo B3 1.0
4002 GASKETS & SEALANTS
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Q Specificati oP ELANS,eTrL\jFlzlg(% (]E%Ir\lt ° L(ISIOISDt LHD . 18107190 ,
Title 4003 SuwP
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Al CCE6325S Union-G | Level Gauge TUR BP 1.0

002 Al CCE6326S Tube Guide G| Level TUR BP 1.0

003 Al OCE6327S Bolt CGuide Tube Fix TUR BP 1.0

005 Al OOCE6329S Bracket Guide Tube TUR BP 1.0

006 Al OCE6196S Bol t - Hanger Fi x B3 1.0

007 Al OCE6330S Gl Pan BP 1.0 I NCLUDES 8 & 9
008 Al OCE6158S Plug G| Pan B3 1.0

009 Al OCE6159S Washer-Sump Drain Plug (10 B3 1.0

010 Al OCE6160S Bolt-G | Pan Fix B3 14.0

011 Al OCE6161S Nut-O | Pan Fix B3 .0

012 Al OCE6331S Gauge ASM G| Level TUR BP 1.0 DI PSTI CK

4003 SUMP
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‘i Service Parts List

ELAN, TURBO, CPEN  LOCP, LHD

o _ 18/07/90
Speci fication

Title 4005 CYLI NDER HEAD
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OCE6186S Cylinder Head Assy B3 1.0
002 Al QOE6301S Val ve Seat Insert-Inlet BP 8.0
003 Al OCE6302S Val ve Seat |nsert-Exhaust BP 8.0
004 Al OOCE6303S Cup Seal i ng Front BP 4.0
005 Al OCE6304S Cup Sealing G BP 2.0
006 Al OCE6305S Cup Seal i ng Upper BP 2.0
007 Al OCE6306S Plug-G | Gallery BP 6.0
008 Al OCE6307S Val ve Cui de-Inl et BP 8.0
009 Al OOE6308S Val ve Cui de- Exhaust BP 8.0
010 Al OCE6309S Bol t - Bearing Cap Fix BP 24.0
011 Al OCE6310S Dowel - Bearing Cap BP 20.0
012 Al OCE6187S Stud-Inlet Mnifold B3 2.0
013 Al OCE6165S Nut Mani fold Fix B3 9.0
014 Al OOE6104S Gasket-Cyl Head (TUR B3 1.0
015 Al OOCE6189S Bol t - Cyl i nder Head B3 10.0
016 Al OCE6190S Pl at e- Front B3 1.0
017 Al OCE6191S Bolt-Plate Fix B3 2.0
018 Al OCE6192S Rel i ef Val ve B3 1.0
019 Al OCE6193S Check Val ve Assy B3 1.0
020 Al CCE6194S Engi ne Hanger-1nl et B3 1.0
021 Al OCE6195S Engi ne  Hanger - Exhaust B3 1.0
022 Al OCE6196S Bol t - Hanger Fi x B3 2.0
023 Al OCE6196S Bol t - Hanger Fi x B3 2.0
025 Al OCE6223S Adj uster-Val ve Lash B3 16.0

4005

CYLI NDER HEAD



’ & o _ . Service Parts List . 18/ 07/ 90
Speci fication ELAN, TURBO OPEN LOOP, LHD
Title 4005 CYLI NDER HEAD

ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

026 Al OCE6222S Split Collar B3 16.0

027 Al CCE6221S Ret ai ner-Val ve Spring B3 16.0

028 Al OCE6220S Val ve Spring B3 16.0

029 Al OCE6197S G| Controller-Valve Guide B3 16.0

030 Al OCE6198S Seat - Val ve Spring B3 16.0

031 Al OOE6218S Inlet Valve B3 8.0

032 Al OOE6219S Exhaust Val ve B3 8.0

4005

CYLI NDER HEAD
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Service Parts List

Specification ELAN, TURBO, OPEN  LOOP, LHD

18/07/90

Title 4007 CAVMBHAFT & HOUSI NG
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOE6288S Cylinder Head Cover (Turbo)BP 1.0 I NCLUDES ITEMS 2 TO 5.
002 Al OOE6290S Pi pe PCV Hose TUR BP 1.0
003 Al OCE6291S Plate Baffle BP 1.0
004 Al OCE6292S G ommet PVC Val ve Fix BP 1.0
005 Al OOCE6293S Clip Cable BP 2.0
006 Al OCE6294S Pl ug- Rear Cam Cap BP 1.0
007 Al OCE6295S Bolt Plug Fix BP 1.0
008 Al OCE6171S Gl Filler Cap B3K 1.0
009 Al OCE6296S Centre Cover BP 1.0
010 Al OCE6297S Bol t - Cover Fix BP 6.0
011 Al OOE6284S Gasket - Cam Cover B3K 1.0
012 Al OOE6298S Bol t- Cover Fix L-62 BP 2.0
012 Al OOE6299S Bol t-Cover Fix L-44 BP 10.0
013 Al OCE6300S Packing-G | Filler Cap BP 1.0
014 Al OCE6200S Inlet Canshaft-Turbo B3 1.0
015 Al OCE6203S Exhaust Canshaft - Tur bo B3 1.0
016 Al OCE6204S Dowel Pi n- Canmshaft B3 2.0
017 Al OCE6213S oil Seal - Canshaft B3 2.0

4007

CAMSHAFT & HOUSI NG
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Service Parts List

18/07/90

Speci ficatiof ELAN, TURBO, OPEN LOOP, LHD
Title 4009 PI STON & LI NER
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
012 Al OOE6249S Pi ston - Turbo B3 4.0
013 Al OOE6251 S Rng Set Piston - Corn B3 4.0
014 Al OOE6253S Connecting Rod - TUR B3 4.0
015 Al OCE6254S Bolt Conn Rod - COM B3 8.0
016 Al OCE6255S Nut Conn Rod - Corn B3 8.0
017 Al OOE6256S Bush Smal |l End - Turbo B3 4.0
018 Al OOE6257S Bearing Set Conn Rod - TUR B3 4.0 BROWN
018 Al OOE6258S Bearing Set Conn Rod - TUR B3 4.0 BLACK
018 Al OOE6259S Bearing Set Conn Rod - TUR B3 4.0 BLUE
019 Al OCE6263S Pin Piston - TUR B3 4.0
020 Al OOE6264S Ring Snap - TUR B3 4.0

4009 Pl STON & LI NER
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’ ‘

Speci fication.

Service Parts List

ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 4011 CRANKSHAFT & FLYWHEEL
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Al O0E6230S Bearing Set Cr ankshaft B3R 1.0 GREEN
001 Al OCE623I S Bearing Set-Crankshaft TUR B3 1.0 BROMN
001 Al CCE6232S Beari ng Set Crankshaft B3R 1.0 BLACK
001 Al O0E6233S Beari ng Set Cr ankshaft B3R 1.0 BLUE
002 Al CCE6178H Fl ywheel Tur bo B3 1.0

003 Al OCE6239S Crankshaft Assenbly COM B3 1.0

004 Al OCE6240S Crankshaft Pulley - COM B3 1.0

005 Al OCE624l S Bolt Pulley Fix - COM B3 1.0

006 Al OCE6242S Key Woodr uf f CoMm B3 1.0

008 Al OCE6245S Gear Ring - COM B3 1.0

009 Al OCE6246S Bolt Flywheel Fix - COM B3 8.0

010 Al OCE6247S Washer Flywheel Fix COM B3 1.0

011 Al OCE6248S Sleeve Crank To Cutch DiscB3 1.0

013 Al OCE6238S Thrust Washer - Crankshaft - COB3 1.0

4011

CRANKSHAFT & FLYWHEEL
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- 0 o i e Service Parts List 6 18/07/90
Specification ELAN, TURBO OPEN  LQOOP, LHD
Title 4013 WATER PUWMP + THERMOSTAT
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al O0OE6334S Pi pe Suction TUR BP 1.0
002 Al OCE6335S Packi ng Suction Pipe BP 1.0
003 Al O0L6027S Bolt Fuel Rail Fix BP 2.0
004 Al OOE6338S Pi pe ASM Wat er By-Pass TUR BP 1.0
005 Al OOE6339S O Ri ng By-Pass Pipe BP 1.0
006 Bl OOEOCOL7H Water Pipe (Turbo) B3 1.0
008 Al CCE6340S Bolt Sens Pipe Fix BP 1.0
009 Al CCE6341S Eye Bolt-Water Pipe Fix BP 1.0
010 Al CCE6342S Gasket Water Pipe Fix BP 4.0
011 Al OOE6343S Bolt Pipe Fix L-12 TUR BP 2.0
012 Al OOE6344S Hose Rubber-Hsg: To Pipe BP 1.0
013 Al OOE6345S Hose Rubber-Pipe To Pipe BP 1.0
014 Al OOE6346S Clip Hose Fix BP 4.0
015 Al OCE6176S Thernostat - NA/ TUR B3K 1.0
016 Al COE6348S Housi ng ASM Ther nost at TUR BP 1.0
017 Al OOE6350S Pi pe Thottle TUR BP 2.0
018 Al OOE6352S Pi pe Heater TUR BP 1.0
019 Al OOE6349S Pi pe Throttle BP 1.0
020 Bl OOE0042H Pipe - Water CQutlet (Turbo)B3 1.0
021 Al CCE6355S Packi ng Qutlet Pipe To Hsg: BP 1.0
022 Al OOE6356S Bolt Qutlet Pipe Fix BP 2.0
023 Al OOE6357S Sensor Tenperature Cool ant BP 1.0 OPERATES COOLI NG FANS
024 Al OCE6358S Packi ng Hsg: To Cyl: Head BP 1.0
025 Al CCE6359S Bolt Housing Fix BP 2.0

4013

WATER PUMP + THERMOSTAT




i ‘ Service Parts List 6 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 4013 WATER PUWP + THERMOSTAT
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

026 Al OCE6361S Hose Rubber By-Pass TUR BP 1.0

027 Al CCE6362S Pi pe ASM Water By-Pass TUR BP 1.0

028 Al OCE6196S Bol t - Hanger Fi x B3 1.0

029 Al OCE6363S Clip Hose Fix TUR BP 2.0

030 Al OCE6366S Hose Rubber Water Qut TUR BP 1.0

031 Al OCE6368S Hose Rubber Water In TUR BP 1.0

032 Al OCE6369S Cip Hose 2-Way BP 1.0

033 Al OCE6346S Clip Hose Fix BP 4.0

036 Al OCE6373S Swi tch Heater Thernmo BP 1.0 ENG NE  MANAGEMENT

037 Al OCE6034F Tenperature Sensor B3 1.0 SENDER FOR WATER TEMPERATURE GAUGE

038 Al OCE6374S Bracket T/V Cable Fix BP 1.0

039 Al OCE6327S Bolt Guide Tube Fix TUR BP 2.0

041 Al OCE6172S Wat er Punp B3 1.0

042 Al OOCE6399S Bolt Water Punp Fix BP 5.0

043 Al OOE6400S Packi ng Water Punp BP 1.0

4013 WATER PUMP + THERMOSTAT
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4015 LUBRI CATI ON SYSTEMrPUMP+FI LTER

’ 0 Speci fication ELANS,e'Ir'l\J/IIQé:S (]gg\lt > Llfiﬁg, LHD 18707790
Title 4015 LUBRI CATION SYSTEMrPUVP+FI LTER
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Al OOE6085S Filter Engine Q| B3 1.0

002 Bl OOE6087V Engine O | low30 (Bulk) ABIS 4.5 SAE | ON30, APl SF/CD or SG ONLY
003 Al OCE6018S G | Separator B3 1.0

004 Al OCE6036S Adaptor - G| Cool er B3 1.0

005 Al OOE6037F Centre Bolt B3 1.0

006 Al OCE6393S Strainer & Pipe ASM QG | BP 1.0 aL PlICKUP
007 Al OCE6070F Bolt - Adj. Plate (5) B3 4.0

008 Al OCE6395S Packing G| Pipe BP 1.0

010 Al OOE6396S Bol t Adapter Fix BP 1.0

011 Al OOE6397S Pi pe ASM G| Cool er BP 1.0

012 Al OOE6398S Bol t Pipe Fix BP 1.0

013 Al OOE6402S Punp ASM O1 TUR BP 1.0

014 Al OCE6403S Cover G| Punp BP 1.0

015 Al OCE6404S Gear Q| Punp Drive BP 1.0

016 Al OCE6405S Gear QG| Punp Driven BP 1.0

017 Al OCE6406S Valve Relief O 1 Punmp BP 1.0

018 Al CCE6407S Spring Relief Valve BP 1.0

019 Al CCE6408S Plug Relief Valve TUR BP 1.0

020 Al OCE6410S Gasket Relief Valve BP 1.0

021 Al OOE6411S Seal Ql BP 1.0

022 Al OCE6412S Dowel G| Punp BP 2.0

023 Al OCE6385S Stud G| Pan Fix BP 2.0

024 Al OCE6414S Screw G| Punp BP 5.0

025 Al OCE6415S Bolt G| Punmp Fix L-22 BP 4.0



i e ‘i Service Parts List

18/07/90
Specification ELAN, TURBO, OPEN LOOP, LHD
Title 4015 LUBRICATION SYSTEM+PUMP+FILTER
ILLUS NG. | PART NUMBER | DESCRIPTION | QUANTITY | mEMARKS
025 | A100E6416S Bolt Oil Pump Fix L-30 BP | . 4.0 |

4015 LUBRICATION SYSTEM+PUMP+FILTER



4017

ELAN TURBO




® speci ication D eaCIS S 8! Lo
Title 4017 1GNITION SYSTEM (CC]\/PLI:—I'E)
ILLUS NO PART NUMBER DESCRI PTI ON { QUANTI TY REMARKS

001 Al OOE6423S Bolt Sensor Dist: Fix BP 1.0

011 Al OOE6020H Sensor - Cam Angl e B3 1.0

014 Al OCE6084F D.I.S. Coil And Module B3 1.0

026 A075W1032Z Screw 3.0

027 A075W013Z Washer (10) 6mm x 12.1nm A 3.0

035 Al OCON6357F Washer - Nylon Flat M 3.0

036 Al CON6358F Washer - Nyl on Shoul dered 2.0

037 Al CON6359F Washer - Nyl on Shoul dered 1.0

038 A075W1015Z2 Washer Mb x 15mm x 1.5mm 1.0

040 Al OOE6271S Spark Plug (BKR7E-11) TUR 4.0

047 Al OOE6153F H T.Cable (D.1.S) Set B3 1.0

053 Bl OOEQ063F Bracket - HT Leads 1.0

4017 |GNITION SYSTEM ( COVPLETE)
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)

Service Parts List

18/ 07/ 90 ®

Speci fication ELAN, TURBO, OPEN LQOCP, LHD
Title 4019 ALTERNATOR & STARTER MOTOR
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OCE6028S Starter Mbtor B3 1.0
002 Al OCE6029S Al t er nat or B3 1.0
003 Al OCE6030S Bracket - Alternator B3 1.0
004 Al OOE6033S Adj Plate - Alternator B3 1.0
005 Al OCE6418S Bolt Adjust Plate Fix BP 1.0
006 Al OCE6419S Bolt-Plate To Generator BP 1.0
007 Al OCE6420S Washer Plain BP 1.0
008 Al OCE6421S Bolt Starter Fix BP 2.0
017 Al OCE6417S Bolt Generator Fix BP 1.0
018 Al COE6060F Bolt - Bracket To Body (I10OB3 2.0
4019 ALTERNATOR & STARTER MOTOR



ELAN

4021

®




‘ o _ e Service Parts List 6 18/ 07/ 90
Specification ELAN, TURBO CPEN LOCP, LHD
Title 4021 EXHAUST NMANIFOLD &TURBOCHARGER
ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

010 Al OCE6016S Mani fold ; Wastegate B3 1.0

015 Al OCE6052F Gasket - Exh. Man: - D/ Pi pe (5) B3 1.0

016 Al OOE6080F V.S. V. Wistegate Control B3 1.0

018 A075WL027Z Set Screw 2.0 V.S.v
019 A075WA013Z Washer (10) 6mm x 12.1mm A 2.0

020 Al OOE6127H Tur bocharger & Wastegate B3 1.0 | SuzU
041 Al OCE6166S Exhaust Manifold Turbo B3 1.0

042 Al OCE6164S Stud Exhaust Man-Pi pe B3 5.0

043 Al COE6167S Stud Exhaust Manifold TurboB3 5.0

049 Al 00E6165S Nut Manifold Fix B3 9.0

050 Al OCE6097S Gasket - Ex Mani f ol d/ Head B3 1.0

051 Al OCOMD153F Pl ug- Sensor Wring Bl ank 1.0 02 SENSOR HOLE
053 Al OCE6096S Gasket - Exh Manifolf to Tur B3 1.0

060 Al OCE6380S Plug 02 Sensor OPL/TUR BP 1.0

061 Al OOE6381S Gasket Plug OPL/TUR BP 1.0

062 Al OCE6382S Nut Turbo Fix BP 5.0

072 Al OCE6098S Gskt-Tur Manifold to WG  B3G 1.0

073 Al OOE6436S Stud Manifold Fix L30 TUR BP 2.0

073 Al COE6437S Stud Manifold Fix L81 TUR BP 1.0

073 Al OOE6438S Stud Manifold Fix L60 TUR BP 1.0

074 Al OOE6439S Nut Manifold Fix TUR BP 4.0

075 Al COE6440S Pipe G| Turbo BP 1.0

076 Al OOF6250S Gasket I1dle Shaft BP 4.0

077 Al OCE6442S Bolt Eye G| Pipe TUR BP 1.0

4021

EXHAUST MANI FOLD &TURBOCHARGER



Speci fication™

Service Parts List
ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 4021 EXHAUST MAN FOLD &TURBOCHARGER
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
078 Al O0E6443S Nut Cap TUR BP 1.0
079 Al OOE6444S Pipe Ol Return TUR BP 1.0
080 Al OOE6445S Packing G| Pipe TUR BP 1.0
081 Al OOE6446S Bolt Sems G| Pipe Fix TUR BP 2.0
082 Al OCE6447S Hose Rubber G| Return TUR BP 1.0
083 Al OOE6448S Clip Rubber Hose Fix TUR BP 2.0
084 Al OOE6025F Pre Catal ytic Converter B3 1.0
085 Al OOE6164S St ud Exhaust Man- Pi pe B3 3.0
086 Al OCE6099S Gasket-Turbo Man./Starter B3 1.0
087 Al OOE6026F Brace-Pre Catalytic Conv B3 1.0
088 Al COE6450S Bol t TUR BP 2.0
089 Al OOE6451S Bol t TUR BP 2.0
090 Al OOCE6071F Pl .Washer - Adj. Plate (10B3 2.0
091 Al OCE6065F Pl ain Washer-Adj.Plate (10B3 2.0
095 Al OOE6456S Nut Converter Fix TUR BP 2.0
096 Al OOE6457S Bolt Converter Fix L23 TUR BP 4.0
105 Al OOE6463S Stud Waste Gate TUR BP 2.0
106 Al OOE6464S Bracket Waste Gate TUR BP 1.0
107 Al OOE6169S Bolt Heatshield Fix B3 4.0
108 Al OOE6343S Bolt Pipe Fix L-12 TUR BP 1.0
112 Al OOE6468S Hose Boost Sensing TUR BP 1.0
113 Al OOE6469S Clip TUR BP 2.0
4021 EXHAUST MANI FOLD &TURBOCHARGER
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ELAN




‘ Service Parts List 6 18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 4023 A C. COWPRESSCR
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al OOE6060F Bolt - Bracket To Body (l10OB3 4.0
003 Al OOE6061F Adj. Plate - Conp. (W Pas) B3 1.0
005 Al OCE6063F Bol t - Conpressor to Bkt. (10O B3 1.0
006 Al OOE6064F Bolt-Adj. Plate to Bkt (20)B3 2.0
008 Al OOE6066F Washer- Conmp to Bkt Fix 50 B3 1.0
009 Al OCE6113F A. C. Conpressor B3 1.0
010 Al OOE6065F Plain Washer-Adj.Plate (10B3 2.0
011 Al COE6133F Conpressor  Bracket B3 1.0

4023 A. C. COVPRESSOR




ELAN

4025

see GROUP 4103

002




.

Speci fication ELANS,e'Ir'l\J/IIQI(B:S OE%F\JI > leiﬁg, LHD 18107190
Title 4025 P.A'S. PUW
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al OOE6068F Br kt P/ Strg Punp Plate B3 1.0
003 Al OOE6069F Adj. Plate - P/ Steering B3 1.0
004 Al OOE6070F Bol t Adj. Plate (5) B3 2.0
005 Al OOE6071F Pl . Washer - Adj. Plate (l10)B3 1.0
006 Al OOE6072F Bol t Adj. Brkt (10) B3 1.0
007 Al OCE6073F Nut Adj . Lock (50) B3 1.0
009 Al COE6075F Bol t Power Steering Fix B3 2.0
010 Al OOE6076F Nut Brkt. To P/'S Punp (5)B3 2.0
011 Al COE6125F Punp- Power Steering B3 1.0
013 Al OCE6129F Bolt Bracket To Bracket BP 1.0
015 Al COE6075F Bol t Power Steering Fix B3 2.0
4025 P.A'S. PUW



101

ELAN




fi Service Parts List 6 18/ 07/ 90
Speci fication! ELAN, TURBO, OPEN  LOOP, LHD

Title 4101 CAMSHAFT BELTS & PULLEYS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
003 Al CCE6199S Ti mi ng Pul | ey- Crank B3 1.0
007 Al OCE6205S Timng Pulley-Inlet (Turbo)B3 1.0
008 Al OCE6207S Ti mi ng Pul |l ey- Exh Turbo B3 1.0
009 Al OCE6209S Washer-Ti mi ng Pulley B3 2.0
010 Al OCE6210S Bolt-Tim ng Pulley B3 2.0
011 Al OCE6211S Idler Pulley Assy B3 1.0
012 Al OCE6212S Bolt-1dler Pulley B3 1.0
014 Al OCE6214S Tensi oner Pull ey Assy B3 1.0
015 Al OOE6215S Bol t - Tensi oner  (5). B3 1.0
016 Al OCE6216S Tensi on Spring B3 1.0
019 Al OCE6170S Timng Belt B3K 1.0
021 Al 0OE6384S Ret ai ner ASM BP 1.0 | NCLUDES 22 to 24
022 Al OOE6385S Stud Ol Pan Fix BP 2.0
023 Al OCE6386S Dowel Retai ner To Body BP 2.0
024 Al OCE6387S Seal O Crank Rear BP 1.0
025 Al OCE6388S Bolt Retainer Fix BP 5.0
026 Al OCE6389S Cover Tim ng Upper BP 1.0
027 Al OCE6390S Cover Timng Lower BP 1.0
028 Al 0OE6391S Bolt Cover Fix L-47 BP 5.0
028 Al 00E6392S Bolt Cover Fix-18 BP 3.0

4101 CAVMSHAFT BELTS & PULLEYS




ELAN 4103




Q :) Service Parts List . 18/ 07/ 90
j Speci fication= ELAN, TURBO, OPEN  LOCP, LHD

Title 4103 ANC LLARY BELTS AND PULLEYS
ILLUS NO PART NUVBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OCE6031F Drive Belt - Alternator B3 1.0
002 Al OCE6240S Crankshaft Pulley - COM B3 1.0
003 Al OOE6058F Drive Belt-A/C Conp (PAS) B3 1.0
007 Al OCE6126F Pulley G| Punp (PAS) B3 1.0
009 Al OCE6131F Belt P/S Drive B3 1.0 NO A. C.

4103 ANCI LLARY BELTS AND PULLEYS




ELAN




18/ 07/ 90

Service Parts List ‘
Speci fication= ELAN, TURBO, OPEN  LOCP, LHD

Title 4201 AIRBOXES, TRUNKING AND FILTER
I LLUS NO. PART NUMBER DESCRI PTI1 ON QUANTI TY REMARKS

007 Al OOE6273H Air Filter El ement 1.0

016 A075WI013Z Washer (10) 6mm x 12.1lnm A 4.0

017 A075WL027Z Set Screw 3.0

018 A075WI013Z Washer (10) 6mm x 12.1nm A 3.0

031 A075WL028Z Hex Screw A 4.0 | NTERCOOLER TO FRONT QUARTER
032 B082WI018F Washer M5X18 2.0 | NTERCOOLER TO | NTERCOOLER BRACKET
033 A075W035Z2 Spring Washer (10) 6nm A 4.0 | NTERCOOLER TO FRONT QUARTER
043 Al OCE6053F Assy - Charge Cool er B3 1.0

049 A075L6044F Hose Cip 1.0

050 Al OCE6083F Hose Clanp Dia 70 - 90 1.0

055 Bl OCCECA9F Nozzl e-Air Pick Up B3 1.0

057 Al OOE6083F Hose Clamp Dia 70 - 90 2.0

058 Bl COECOACF Bracket-Air Filter 1.0

065 Al OOEQC32F Hose - Intake (Turbo) 1.0

066 d OCEO0039F Hose-Air Pick yp 1.0

067 Al OOCEOCO37F Adaptor - Air Filter 1.0

068 Al OOE6138F 0 Ring Seal 1.0

069 Bl CCECXB1F Pi pe-1/Cooler To Throttle 1.0

070 Bl CCE0044F Support Strap-Air Pipe 1.0

071 Bl OOE6266F Mount i ng Bobbin 1.0

072 A075WL027Z Set Screw 1.0

075 A075W1013Z2 Washer (10) 6mm x 12.1mm A 1.0

076 Bl CCECCB5F Insert-Air O eaner (Turbo) 1.0

077 A075U6082F Hose Cip /2" A 2.0

4201 Al RBOXES, TRUNKI NG AND FI LTER




a 6 Service Parts List

Speci fication ELAN, TURBO, OPEN  LOCP, LHD

18/ 07/ 90 i)

4201

Title 4201 AIRBOXES, TRUNKING AND FILTER
ILLUS NO PART NUVBER DESCRI PTI ON QUANTI TY REMARKS
Al CCE6140K Hose- Tur bo/ Wast egat e Act uat or 1.0
Al CCE6143F Hose Clip Il.lmm 2.0
Al CCE6139K Hose- Wast egate Act/Air Pipe 1.0
Al CCE6143F Hose Clip IIl.lmm 2.0
E0O75K0113Z Hose-Air Bl eed 875mm A 2.0
Al COEO053F Hose-G | Separator/Air Box 1.0
Al OCE0027F Hose-Int To Throttl e-Turbo 1.0
Al OCCEOM45F Hose- Turbo To Intercool er 1.0
Al OCE0028F Hose- | ntercool er El bow Turbo 1.0
A910E6829F Spirol Cip 2.0
Al COE6082F Hose Clamp - Dia.50/70 4.0
Al OOBC603F Mounting Bracket C/ Cool er 1.0
A054B6110V Door Stripe 2 UPPER SEAL - | NTERCOOLER
A054B6110V Door Stripe 1 SI DE SEAL - | NTERCOOLER
A054B6110V Door Stripe 1 SI DE SEAL - | NTERCOOLER
AO75W5069Z Ri vet 3.0 Al R PI CK UP NOZZLE
A075WI062F Washer 5/32" x 3/8" 21G 6.0 AR PI CK UP NOZZLE

Al RBOXES, TRUNKI NG AND FI LTER



L205

ELAN

See 1701/013

See 4305

MAT Sensor




Service Parts List . 18/ 07/ 90

Specificatio -

ELAN, TURBO, CPEN  LOOP, LHD
Title 4205 FUEL | NJECTION SYSTEM
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
008 Al OOE6034F Tenper at ure Sensor B3 1.0
009 Al OOE6283F M A. T. Sensor B3 1.0
011 Al OCE6047F E.C M Mdule (Euro) B3 1.0
017 Al OOE6151F Co Adj Potentioneter Turbo 1.0
018 Al OOE6152F Anti - Tanper Seal CO Pot 1.0
020 Al OOE6225F Cable Cip 1.0
026 Al O0L6026S Rai| ASM Fuel |njector TUR BP 1.0
030 Al O0L6027S Bolt Fuel Rail Fix BP 2.0
031 Al 00L6028S Pi pe ASM Fuel Feed BP 1.0
032 Al O0L6029S Pi pe ASM Fuel Return BP 1.0
033 Al OOL6030S Clip Fuel Pipe BP 1.0
035 Al OCE6327S Bolt Guide Tube Fix TUR BP 3.0
036 Al O0L6032S Clip Fuel Hose BP 1.0
037 Al OOL6033S Hose Rubber - Press: Regul at or BP 1.0
039 Al 00L6034S Bolt Harness Fix BP 1.0
041 Al O0OL6035S Filter ASM Fuel BP 1.0
042 Al OOL6036S dip Hose TUR BP 2.0

4205 FUEL | NJECTION SYSTEM




EILAN 4207




V D
o (I ®
Speci fication ELAﬁ?[F\URCBeO, (F;%rEtNS |_<ij|§>t LHD 1807190
Title 4207 | NLET MANI FOLD
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Al OCE6495S Nut Com Chanb: To Cont: Val veBP 2.0
003 Al OCE6496S Chanber ASM Common BP 1.0
004 Al OCE6312S Cup Sealing D-35.0 BP 1.0
005 Al OOE6498S Connect or Master Vac BP 1.0
006 Al OOE6499S Pi pe Vacuum BP 1.0
007 Al OOE6500S Pi pe P/ Regul at or BP 4.0
008 Al CCE650 S Pi pe 1dl e Control BP 1.0
010 Al OCE6283F M A T. Sensor B3 1.0
011 Al OOE6100S Gasket-1nj Hsg/Cyl Head(5) B3 1.0
013 Al OCE6502S Bolt Sens: Intake Port L35 BP 3.0
013 Al OCE6503S Bolt Sens: |Intake Port L48 BP 4.0
015 Al OCE6505S Valve Intake Air Control BP 1.0
016 Al OCE6506S Screw. Val ve Fix BP 2.0
017 Al OCE6507S Val ve ASM Control InductionBP 1.0
018 Al COE61A S Gasket-1nj Hsg.To Plenum B3 1.0
019 Al OOE6508S Bol t : Chanber Fix L28 BP 4.0
019 Al OCE6509S Bol t: Chanber Fix LICOO BP 3.0
020 Al OCE6495S Nut Com Chanb: To Cont: Val veBP 2.0
021 Al OOE6511S Stay Chamber RR TUR BP 1.0
022 Al OOE6513S Bolt Stay Fix BP 5.0
023 Al OCE6516S Bolt Throttle Val ve FiXx BP 4.0
026 Al OOE6053F Assy - Charge Cool er B3 1.0
027 Al OCEB517S Filter: Gas BP 1.0
028 Al OCE6518S Cap Rubber Vacuum D 5.4 BP 1.0

4207 I NLET MANI FOLD




e peciticaion”  eATRAA B o @
Title 4207 | NLET MAN FOLD
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
029 Al OOE6489S Cap Rubber BP 2.0
030 Al OCE6520S Clip Rubber Cap D 11 BP 1.0
031 Al OCE652| S Adip Rubber Cap D 7.65 BP 2.0
032 Al OCE6522S Hose Rubber To Vacuum Tank BP 1.0
033 Al OOE6523S Clip Rubber Hose BP 1.0
034 Al OCE6102S Gasket - T/ Body- Pl enum B3 1.0
035 Al OCE6524S Hose Rubber | ACV BP 1.0
036 Al OCE6372S Clip Water Hose NA BP 2.0
041 Al OCE6424S Val ve ASM Throttle BP 1.0 I NCLUDES 49 to 60
049 Al OOE6425S Spring Min BP 1.0
050 Al OCE6426S Spring Assist BP 1.0
051 Al OCE6427S Screw Adj: BP 1.0
052 Al OOE6428S Nut Screw BP 1.0
053 Al OCE6429S Lever Throttle Primary BP 1.0
054 Al OCE6430S Cover Idle Adj: Screw BP 1.0
055 Al OCE643I S Screw ldle Adj: BP 1.0
056 Al OCE6432S Sensor Spindle BP 1.0
058 Al OOE6433S Nut Shaft BP 1.0
059 Al OOE6434S Washer Spring BP 1.0
060 Al OCE6435S Screw Sensor Fi x BP 2.0

4207

NLET MANI FOLD
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ELAN




i 0 , Service Parts List . 18/ 07/ 90 ¥ )

Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 4303 VACUUM CONNECTI ONS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY | REMARKS
001 A100L0108K Vacuum Pi pe 1. 0 MANI FOLD TO BOOST TRANSDUCER
005 Al COLOL17F Vacuum Pi pe- MAP Sensor B3 1.0
018 Al OOLOO93K Vac Pi pe-Vacuum Val ve 1.0
019 1 Al OOL0094K Vac Pi pe- EGR Val ve/ VSV EGR 1.0

4303 VACUUM  CONNECTI ONS




ELAN 4305




Service Parts List
ELAN, TURBO CPEN LOOP, LHD

@ D

Speci fication

18/ 07/ 90

Title 4305 VACUUM SYS. ACTUATI NG COVPNTS.
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
003 Al OCEQOL5F Bracket - V.S V. 1.0
004 A082W5097F Screw MbXlI Ovn 2.0 BRACKET
005 A075W0117 Washer 10 5mMmx 9.7 x 0.9 2.0
006 Al CONb136F Screw - M4 x 6 Pozidrive 1.0 E.GR VACUUM SERVO VALVE
007 AO079WI068F Spring Wshr 1.0 E.GR VACUUM SERVO VALVE
008 Al OOLOATF Vacuum Sol enoi d Val ve B3 1.0 E.GR KIT 2
009 A075WB009Z2 Nyl oc  Nut A 2.0 ZI NC PLATED
011 Al OCE6054F M A. P. Sensor B3 1.0
013 Al OCEQOL4F Bracket - Map Sensor 1.0
014 A082W5097F Screw MXI Ovin 2.0
015 AO75WM0112 Washer 10 5mMmm x 9.7 x 0.9 4.0
016 A082Wb115F Screw Mbx25 Pan Pozi 2.0 SENSOR
017 Al OCEQO12F Bracket - Transducer 1.0
018 Al OOEQO13F Adapt or Transducer 1.0
019 A910E6772F Uni on 1.0 TRANSDUCER
020 A082W5097F Screw MBXI Onm 2.0
021 A075W011Z Washer 10 5mMmx 9.7 x 0.9 2.0
022 A082M6365F Transducer - Boost Gauge BP 1.0
035 Al OOE6472S Val ve ASM EGR TUR BP 1.0
036 Al OCE6471S Bolt EGR Val ve Fix BP 2.0
037 Al OCE6109S Gasket - EGR Valve (10) B3 1.0
038 Al OOE6473S Pi pe ASM EGR Val ve TUR BP 1.0
039 Al CCE6196S Bol t - Hanger Fi x B3 1.0
040 Al OOE6475S Val ve ASM PCV BP 1.0

4305 VACUUM SYS. ACTUATI NG COWPNTS.



4305

Q Speci fication ELAﬁ?[r\URCBeO, S%ENS Lérilg,tLHD ’ 1807790
Title 4305 VACUUM SYS. ACTUATI NG COVPNTS.
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
041 Al OOE6475S Val ve ASM PCV BP 1.0
042 Al OOE6477S Clip Rubber Hose Fix BP 2.0
043 Al OOE6018S Q| Separator B3 1.0
044 Al OOE6478S Bracket Ol Separator TUR BP 1.0
045 Al OOE6479S Bolt Separator Fix TUR BP 3.0
046 Al OCE6480S Bolt Bracket Fix TUR BP 1.0
047 Al OOE6481S Hose H Cover To Separator BP 1.0
048 Al OOE6482S Hose Air Duct To Separator BP 1.0
049 Al OOE6483S Pipe Ol Separator TUR BP 1.0
050 Al OOE6484S Hose Rubber G| Return TUR BP 1.0
051 Al OOE6485S Cli p Rubber Hose TUR BP 2.0
052 Al OOE6486S Clip Rubber Hose TUR BP 4.0
053 Al OOE6487S Val ve Check TUR BP 1.0
054 Al OOE6488S Pipe O | Separator TUR BP 1.0
055 Al OCE6490S Hose Rub: C/VLV To Q SEP & Pipe 2.0
056 Al OOE6491S Clip Rubber Hose TUR BP 1.0
057 Al OOE6448S Clip Rubber Hose Fix TUR BP 1.0
058 Al OCE6493S Bolt ECGR Pipe Fix TUR BP 1.0
059 Al OOE6494S Gasket ECGR Pipe TUR BP 1.0
060 Al OOE6080F V.S. V. Wistegate Control B3 1.0

VACUUM SYS. ACTUATI NG COVPNTS.



062




Speci fication ELANS,e'Ir'l\J/IIQé:S (]IgelérNt > LIEi)%, LHD 6 18/07/90
Title 4401 FUEL TANKS, BREATHERS etc.
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 AO075W6074F Rawl Nut M 4.0 FUEL PUWMP COVER TO FLOOR PAN
003 Al 00B027QJ Cover Assy - Fuel Punmp 1.0
004 Al OOBO275C Cover - Fuel Punp 1.0
005 Al OOB0276F Gasket - Fuel Punp Cover 1.0
006 A082Wb107F Screw Mb X 16Mn Pozi Pan Hd 4.0 TANK COVER
012 Al OOLOOB4F Hose- Fuel Filler 1.0
014 Al OOL0032F Seal - Fuel Tank Sender 1.0
020 Al COLOL13F Pi pe- Expansi on Connect or 1.0
024 A075L6044F Hose dip 3.0 USED ON | 0OL0050/ 1
034 Al OOLOO77F Gromet - Fuel Filler Pipe 1.0 N TRILE MOULDI NG
035 Bl OOLO063F Fuel Tank Strap-Inner 1.0
036 Bl OCOL0064F Fuel Tank Strap-Cuter 1.0
042 Al OOL6003F Screw MO x 1.5 x 25mm 2.0 LOCKI NG SCREW
044 Al OOL6008F Fuel Filler Neck - Leaded B3 1.0
049 Bl COLO087F Fuel Tank c/w Punp/ Sender B3 1.0
060 Al COML068F Screw MO x 50 2.0
061 A075WB024Z Lock Nut 2.0 ZI NC PLATED
065 A082Wb128F Screw Mo X 12Mm 3.0 PO | 00B0244
066 Bl COUCOO4F Striker-Fuel Filler Door 1.0
067 A075WB008Z2 Nut T Typ 1.0 STRI KER TO DOOR
068 A075WI000Z Washer (10) 3/16" x I/2" A 1.0 STRI KER TO DOOR
069 Bl OQUOXI F Hi nge Assy-Fuel Filler 1.0
073 AQ75WB008Z Nut T Typ 2.0 H NGE TO DOOR
074 A075WI000Z Washer (10) 3/16" x I/2" A 2.0 H NGE TO DOOR

4401 FUEL TANKS, BREATHERS etec.




i a é Service Parts List 18/ 07/ 90
Speci fication ELAN, TURBO CPEN  LOCP, LHD
Title 4401 FUEL TANKS, BREATHERS etc.
ILLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

075 AO75W5084F Screw Mb X 20mm 2.0 H NGE TO BODY
076 AO75WB008Z2 Nut T Typ 2.0 H NGE TO BODY
077 A075WI000Z Washer (10) 3/16" x |/2" A 4.0 H NGE TO BODY
078 Al OOL6013F Fuel Filler Cap B3 1.0
080 Bl OOLO086F Seal - Filler Neck 1.0
081 Bl OOL0085F Clanp Plate-Filler Neck 2.0
082 AO075W5081F Screw 2.0 ZI NC PLATE
083 A082WI099F Washer 4nmm x 9nm x . 8mm 2.0 ZINC PLATE
090 Al OOL0088F Connector - Vent/Drain 2.0 1 OFF/VENT :1 OFF/ DRAIN
091 Al OOB6112F Buf f er - Fuel Filler Door 2.0 FUEL FILLER DOCR STCP
092 A082U6122F Latch-Filler Door 1.0
093 AO089W5138F Screw No6 x |/2" Flg S/ Steel 1.0 LATCH TO FUEL FI LLER BOX
094 A0O75W6013Z2 Spire_ Nut No6 A 1.0 LATCH TO FUEL FILLER BOX
098 Cl COBO607F Cabl e-Filler Flap Rel ease B3K 1.0
100 A075WM025Z2 Washer 1.0 FUEL FILLER DOOR RELEASE
109 Al OOL0132F Braci ng Strap-Fuel Tank 1.0
110 A100L0134K Sl eeve- Quter Tank Strap 1.0
111 Al OOL0135K Sl eeve- 1l nner Tank Strap 1.0
112 Al OOL0136K Sl eeve-Bracing Strap 1.0

4401 FUEL TANKS, BREATHERS etc.



ELAN 4403




- @ o Service Parts List D 18/ 07/ 90
Specification ELAN, TURBO CPEN LOOP, LHD
Title 4403 FUEL- FEED RETURN  SYS. | NC. PUWP
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

009 Al OOBG395J Cover Assy - Fuel Filter 1.0

010 Al OCOB0397F Cover - Fuel Filter 1.0

011 Bl OOLO031H Fuel Punp/ Sender Assy B3 1.0

012 A910E6929F Fuel Filter ABPK 1.0

013 A OOLa | OF Pi pe-Punp To Filter 1.0

017 Al OOLOB3F Filter Bracket 1.0 FOR FILTER A910E6929F

020 Al OOLO0058F Clanmp Plate - Filter Bracket 1.0

023 A075W6071Z Pop Rivet 14.0 FUEL & EVAP LINE CLIP FI X

024 A075W013Z2 Washer (10) 6mm x 12.1lmm A 6.0 ZI NC PLATED

025 A075WL028Z2 Hex Screw A 4.0 ZI NC PLATED

026 A075W046Z Washer A 4.0 ZI NC PLATED

030 Bl OOLOO72F Support Cip - Fuel & Evap Pip 7.0

033 Al OOLOL30F Fuel Feed Pipe 1.0 ONE PIECE FUEL LINE

034 Al COLOL12F Pi pe- Fuel Return 1.0

035 Al CON6407F Captive Nut No8 U Type 4.0 FUEL PUW COVER TO BCDY

4403 FUEL- FEED/ RETURN  SYS. | NC. PUWP
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a Service Parts List e 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 4405 BREATHERS AND EVAPCRATI VE LGSS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

002 A910E6863F Non- Ret urn Val ve 1.0

003 A075L6036F Val ve BP 1.0

004 Al COLOL14F Vent Pi pe-Neck To R/ O Val veB3 1.0

005 Al OOL0115F Vent Pi pe-Val ve- At nrosphere B3 1.0

014 Al OOL0078F Grommet - Br eat her/ Vent Pi pe 1.0 NI TRILE MOULDI NG

015 Al COLOXB7F Breat her/ Vent  Pipe 1.0

016 A082V7779V Pipe Protector (Bulk) A .2 VENT PI PE PROTECTI ON

018 Al OOL6007F Spacer - 6.5 /D x 15 O D x 10 2.0 REEVI TE 2690 MATL-HD POLYTHENE

021 Al COL0116F Drain Pipe-Filler Pocket B3 1.0 800LG - REF 1.65

022 Al OOL6015F Self Locking Ring - Dia. 8 2.0 SUPPLI ER - SALTERFI X

023 Al CON6414F Clip-Tie Wap Munting 1.0 VENT PI PE FI X

024 Al OOL0088F Connector - Vent/Drain 2.0 FIT INTO FUEL FILLER POCKET

025 AO079K6018F Hose Cip 2.0 USED ON | OOLOCB0/ 1

4405 BREATHERS AND EVAPORATI VE LGSS
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COMMON PARTS-SEE 4503
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o e Service Parts List 18/ 07/ 90
Speci fication ELAN, TURBO, CPEN  LOOP, LHD
Title 4503 NON- CATALYST EXHAUST SYSTEM
ILLUS NO PART NUMVBER DESCRI PTI ON QUANTI TY REMARKS
010 A075W1024Z Washer (10) 10mn x 20.5mm 3.0 MANI FOLD TO DOMNPI PE
018 Al O0S0030F St ud B3K 2.0 SPHERI CAL  JO NT
019 Al O0S0031F Washer B3K 2.0 SPHERI CAL  JO NT
020 Al O0S0032F Spri ng B3K 2.0 SPHERI CAL  JO NT
021 AO89VBO82F MO Kayl ock Nut K 4.0 SPHERI CAL  JAO NT
022 Al CON2108F Screw - Kleerlok M6 x 15 2.0 HEATSH ELD TO CHASSI S
023 @ O0s0008F Rear Silencer Assy B3K 1.0
024 Al O0S6006F Nut - MO x 1.25 3.0 MANI FOLD TO DOMNPI PE
025 Al O0S6005F Seal - Downpi pe/ Fr ont pi pe B3K 1.0 SPHERI CAL  JO NT
030 Bl OCSOR23F Exhaust Downpi pe- Tur bo B3K 1.0
031 Bl 0OS0029F Exh Front Section-Turbo B3K 1.0
032 A083S6026F Mount i ng Rubber BPK 2.0
033 d O0s0007F Exhaust Centre Section B3K 1.0
037 Bl 0OS0048F Rear Saddl e Assy 1.0
040 A083S6029F Mount i ng Rubber BPK 2.0
041 A075W8010Z2 Nyl oc  Nut 1.0 | 00048 TO FLOOR
042 Bl OCSO0SCOF Mounting Strap Assy 1.0
046 Al CON2108F Screw - Kleerlok M6 x 15 1.0 PART OF 10080050
047 Al O0S6011F Exhaust d anp B3 2.0
048 Al 00860 OF Exhaust Paste (1409 Tube) B3K 2.0 USE ON CLAMPED JA NTS

4503 NON- CATALYST EXHAUST SYSTEM
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, Service Parts List ‘ 18/07/90
Specification™= ELAN, TURBO, OPEN LOOP, LHD )
Title 4505 ALL HEAT SH ELDS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

012 Al OCE6022S Heat shiel d - Turbo B3 1.0

013 Al OCE6023S Heat shi el d-Wastegate Mani B3 1.0

015 Al OCE6027F Heat shi el d-Pre Cat Conv B3 1.0

017 Al OCE6377S Protector Heat Front TUR BP 1.0

018 Al OCE6378S Protector Heat Rear TUR BP 1.0

019 Al OOE6343S Bolt Pipe Fix L-12 TUR BP 6.0

019 Al OOE6343S Bolt Pipe Fix L-12 TUR BP 6.0 TOTAL REQU RED = 15

1 020 Al COE6383S Prot: Heat Exh: Manifold BP 1.0

4505 ALL HEAT SH ELDS
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Q Speci fication ) ELAEI?rT\(JIRCBeO, (P]%EEtNS L(ISI(]%t LHD . 18107790
Title 4601 ENG NE WATER COOLI NG SYSTEMS
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

002 Al OOK6007F Header Tank - Cooling System 1.0

003 Al OOK6008F Filler Cap - Header Tank B3 1.0

007 Al OOK0017F Cooling Fan B3 2.0

009 Al OOK6014F Crush Washer 1.0

014 AO75WL027Z Set Screw 3.0

015 A075W013Z2 Washer (10) 6nm x 12.1nm A 3.0

016 Al OOK0025F Radi at or Top Hose B3 1.0

018 Al OOK6006F Hose Clamp - Dia. 32-50 4.0

019 Al OOK6015F Gronmet - Fan Mounting 8.0

020 AQ75WB008Z2 Nut T Typ 8.0

021 A075W011Z2 Washer 10 5nmmx 9.7 x 0.9 8.0

024 Al OOK6016F Grommet - Radi at or B3 2.0

025 Al OOK6017F Bush- Radi ator ~ Support 2.0

026 AO079K6018F Hose Cip 1.0

027 A082L6042F Hose Clip A 1.0

030 Al OOK0038F Hose- Ther nost at / Tank B3 1.0

032 Bl OCKO040F Bracket - WAt er Punp 1.0

033 Al OOK0041K Rubber - WAt er Punp Bracket 1.0 MADE FROM 036B6237
036 Al OOK6018F Water Punp 12v B3 1.0

038 A075W011Z2 Washer 10 5nmmx 9.7 x 0.9 3.0 ZI NC PLATE
039 a OOKO037F Bracket - Header Tank 1.0

040 Al OOK0042F Radi at or B3 1.0

041 D OCK0043F Hose Branch 1.0

042 Al OOK0073F Hose Joi ner-Long 1.0

4601 ENG NE WATER COOLI NG SYSTEMS




B ) D Service Parts List [ 18/ 07/ 90 O
' Speci fication ELAN, TURBO, OPEN  LOOP, LHD
Title 4601 ENG NE WATER COOLI NG SYSTEMS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
043 Al OOKO0045F Hose- Branch To Header B3 1.0
044 Al OOK6019F Pipe dip 2.0
045 Bl OOK0044F Hose-Punp To Hose BP 1.0
046 Al OOK0048F Hose Joi ner - Short 1.0
047 BO907E6085Z Cip A 8.0
048 DI OOK0004F Bottom Hose B3K 1.0
049 Al OCON6416F Swivel dip-3 Wy 1.0 WATER PIPE TO AL SEPERATOR PIPES
050 Al COE6225F Cable dip 1.0
052 Al OOKOO5 OF Retaining Strap-Front 1.0 HEADER TANK
053 Al OOK0051F Ret ai ni ng Strap- Rear 1.0 HEADER TANK
054 A075W60872 Pop Rivet A 2.0 STRAPS TO BRACKET
055 A075W015Z2 Washer M6 x 15mm x 1.5mm 3.0
064 Al CONB455F Swivel dip 4.0

4601

ENG NE WATER GCOCLI NG SYSTEMS
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- . ‘i Service Parts List ) 18/07/90 ‘
Specification ELAN, TURBO,OPEN LOOP,LHD s

Title 4603 ENGINE OIL COOLING SYSTEMS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
011 B10OOKOO022F 0Oil Cooler B3K ) 1.0
013 AQ75W40132 Washer (10) 6mm x 12.1lmm A 4.0 OIL COOLER TO FRONT QUARTER
014 A075W10302 Setscrew A 4.0
015 A100KO0032F Oil Cooler Hose-Feed B3 1.0
019 B10OOKOO33F Hose-0Oil Cooler Return B3 1.0
020 A100K6020F Dowty Seal 4.0
021 A100K6021F Banjo bolt 2.0
022 AQO89W6289F Plastic Clip 2.0 OIL COOLER PIPES

4603 ENGINE OIL COOLING SYSTEMS



4701

ELAN




Service Parts List

Speci fication

ELAN, TURBO, CPEN

LOCP, LHD

18/ 07/ 90

Title 4701 CLUTCH AND OPERATING MECHANI SM
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
004 Al O0Q6003F Cutch Disc (Turbo) B3 1.0
008 Al OOF6024F Bolt-Clutch Cont Shaft 10 B3 1.0
009 Al OOF6025F Washer Plain (10) B3 2.0 CLUTCH CONT. SHAFT
010 Al OOF6026F Nut-Clutch Cont Shaft 20 B3 1.0
018 Al OOF6039F Bolt - Brkt To Clu Hsg (10)B3 3.0
025 Al OOF6054H Lever-External Cl utch B3 1.0
026 Al OOF6058H Bolt - Clutch Cover B3 6.0
027 Al O0Qed | H Pressure Plate (Turbo) B3 1.0
029 Al 00Q6012H Bracket-Gutch Cable B3 1.0
030 Bl OOQBO07F Clutch Cable LHD B3K 1.0
033 Al COQOOO7F Mass - Clutch Cable 1.0
034 Al OOQL0O08F Rubber Sl eeve 1.0
040 Al 006013S Clutch Rel ease Bearing B3 1.0
041 Al 00®B014S Spring Clutch Rel/Bearing B3 1.0
042 Al 00QB015S Fork ASM O utch BP 1.0
043 Al 00Q6016S Spring Cutch Return BP 1.0
044 Al 00®BO017S Bush Cutch Shaft BP 1.0
045 Al OOF6134S Pin Straight BP 3.0

4701

CLUTCH AND OPERATI NG MECHANI SM
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Speci fication ') ELANS,eTrL\jFlzlg(% (]E%Ir\lt ° leiﬁg, LHD 6 18107790
Title 4703 GEARBOX ( MANUAL)
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al COF6066S Gasket Set-Trans B3 ( 1.0
005 Al OOF6032F Transm ssi on Assy B3 1.0
009 Al OOF6055F Bolt clutch Hsg: To C/ Bl ockB3 3.0
010 Al OOF6056F Bol t - Housing To Mbunting B3 2.0
011 Al OOF6057F Washer Plain (10) B3 2.0
021 Al COF6068S oil Seal -1 nput Shaft B3 1.0
022 Al COF6067S G| Seal -Driveshaft B3 1.0
023 Al COF6069S Housi ng C utch BP 1.0
024 Al COF6070S Bush Cutch Shaft BP 1.0
025 Al COF6071S Pin Strai ght Knock BP 1.0
026 Al COF6072S Bolt Hsg: To Case BP 14.0
027 Al OOF6073S Nozzle O| CQutput Front BP 1.0
028 Al COF6074S Pl ate C utch Housing BP 1.0
029 Al COF6075S Bolt Plate Fix BP 2.0
030 Al OOF6076S Case Transaxl e BP 1.0
031 Al COF6067S G| Seal -Driveshaft B3 1.0
032 Al OOF6078S Gutter; Case BP 1.0
033 Al OOF6075S Bolt Plate Fix BP 1.0
034 Al OOF6080S Ret ai ner Bearing BP 1.0
035 Al OOF6081S Screw Ret ai ner Fix BP 7.0
036 Al OOF6082S Bracket Cable Cip BP 1.0
037 Al OOF6063S Gl Filler Plug-Trans B3 1.0
038 Al OOF6065S Pl ug Drai n-Trans B3 1.0
039 Al COF6064S Washer Pl ug-Trans B3 2.0
4703 GEARBOX  ( MANUAL)




) ‘ ' Service Parts List ‘ 18/07/90 b

Speci fication ELAN, TURBO CPEN  LOCP, LHD
Title 4703 GEARBOX ( MANUAL)

I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
040 Al 0OF6083S . Case Magnet BP 1.0
041 Al 0OF6084S Cover Rear WCGutter BP 1.0
042 Al OOF6085S Gutter Rear Cover | nput BP 1.0
043 Al 0OF6086S Bolt CQutter Fix BP 3.0
044 Al OOF6087S Bracket Cable Cip BP 1.0
045 Al OOF6088S Packi ng Case To RR Cover BP 1.0
046 Al OOF6089S Bolt RR Cover Fix L27 BP 3.0
046 Al OOF609CS Bolt RR Cover Fix L42 BP 3.0
046 Al OOF6091S Bolt RR Cover Fix L60 BP 1.0
049 Al OOF6092S Seal dutch Shaft BP 1.0
050 Al COF6093S Cap Cutch Shaft Seal BP 1.0

4703 GEARBOX  ( MANUAL)




ELAN




Service Parts List

Specificat ioné

18/ 07/ 90 O

ELAN, TURBO, OPEN  LOCP, LHD
Title 4705 GEAR LEVER & EXTERNAL LI NKAGE
I LLUS NO PART NUMBER _ DESCRI PTI ON QUANTI TY REMARKS
005 Al OOF6043F Pin - Shift Cable (5) B3 1.0
006 Al OOF6044F Pin Snap-Trans to Cable 5 B3 2.0
007 Al OOF6045F Pin - Select Cable (5) B3 1.0
009 Al OOF6048F Pin-Snap Cbl to GR Cont 20 B3 1.0
012 Al OOF6041F Nut Lock Pin Fix BP 2.0
015 Bl OOFO018F Bracket - Gearshift Cable 1.0
018 Cl OOF0016F CGearshift Cabl e-Shift B3 1.0
019 Cl OOFOOL7F Gearshi ft Cabl e- Sel ect B3 1.0
020 Al OOF6060F Clip-Gearshift Cable 4.0 (2 OFF MA23/2 MD6)
022 Al OOF6001F Bush Rubb: Sel ect Lever (5)B3 4.0
024 Al COFOA | H Control Assy-Gearshift (5) B3 1.0
025 A075WI015Z Washer M6 x 15nm x 1. 5mm 1.0
030 A075VB010Z Nyl oc Nut A 1.0
036 A075WI001Z Washer (10) 1/8" x 3/8" A 4.0
037 Al OOF0020F Gaiter Gear Shift 1.0
038 Al OOF0021F Base- Gearshift Gaiter 1.0
039 Al OOFOO22F Seal Gear Shift Aperture 1.0
041 Al OOFOO24F Clanp Ring Gear Shift Gaiter 1.0
042 A075W09C Ri vet A 4.0
043 B082WI018F Washer M6X18 1.0
045 A075WA048Z Washer 8mm S/ Pr oof 2.0
046 A075WL038Z Set Screw 2.0
048 A0O75WM021Z2 Washer 2.0
049 Al OOF0026F Bolt Dri Loc MB x 20 B3 2.0

4705

GEAR LEVER & EXTERNAL LI NKAGE




Service Parts List 6 18/07/%2
Specification ELAN, TURBO,OPEN LOOP,LHD
Title 4705 GEAR LEVER & EXTERNAL LINKAGE
US NO. | PART NUMBER DESCRIPTION | grwmrev | PTMARKS
050 A100F0027F Screw-Dri Lock-Button Hd ) 4.0
051 A100F6062F Gearknob B3 1.0

4705

GEAR LEVER & EXTERNAL LINKAGE
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- a Service Parts List List 6 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN  LOOP, LHD

Title 4706 GEAR SELECTOR RCDS, | NTERNAL
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOF6095S Breather Air BP 1.0
002 Al COF6096S Packing Control Box BP 1.0
003 Al OOF6097S Bolt Control Box BP 4.0
004 Al OOF6098S Box Control W Seal BP 1.0
005 Al OOF6099S Seal G| Control Box BP 1.0
006 Al COF6100S Spring 5th Sel ect Stop BP 1.0
007 Al OOF610 S Lever ASM Shift External BP 1.0
008 Al OOF6102S Lever Shift Internal BP 1.0
009 Al COF6103S Pin Spring Shaft BP 1.0
010 Al OOF6104S St opper Rev I nhibitor BP 1.0
011 Al OOF6105S Bolt Rev | nhibitor BP 1.0
012 Al COF6106S Spring Stopper Cam BP 1.0
013 Al OOF6107S Bolt Stopper Cam BP 1.0
014 Al COF6108S Cam St opper Rev |nhibitor BP 1.0
015 Al COF6109S Seat Spring Select Stop BP 1.0
016 Al COF6110S Spring Sel:Stop 1st & 2nd BP 1.0
017 Al OOF6111S Pin Knock BP 2.0
018 Al OOF6112S Lever ASM Sel ect External BP 1.0
019 Al OOF6113S Bush Sel ect Lever BP 2.0
020 Al OOF6114S Pin Select Lever Shaft BP 1.0
021 Al COF6115S Ri ng Snap Pin Sel ect Lever BP 1.0
022 Al OOF6116S Switch ASM Neutral BP 1.0
023 Al COF6117S Packi ng Neutral SW BP 1.0
024 Al OOF6118S Shift ASM Low - 2nd BP 1.0
4706 GEAR SELECTOR RODS, | NTERNAL



w g2 @
Speci fication ELANS,e'Ir'l\J/IIQé:(% (]Izslg\lt ® LIEII%, LHD 18107790
Title 4706 GEAR SELECTOR RCDS, | NTERNAL
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
025 Al OOF6119S Bl ock Shift 1st - 2nd BP 1.0
026 Al OOF6120S Arm ASM Shift 3rd - 4th BP 1.0
027 Al OOF6121S Shift ASM 5th BP 1.0
028 Al OOF6122S Rod Gear Shift Low 2nd BP 1.0
029 Al OOF6123S Rod Gear Shift 3rd - 4th BP 1.0
030 Al OOF6124S Rod Gear Shift Rev BP 1.0
031 Al OOF6125S Rod Gear Shift 5th BP 1.0
032 Al OOF6126S Lever Shift Rev BP 1.0
033 Al OOF6127S Bl ock Shift Rev - 5th BP 1.0
034 Al OOF6128S Pin Lock Rev - 5th BP 1.0
035 Al OOF6129S Ri ng Snap BP 2.0
036 Al OOF6130S Pin SPR. Rod Bl ock Lever L-20 3.0
036 Al OOF6131S Pin ASM Spring L-25 BP 2.0
037 Al OOF6132S Brkt: Fulcrum Rev Lever BP 1.0
038 Al OOF6133S Lever Rev BP 1.0
039 Al OOF6135S Pin Ful crum Bracket BP 1.0
040 Al OOF6136S Pin Snap Ful crum Bracket BP 1.0
041 Al OOF6137S Bolt Ful crum Brkt: Fix BP 4.0
042 Al OOF6138S Pin Lock 5th Rod BP 1.0
043 Al OOF6128S Pin Lock Rev - 5th BP 3.0
044 Al OOF6140S Pin Lock 3rd & 4th Rod BP 1.0
045 Al OOF6141S Bal | Det ent BP 4.0
046 Al OOF6142S Spring Detent 1-2,3-4,5 BP 3.0
047 Al COF6143S Spring Detent Rev BP 1.0
4706 CGEAR SELECTOR RODS, | NTERNAL



e Service Parts List 6 18/ 07/ 90
Speci ficati on ELAN, TURBO, OPEN  LOCP, LHD

Title 4706 CEAR SELECTOR RODS, | NTERNAL
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
048 Al OOF6144S Pl ug Detent Spring BP 4.0
049 Al OOF6145S Plug Screw SW Hol e BP 2.0
050 Al OOF6117S Packi ng Neutral SW BP 2.0
051 Al OOF6147S Switch ASM Rev: Lanp BP 1.0
052 Al OOF6148S Washer PL: Rev: Lanmp Sw BP 1.0

4706 GEAR SELECTOR RODS, | NTERNAL
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Service Parts List 6 18/07/90
Speci fication ELAN, TURBO, OPEN  LOCP, LHD -

Title 4707 GEARS, SHAFTS & BEARI NGS, I NT.
I LLUS NO PART NUVBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOF6149S Shaft Input Transaxle BP 1.0
002 Al COF6150S Bearing |nput Shaft Frt: BP 1.0
003 Al OOF6151S Gear ASM 3RD | nput BP 1.0
004 Al OOF6152S Synchroni zer 3RD & 4TH BP 1.0
005 Al OOF6153S Insert 3rd - 4th & 5th BP 3.0
006 Al OOF6154S Spring Insert 3rd-4th & 5thBP 2.0
007 Al COF6155S Ring Block 3rd - 4th & 5th BP 2.0
008 Al OOF6156S Gear ASM 4TH | nput BP 1.0
009 Al OOF6157S Beari ng Needl e 3rd-4th-5th BP 2.0
010 Al OOF6158S Collar Needle 4th & 5th BP 1.0
011 Al OOF6159S Washer Thrust 4TH Gear BP 1.0
012 Al OOF6160S Shim Brg:Input Shaft T1.00 BP .0 AS REQU RED
012 Al OOF6161S Shim BRG Input Shaft T-1.04 .0 AS REQUI RED
012 Al OOF6162S Shim BRG |Input Shaft T-1.08 .0 AS REQU RED
012 Al OOF6163S Shim BRG |Input Shaft T-1.12 .0 AS REQU RED
012 Al OOF6164S Shim BRG Input Shaft T-1.16 .0 AS REQUI RED
012 Al COF6165S Shim BRG Input Shaft T-1.20 .0 AS REQU RED
012 Al OOF6166S Shim BRG |Input Shaft T-1.24 .0 AS REQU RED
012 Al OOF6167S Shim BRG Input Shaft T-1.28 .0 AS REQU RED
012 Al OOF6168S Shim BRG |Input Shaft T-1.32 .0 AS REQU RED
012 Al OOF6169S Shim BRG Input Shaft T-1.36 .0 AS REQU RED
012 Al OOF6170S Shim BRG I nput Shaft T-1.40 B3 .0 AS REQU RED
012 Al OOF6171S Shim BRG | nput Shaft T-1.44 B3 .0 AS REQU RED
012 Al OOF6172S Shim BRG |Input Shaft T-1.48 .0 AS REQU RED

4707 CGEARS, SHAFTS & BEARI NGS, | NT.




i . o _ Service Parts List 18/07/90
Speci fication ELAN, TURBO CPEN  LOOP, LHD
Title 4707 CEARS, SHAFTS & BEARI NGS, | NT.
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
012 Al OOF6173S Shim BRG Input Shaft T-1.52 .0 AS REQU RED
012 Al OOF6174S Shim BRG | nput Shaft T-1.56 B3 .0 AS REQU RED
012 Al OOF6175S Shim BRG |Input Shaft T-1.60 .0 AS REQU RED
012 Al OOF6176S Shim BRG | nput  Shaft T-1.64 B3 .0 AS REQU RED
012 Al OOF6177S Shim BRG I nput Shaft T-1.68 .0 AS REQU RED
012 Al OOF6178S Shim BRG |Input Shaft T-1.72 .0 AS REQU RED
012 Al OOF6179S Shim BRG Input Shaft T-1.76 .0 AS REQU RED
012 Al OOF6180S Shim BRG |Input Shaft T-1.80 .0 AS REQU RED
012 Al OOF6181S Shim BRG Input Shaft T-1.84 .0 AS REQU RED
012 Al OOF6182S Shim BRG |nput Shaft T-1.88 .0 AS REQU RED
012 Al OOF6183S Shim BRG Input Shaft T-1.92 .0 AS REQU RED
012 Al OOF6184S Shim BRG Input Shaft T-1.96 .0 AS REQU RED
012 Al OOF6185S Shim BRG Input Shaft T-2.00 .0 AS REQU RED
012 Al OOF6186S Shim BRG Input Shaft T-2.04 .0 AS REQU RED
012 Al OOF6187S Shim BRG Input Shaft T-2.08 .0 AS REQU RED
012 Al OOF6188S Shim BRG Input Shaft T-2.12 .0 AS REQU RED
012 Al OOF6189S Shim BRG Input Shaft T-2.16 .0 AS REQU RED
012 Al OOF6190s Shim BRG Input Shaft T-2.20 .0 AS REQU RED
012 Al OOF6191S Shim BRG Input Shaft T-2.24 .0 AS REQU RED
012 Al OOF6192S Shim BRG |nput Shaft T-2.28 .0 AS REQU RED
012 Al OOF6193S Shim BRG |Input Shaft T-2.32 .0 AS REQU RED
012 Al OOF6194S Shim BRG Input Shaft T-2.36 .0 AS REQU RED
012 Al OOF6195S Shim BRG |Input Shaft T-2.40 .0 AS REQU RED
012 Al OOF6196S Shim BRG Input Shaft T-2.44 .0 AS REQU RED

4707 GEARS, SHAFTS & BEARINGS, | NT.



‘ Service Parts List 18/07/90
Speci fication ELAN, TURBO, OPEN  LOCP, LHD
Title 4707 CEARS, SHAFTS & BEARI NGS, | NT.
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
012 Al OOF6197S Shim BRG |Input Shaft T-2.48 .0 AS REQUI RED
012 Al OOF6198S Shim BRG |Input Shaft T-2.52 .0 AS REQUI RED
013 Al OOF6199S Bearing |nput Shaft Rear BP 1.0
014 Al OOF6200S Gear 5th Input BP 1.0
015 Al OOF6201S Nut 5th Gear Fix BP 1.0
016 Al OOF6202S Shaft CQutput WRing TUR BP 1.0
017 Al OOF6204S Bearing Qutput Shaft FRT: BP 1.0
018 Al OOF6205S Bearing Thrust Needle 1st BP 1.0
019 Al OOF6206S Gear ASM 1st Cut put BP 1.0
020 Al OOF6207S Synchroni zer 1st & 2nd BP 1.0
021 Al OOF6208S I nsert 1st & 2nd BP 3.0
022 Al OOF6209S Spring Insert 1st & 2nd BP 2.0
023 Al OOF6210S Ri ng Bl ock 1st & 2nd BP 2.0
024 Al OOF6211S Ring Inside 1st & 2nd BP 2.0
025 Al OOF6212S Ri ng Qutside 1st & 2nd BP 2.0
026 Al OOF6213S Gear ASM 2nd Cut put BP 1.0
027 Al OOF6214S Bearing Needle 1st & 2nd BP 2.0
028 Al OOF6215S Col I ar Needl e 1st & 2nd BP 1.0
029 Al OOF6216S Gear CQutput 3rd & 4th BP 1.0
030 Al OOF6217S Key Feather 3rd & 4th Gear BP 1.0
031 Al OOF6218S Bearing OQutput Shaft RR BP 1.0
032 Al OOF6219S Shim BRG output Shaft T-1.16 1.0 AS REQU RED
032 Al OOF6220S Shim BRG Qutput Shaft T-1.24 .0 AS REQU RED
032 Al OOF6221S Shim BRG Qutput Shaft T-1.32 .0 AS REQU RED

4707 CEARS, SHAFTS & BEARI NGS, | NT.



Service Parts List 18/ 07/ 90

Speci fication ELAN, TURBO GPEN  LOCP, LHD
Title 4707 CEARS, SHAFTS & BEARI NGS, | NT.
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
032 Al OOF6222S Shim BRG Qutput Shaft T-1.40. .0 AS REQU RED
032 Al OOF6223S Shim BRG Qutput Shaft T-1.48 .0 AS REQU RED
032 Al OOF6224S Shim BRG Qutput Shaft T-1.56 .0 AS REQU RED
032 Al OOF6225S Shim BRG Qutput Shaft T-1.64 .0 AS REQU RED
032 Al OOF6229S Shim BRG Qutput Shaft T-1.96 .0 AS REQU RED
032 Al OOF6230S Shim BRG Qutput Shaft T-2.04 .0 AS REQU RED
032 Al OOF623I S Shim BRG Qutput Shaft T-2.12 .0 AS REQUI RED
032 Al OOF6232S Shim BRG output Shaft T-2.20 .0 AS REQU RED
032 Al OOF6233S Shim BRG CQutput Shaft T-2.28 .0 AS REQU RED
032 Al OOF6234S Shim BRG Qutput Shaft T-2.36 .0 AS REQU RED
032 Al OOF6235S Shim BRG output Shaft T-2.44 .0 AS REQU RED
033 Al OOF6236S Washer Thrust 5th Gear BP 1.0
034 Al OOF6157S Bearing Needl e 3rd-4th-5th BP 1.0
035 Al OOF6158S Collar Needle 4th & 5th BP 1.0
036 Al OOF6239S Gear ASM 5th Qut put BP 1.0
037 Al COF6240S Synchr oni zer ASM 5t h BP 1.0
038 Al OOF6153S Insert 3rd - 4th & 5th BP 3.0
039 Al OOF6154S Spring Insert 3rd-4th & 5thBP 2.0
040 Al OOF6155S Ring Block 3rd - 4th & 5th BP 1.0
041 Al OOF6244S Pl ate Stopper Insert BP 1.0
042 Al OOF6245S Nut Sl eeve & Hub Fix BP 1.0
043 Al OOF6246S Gear WBush ldle Rev BP 1.0
044 Al OOF6247S Shaft Idle Rev BP 1.0
045 Al OOF6248S Pin Straight Idle Shaft BP 1.0

4707 GEARS, SHAFTS & BEARI NGS, | NT.



Service Parts List 18/07/90 g

Specification:‘ ELAN, TURBO,OPEN LOOP,LHD
Title 4707 GEARS,SHAFTS & BEARINGS, INT.
ILLUS NO. | PART NUMBER DESCRIPTION | QUANTITY ! REMARKS
046 A100F6249s Bolt Idle Shaft Rev BP . 1.0
047 AlOO0OF62508 Gasket Idle Shaft BP 1.0

4707 GEARS,SHAFTS & BEARINGS, INT.
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'- ‘ Speci fication ELAﬁ?[I'\(JiR?BeO, El%rEth LIC_)IClSDt LHD 18/07/90
Title 4709 SPEEDOVETER DRI VE
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 Al OOF6014F Ret ai ner - Speedo Drive Gear B3 1.0
002 Al OOF6015F Speedo Driven Gear B3 1.0
003 Al OOF6016F Bolt - Retainer Driven GearB3 1.0
004 Al OOF6017F Bushi ng- Dri ven Gear Speedo B3 1.0
005 Al OOF6018F 0 Ri ng- Speedo Drive B3 1.0
006 Al OOF6019F Pi n- Speedo Drive Gear(5) B3 1.0

4709 SPEEDOVETER DRI VE




LY

ELAN




Service Parts List 18/ 07/ 90

ELAN, TURBO, OPEN LOOP, LHD

Speci fication :

Title 4711 DI FFERENTI AL AND MOUNTI NGS
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS

001 Al COF625I1 S Gear Ring Diff TUR BP 1.0

002 Al COF6253S Bolt Ring Gear Set BP 10.0

003 Al OOF6254S Box Diff BP 1.0

004 Al OOF6255S CGear Pinion Diff BP 2.0

005 Al OOF6256S Gear Side Dff BP 2.0

006 Al OOF6257S Washer Thrust Side CGear T-0O. 76 2.0 OR

006 Al OOF6258S Washer Thrust Side Gear T-0O. 82 2.0 OR

006 Al OOF6259S Washer Thrust Side CGear T-0O. 88 2.0 OR

006 Al OOF6260S Washer Thrust Side Gear T-0 94 2.0

007 Al OOF6261S Washer Thrust Pinion BP 2.0

008 Al OOF6262S Pin Cross Diff Pinion BP 1.0

009 Al OOF6263S Pin Lock Cross Pin BP 1.0

010 Al COF6264S Gear Speed Meter Drive BP 1.0

011 Al COF6265S Bearing Diff Side Taper BP 2.0

012 Al COF6266S ShimBRG Diff Side T-1.08 BP .0 AS REQU RED
012 Al OOF6267S Shim BRG D ff Side T-1.12 BP .0 AS REQU RED
012 Al OOF6268S ShimBRG Diff Side T-1.16 BP .0 AS REQU RED
012 Al OOF6269S Shim BRG Diff Side T-1.20 BP .0 AS REQU RED
012 Al OOF6270S Shim BRG Diff Side T-1.24 BP .0 AS REQU RED
012 Al OOF6271S ShimBRG Diff Side T-1.28 BP .0 AS REQU RED
012 Al OOF6272S ShimBRG Diff Side T-1.32 BP .0 AS REQU RED
012 Al OOF6273S Shim BRG Diff Side T-1.36 BP .0 AS REQUI RED
012 Al OOF6274S Shim BRG Diff Side T-1.40 BP .0 AS REQU RED
012 Al OOF6275S Shim BRG Diff Side T-1.44 BP .0 AS REQU RED

4711 DI FFERENTI AL AND MOUNTI NGS



) Service Parts List
ELAN, TURBO CPEN LOCP, LHD

18/ 07/ 90 /.

Speci fication

Title 4711 DI FFERENTI AL AND MOUNTI NGS
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
012 Al OOF6276S Shim BRG D ff Side T-1.48 BP .0 AS REQU RED
012 Al OOF6277S Shim BRG D ff Side T-I .5? BP .0 AS REQUI RED
012 Al OOF6278S Shim BRG Diff Side T-1.56 BP .0 AS REQU RED
0O 1 2 Al OOF6279S Shim BRG D ff Side T-1.60 BP .0 AS REQUI RED
012 Al OOF6280S Shim BRG Diff Side T-1.64 BP .0 AS REQU RED
012 Al OOF6281S Shim BRG Diff Side T-1.68 BP .0 AS REQU RED
012 Al OOF6282S Shim BRG Diff Side T-1.72 BP .0 AS REQU RED
012 Al OOF6283S Shim BRG Diff Side T-1.76 BP .0 AS RFQUI FED
012 Al OOF6084S Cover Rear WGutter BP .0 AS REQU RED
012 Al OOF60856 Gutter Rear Cover |nput BP .0 AS REQU RED
012 Al OOF6086S Bolt CQutter Fix' BP .0 AS REQUI RED
012 Al OOF6287S Shim BRG Diff Side T-1.92 BP .0 AS REQU RED
012 Al OOF6288S Shim BRG Diff Side T-1.96 BP .0 AS REQU RED
012 Al OOF6289S Shim BRG Diff Side T-2.00 BP .0 AS REQU RED

4711 DI FFERENTI AL AND MOUNTI NGS




7 ELAN 4715




Service Parts List 18/ 07/ 90

ELAN, TURBO, CPEN  LOCP, LHD

Speci fication

Title 4715 DRI VESHAFTS
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
003 Al OOR6001F Snap R ng-Driveshaft B3 1.0 ROUND SECTI ON
004 Al OOR6002F Nut - Driveshaft Hub Retaing B3 2.0
006 Al OOF6033F Assy - Centre Shaft B3 1.0
007 Al OOF6034F Bolt-Centre Brg & Sft 5 B3 2.0
014 Al OOF6059H Snap Ring-Centre Shaft (5) B3 1.0 SQUARE  SECTI ON
017 d OCrROA F Driveshaft LH B3 1.0
018 d OCRO002F Driveshaft RH B3 1.0
030 Al COR6003S Qut board Joi nt Assenbly B3 2.0 RH & LH
031 Al COR6004S Qut board Boot Kit B3 2.0 RH & LH
032 Al OOR6006S I nboard Joi nt/ Shaft Assenbly 1.0 RH
033 Al OOR6007S I nboard Joi nt/ Shaft Assenbly 1.0 LH
034 Al OOR6005S I nboard Boot Kit B3 2.0 RH & LH

4715 DRI VF SHAFTS
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ELAN




Service Parts List 6 18/07/90
ELAN, TURBO,OPEN LOOP,LHD

‘ Specification

Title 4719 OTHER TRANSMISSION ITEMS
IL.LUS NO. PART NUMBEI DESCRIPTION QUAN® REMARK
001 A100F6020F Cover - Under Transmission B3 1.0 KIT 8
002 A100F6052F Bolt-Under Cover (20) B3 ‘ 2.0
003 A100F6022F Screw - Cover Fixing (10) B3 3.0 KIT 8
004 A100F6036F Transaxle Oil 5w/30 (Bulk) B3S 1.9

4719 OTHER TRANSMISSION ITEMS



ELAN 6001




e . Service Parts List 6 18/ 07/ 90

Speci fication ELAN, TURBO, OPEN  LOOP, LHD
Title 6001 TOOL KIT AND JACK STOMGE
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 Bl OOT6001F Sci ssor Jack 1.0 SUPPLI ER - METALLI FACTURE LTD.
003 Al OOV0043F Jack Stowage Bl ock 1.0
004 Al OOT6002F Jack Handle 1.0
006 Bl COT6003F Wheel Brace-Tubul ar 1.0
014 Al OOT6014F Plastic Bag-Spare Weel 1. 0
015 Al OOT6015F G oves 1.0
018 Al OOT6018F Tool kit Assy 1.0
019 Al OOUCL44F Ret ai ning C i p-Tool ki t 1.0

6001 TOOL KIT AND JACK STOMGE




Service Parts List 18/ 07/ 90 8
Specificatio n9 ELAN, TURBO, OPEN LOOP, LHD .

Title 6002 ENG NE SST
| LLUS NO. PART NUMVBER DESCRI PTI ON QUANTI TY REMARKS

TOOOT1015F Installer-Canshaft Seal B3 1.0

TOOOT1016F Val ve Spring Conpressor B3 1.0

TOOOT1017F Val ve Qui de Repl acer 1.0

TOOOT1018F Repl acer-Valve Stem Seal B3 1.0

TOOOT1019F Sunp Seal Cutter K 1.0

TOOOT1020F Gl Filter Wench BPK 1.0

TOOOT1021F Installer-G| Punp Seal B3K 1.0

TOOOT1022F Piston Pin Service Set B3 1.0

TOOOT1024F Crank Rear G| Seal Installer 1.0

Al OOE6173F Seal ant - Cam Cap (10Qgn) B3K 1.0 USE AS REQUI RED
Al OCE6174F Seal i ng Conmpd. 150gm Tube B3K 1.0 SUMP SEALANT. USE AS REQUI RED

6002 ENG NE SST







w : Service Parts List ‘ 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN LOOP, LHD
Title 6003 ENG NE MANAGEMENT SST
I LLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 TOOOT0896F Tech | Kit (Gw4) 1.0
002 TOOOT0897F Lead Connect or 1.0 IN TECH 1 KIT
003 TOOOT0898/ 3 Tech 1 Cartridge-Level 3 B3K 1.0 IN TECH 1 KIT
004 TOOOT0899F Di aghostic Kit A 1.0 FUEL PRESSURE & | NJECTORS
005 TOOOTCIOOF Test Light Kit 1.0 I NJECTOR TEST
006 TOOOT09a F Spark Tester 1.0
007 TOOOTCI02F Connector Test Kit 1.0 ADAPTOR KI'T
008 TOOOT0903F Term nal Renover (Metri Pack) 1.0
009 TOOOT0904F Term nal Renover (Weather Pac) 1.0
010 TOOOT0905F Ternminal Renover (Ecm 1.0
011 TOOOT0907F Vacuum Punp 1.0
013 TOOOT1029F Fuel Punp Press:Test SP/Tool K 1.0
014 TOOOT0989F Pi pe Renoval Tool K 1.0
6003 ENG NE MANAGEMENT  SST



ELAN 6004




) Service Parts List . 18/ 07/ 90
Speci fication ELAN, TURBO, OPEN  LOOP, LHD

Title 6004 TRANSM SSION SST
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
002 TOOOT0992F Tool -Clutch Rel ease Shaft Bush 1.0
003 TOOOT0993F Hol di ng Fi xture-Trans B3 1.0
004 TOOOT0994F Base-Trans Holding Fixture B3 1.0
005 TOOOT0995F Puller-Fifth Drive Cear B3 1.0
006 TOOOT0996F Puller-Diff Bearing Race B3 1.0
007 TOOOTCO97F Pul l er Bridge B3 1.0
008 TOOOT0998F Slide Hammrer B3 1.0
009 TOOOT0999F I nserter-Input Shaft Seal B3 1.0
010 TOOOTI OOOF Installer-Input Shaft Brg B3 1.0
011 TOOOTI OA F Handl e-Bearing Installer B3 1.0
012 TOOOT1002F Installer-Qutput Shaft Brg B3 .0
013 TOOOT1003F Installer-Diff Bearing Cup B3 1.0 QUTER RACE
014 TOOOT1004F Inserter-Driveshaft Seal B3 1.0 QUTPUT  SHAFT
015 TOOOT1005F Shim Selector Gauge Set B3 1.0
016 TOOOT1007F Renover - Qut put Shaft Brg B3 1.0
017 TOOOT1008F Repl acer - Synchr o/ Shaft/Brg B3 1.0
018 TOOOT1009F Collar-Sleeve Installer-1 B3 1.0 {
019 TOOOTI A OF Collar-Sleeve Installer-2 B3 1.0 {
020 TOOOTI A | F I nstall er-Shaft Beari ng B3 1.0
021 TOOOT1012F Installer-Diff Bearing B3 1.0
022 TOOOT1013F Diff Bearing Pil ot B3 1.0
023 TOOOT1014F Bl anki ng Pl ug- Qut put Shaft K 2.0

6004 TRANSM SSI ON  SST



. Spec‘ation ELAN, TURBO, OPEN LOOP. LHD)]
Title 6005 BRAKES & PAS SST
I LLUS NO. PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
001 TOOOT0986F Tool - Sliding Sleeve Cap K 1.0 BRAKES
002 TOOOT0987F Installer-Frt Caliper Piston K 1.0
003 TOOOT0988F Installer-Rr Caliper Piston K 1.0
004 TOOOT1090F Brake Press:P/Valve T/ Guage K 1.0
008 TOOOT1030F Power Steering Pulley Install: 1.0

6005

BRAKES & PAS SST



. ‘i Service Parts List O & ,)
ELAN, TURBO, OPEN LOOP, LHD 18/07/38 !

specification
Title 3303 SERVI CE BRAKE ACTUATING SYSTEM
ILLUS NO PART NUMBER DESCRI PTI ON QUANTI TY REMARKS
203 A075J6078V Vacuum Hose - Bul k A .5 M TO MAKE 100J0112/0029 (166MM/395MM)
205 AO75W40202Z Washer (10) 8mm x 16.6mm A 1.0 USED TO FIT PLV TO CHASSI S
206 AO75W10352 Set Screw 1.0 USED TO FIT PLV TO CHASSI S
220 Al00J6047S Servo Assy B3 1.0
221 A100J60488S Master Cylinder Assy BP 1.0 RHD

3303 SERVI CE BRAKE ACTUATI NG SYSTEM




